@_ﬂﬂﬂﬂﬁ‘

TAKE IT TO THE SKIES

*ELECTRONICS NOT INCLUDED

@ﬂaflma

OFFICIALLY
LICENSED
PRODUCT

RACING




@EHEIIVE

OFFICIALLY
LICENSED
PRODUCT

YOUR
FLIGHT SIM
JOURNEY
STARTS
HERE

We know you’re eager to start flying! Take your time with the
instructions and follow this guide to assemble your product.
You’'ll be setting yourself up for success with following the
instruction booklet to fully optimize your product.

ASSEMBLY
VIDEO

@next_level_racing

@nextlevelracingOfficial

@nextlvlracing

Next Level Racing

FOLLOW

Us support@nextlevelracing.com




8 support@nextlevelracing.com

PRE-FLIGHT
CHECKS

WARNING

- Please do not use power tools for assembly as over tightening can damage your frame.
- Lay out and build the cockpit on a level surface.

- Do not force parts together.

- Avoid cross threading bolts.

« If in doubt consult the installation video.

\ If you require any support with
your product please contact our friendly team at:
§/

support@nextlevelracing.com

WARNING

CHOKING HAZARD - Small parts not for children under 3 years

or any individuals who have a tendency to place inedible objects
in their mouths.

ASSEMBLY
VIDEO

bit.ly/nirbuild

B ox o

Ve

© o o 000000000 o o O

(RIGHT)

o ©

2 x SIDE PANELS

© 000000000 o o o

(LEFT)

(LEFT)

1x PEDAL ANGLE PLATE
\.

1x END PLATE

1x CROSS MEMBER

4 N\

1x HOTAS PLATE

1x KEYBOARD PLATE

1x PEDAL FRAME 1x HOTAS OUTER POLE
J \ J \

1x HOTAS INNER POLE

1x CENTRE INNER POLE
\. J

1x CENTRE OUTER POLE
\. J

NOTE: Some Items Come with Rust Resistant Coating




Video Instruction: bit.ly/nirbuild

7

- @
ADJUSTMENT POINTS

14 x M4 FLANGE NUTS 14 x M4 WASHERS
;ééx I\’{IA461166mm %%L;SS 8 x M5 FLANGE NUTS 8 x M5 WASHERS The Flight Simulator is a fully adjustable cockpit making it perfect for flight
x mm 34 x M6 FLANGE NUTS 26 x M6 WASHERS : . - : : . .
(| t4xmsiemmBolTs | | 40xMBSSmmBOLTS ] | 8xM560mmBOLTS | | 45 g paNGENUTS ) | 55xM8WASHERS enthusiasts of all sizes. Utilize the various adJu§Fment poin ts to achieve the most
comfortable position.
4 N\ N\ N\ N\ )

10x M6 20mm
L 4 x 20mm KNOBS )L 1x M8 70mm BOLT )L 6 x SQUARE WASHERS )L THREADED STUDS )L 1x13mm WRENCH (M8) )

1x M4/M6 WRENCH

L AxALLENKEYS [ 1xM5M6WRENCH ] | L )
p N N 7 N [ N THROTTLE
& SEAT ) )
1x STRAIGHT SIDE ARM | | 1x TURTLE BEACH ADAPTOR | (  6xVELCROCABLETIES | [ 1xLUMBARCUSHION ||  2xTPRADAPTORS @ @ ¢ v ¢ i‘, RUDDERS
4 N\ N\ N\ N\ ) :

2 x FELT PADS 1x SUPPORT BRACKET
\ (30mm x 120mm) J U J U MOUNT Y,

1x 40mm BARREL SPACER 1x CLAMP PLATE
\. J

s‘"‘( S — P
— K , ANGLE HEIGHT DISTANCE
1x KEYBOARD ARM 10 x M8 16mm WASHERS 1x KEYBOARD MAT 1x MOUSE MAT L @ @




PARTS:

o 1x Pedal Frame

o 1x Pedal Angle Plate

* 4 x M8 55mm Bolts

01 A) Align the mounting holes on the Pedal Angle Plate with the slots on the Pedal Frame.
B) Bolt through and secure with 4 x M8 Bolts, Square Washers and Flange Nuts.

PARTS:

e 1x End Plate

e 4 x M8 55mm Bolts

e 4 x M8 Washers

@

Align the threaded inserts on the End Plate with the mounting holes on the Left and Right Seat

Frames. Bolt through and secure with 4 x M8 Bolts and Washers.

PARTS:

o 1x Pedal Plate

® 4 x M8 16mm Bolts

® 4 x M8 Washers

02 A) Align the mounting slots on the Pedal Plate with the threaded inserts on the Pedal Angle Plate.
B) Bolt through and secure with 4 x M8 Bolts and Washers.

N PARTS:

e 2 x Side Panels

e 4 x M8 55mm Bolts
Q

~ o 4 x M8 Washers

* 4 x M8 Flange Nuts

@

Align the mounting holes on the Side Panels with the through holes on the Seat Frames. Bolt through
and secure with 4 x M8 Bolts, Washers and Flange Nuts.

PARTS:

e 2 x M8 16mm Bolts

@@ ©

e 4 x M8 Washers

e 2 x M8 Flange Nuts
S\
@

A) Align the mounting holes on the Seat Frames with the mounting holes and threaded inserts on the Pedal Frame.

B) On the top of the frame, bolt through and secure the Seat Frames with 2 x M8 16mm Bolts and Washers.
C) Bolt through the centre of the frame and secure with 2 x M8 55mm Bolts, Washers and Flange Nuts.

PARTS:

e 1x Cross Member

e 4 x M8 Washers

e 4 x M8 Flange Nuts

@

A) Align the mounting holes on the Cross Member with the through holes on the Left and Right Seat Frames and Side Panels.
B) Bolt through and secure with 4 x M8 Bolts, Washers and Flange Nuts.




PARTS:

o1 x Seat Backrest

A) Apply pressure to the seat base with body-weight. Pull up the recliner handle with one hand and adjust so that the recliner is perpendicular
with the Seat Bottom. Repeat on other side (It is recommended to use a cloth/cardboard in palm to prevent injury to hands).
B) Uninstall 4 x Dome Head Bolts which are pre-installed on the Seat Backrest and align the threaded inserts on the Seat Backrest with the

mounting holes on the Seat Bottom.

C) Bolt through and secure with 4 x M8 Dome Head Bolts which were previously uninstalled. Remove the warning labels on the recliners.

(4x Seat Mounting Locations)
(Two Each Side of Seat Frames)

A) Pull the Seat Slider handle up and adjust the Seat to the forward-most position.

PARTS:

e 2 x M8 16mm Square Neck Bolts

B) Align the mounting holes on the Seat Sliders with the seat mounting locations (Refer to image) on the Left and Right Seat Frames.
C) At the rear, bolt through and secure with 2 x M8 Square Neck Bolts and Flange Nuts.

09 A) Pull the Seat Slider handle and adjust the Seat to the rear-most position.

B) At the front, bolt through and secure with 2 x M8 Square Neck Bolts and

10

PARTS:

e 2 x M8 16mm Square Neck Bolts

g

e 2 x M8 Flange Nuts

@

PARTS:

e 2 x Side Arms g\
W

e 4 x M8 55mm Bolts

e 4 x M8 Washers

* 4 x M8 Flange Nuts

@

A) Align the mounting slots on the Left and Right Side Arms with the through holes on the Left and Right Seat Frames

10 and Side Panels.

B) Bolt through and secure with 4 x M8 Bolts, Washers and Flange Nuts.

SIDE ARM ADJUSTMENT

Flange Nuts.

PARTS:
o NIL

Loosen the Bolts to adjust the Side Arms to the desired height and angle. Tighten the Bolts to lock in
place. Utilize the extra through holes on the Seat Frames for back and forward adjustment.

NOTE: The plates are
interchangeable and
can be mounted to
accommodate for left or
right-handed users.

1k

PARTS:

e 1x Mouse Plate

e 8 x M8 Flange Nuts

@

Align the Threaded Studs on the Mouse Plate and Flight Plate with the mounting holes on the Left and
Right Side Arms. Secure with 8 x M8 Flange Nuts.



Align the mounting holes on the HOTAS Outer Pole with the through holes on the Cross Member.

Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

PARTS:
« 1x HOTAS Outer Pole

e 2 x M8 55mm Bolts

® 2 x M8 Washers

* 2 x M8 Flange Nuts

@

A) Dﬁfffgﬁn, B) @
R gdao\‘;
Fae R >
o2
....... =X o 2
D @ ( E RN
= % P A '
NN '
AR
N \\\\\\
A) Alig e O g ho 0 e Oute o) e ho o)
o B) Alig B P oles o e Ce O Pole. B

S @

PARTS:

o 1x Centre Outer Pole

e 2 x M8 55mm Bolts

e 2 x M8 Washers

@

e 2 x M8 Flange Nuts

e 1x Barrel Spacer

J
=5 7N
3\

S—2

A
v/ N4
/
)
,/

PARTS:
©1x HOTAS Inner Pole

® 2 x 20mm Knobs

Align the threaded inserts on the HOTAS Inner Pole with the slot on the HOTAS Outer pole.

Bolt through and secure with 2 x Knobs.

U —

—— 1 *jmlln\\vmw. -

[ ——

‘il

12

PARTS:

*1x HOTAS Plate

e 3 x M8 16mm Washers

e 3 x M8 Flange Nuts

@

17 Gently place the Center Pole on top of the Pedal 17b
a Frame and make sure the latch is down.

¢ S

—
S —— SR ——

Hook the U-Bolt into the locking tab on the Pedal
Frame.

~{/(

17 Make sure the U bolt is sitting properly in the 17d
C locking tab and pull the latch until its tight.
13

For a tighter lock, undo the latch, adjust the nuts
at the top of the latch and close it back again.




NOTE: If high end yokes are being
used, please install the optional
Support Bracket (Step 23 - 26).

N\

PARTS:

o 1x Centre Inner Pole

© 2 x 20mm Knobs

v

o 1x Felt Pad

Install 1 x Felt Pad onto the top of the Centre Inner Pole. Align the threaded inserts on the Centre Inner
Pole with the slots on the Centre Outer Pole. Bolt through and secure with 2 x Knobs.

18

PARTS:

e 1x Centre Yoke Plate

e 3 x M8 16mm Washer:

e 3 x M8 Flange Nuts

19 Align the mounting holes o
a Bolt through and secure with 3 x M8 55mm Bolts, Washers and Flange Nuts.

PARTS:

o 1x Turtle Beach Adaptor Plate

e 2 x M6 20mm Press Fit Studs

OPTIONAL TURTLE BEACH
ADAPTOR INSTALL

(Continue from Step 19a)

e 2 x M6 Flange Nuts

A) Insert the 2 x M6 Studs
B) Align the mounting holes on the Turtle Beach Adaptor Plate with the threaded studs, secure with 2 x M6 Flange Nuts.

14

BOEING YOKE/CLAMP PLATE INSTALL

A) Place the Clamp Plate on top of the Centre Inner Pole.
B) Slide the Clamp Plate forward and align the mounting holes on the Centre Inner Pole and Clamp Plate.

C) Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

PARTS:

e 1x Clamp Plate

e 2 x M8 Washers

e 2 x M8 Flange Nuts

@

15

PARTS:

o 1x Keyboard Plate

e 2 x M8 55mm Bolts

e 2 x M8 Washers

e 2 x M8 Flange Nuts

@




Video Instruction: bit.ly/nirbuild

PARTS:

o 1x Seatbelt

OPTIONAL SUPPORT BRACKET INSTALL

e 2 x M8 20mm Bolts

e 4 x M8 Washers

e 2 x M8 Flange Nuts
, @
Thread the Seatbelt through the eyelets in the Seat Backrest. Align the mounting holes on each Seatbelt

mounting plate with the through holes on the Seat Frames and the threaded inserts on the underside of the Seat
Bottom. Bolt through and secure with 4 x M8 Bolts, Washers and 2 x M8 Flange Nuts.

PARTS:
e 1x Support Bracket

e 1x M8 70mm Bolt

e 1x Barrel Spacer

o 1x M8 Washer

e 1x M8 Flange Nut

@

23 Align the pivot point on the Support Bracket with the mounting holes on the Support Bracket Mount.
Bolt through and secure with 1 x M8 Bolt, Washer, Barrel Spacer and Flange Nut.

PARTS:
* 6 x Adjustable Feet

Align the Adjustable Feet with the threaded inserts on the bottom of the Pedal Frame and Seat Frames. Lock into

place by twisting the Adjustable feet into the threaded inserts. To raise an Adjustable Foot, twist anti-clockwise. B) Uninstall the 2 x M8 Flange Nuts securing the HOTAS Outer Pole to the Cross Member.

PARTS:

e NIL

A) Uninstall the Knobs securing the Centre Inner Pole to the Centre Outer Pole and remove the Centre Outer Pole.

PARTS:

e 2 x M8 Flange Nuts

@

Align the mounting holes on the Support Bracket with the through holes on the Cross Member.
Secure with 2 x M8 Flange Nuts previously uninstalled in Step 24.

16 17




support@nextlevelracing.com

PARTS:

o 1x Centre Inner Pole

® 4 x12mm Knobs

A) Align the threaded inserts on the Centre Outer Pole with the slots on the Support Bracket. Bolt through with 2 x Knobs.
B) Fit the Centre Inner Pole into the Centre Outer Pole. Align the threaded inserts on the Centre Inner Pole with the slot in the
Centre Outer Pole. Bolt through and secure with 2 x Knobs previously uninstalled in Step 24.

L

g

( OPTIONAL KEYBOARD PLATE SIDE MOUNT ]

27

e —

[\

Align the mounting slots on the Keyboard Arm with the holes on the Mouse Plate. Bolt through and
secure with 2 x M6 Bolts, Washers and Flange Nuts.

k3

PARTS:
o 1x Keyboard Arm

&
® 2 x M6 16mm Bolts

® 2 x M6 Washers

® 2 x M6 Flange Nuts

@

Align the mo

unting holes on the Keyboard Plate with the through holes on the Keyboard Arm.
Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

18

PARTS:
o 1x Keyboard Plate

e 2 x M8 55mm Bolts

® 2 x M8 Washers

* 2 x M8 Flange Nuts

@

Video Instruction: bit.ly/nirbuild

A AN

OPTIONAL STRAIGHT SIDE ARM

A) Uninstall 2 x M8 Bolts, Washers and Flange Nuts securing the Side Arm. Detach the Flight Plate from the Side Arm.
B) Uninstall 2 x M8 Bolts, Washers and Flange Nuts securing one side of the Cross Member to the Seat Frame.

PARTS:
o NIL

NOTE: The Straight Side Arm is PARTS:
interchangeable and works on both

1x Straight Side Arm
sides of the cockpit. o font>!

e 2 x M8 Washers

e 2 x M8 Flange Nuts

@

A) Align the Straight Side Arm with the through holes in the Seat Frame and Cross Member.
B) Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts uninstalled in Step 29.

19

PARTS:

e 4 x M8 Flange Nuts

Align the Mouse Plate Threaded Studs with the mounting holes on the Straight Side Arm.
Secure with 4 x M8 Flange Nuts.




T N
PEDAL PLATE ANGLE ADJUSTMENT

PARTS: CENTRE POLE HEIGHT ADJUSTMENT PARTS:

o NIL e NIL

Uninstall the front Bolts, Square Washers and Flange Nuts securing the Pedal Angle Plate to the Pedal Frame and loosen the rear Loosen the Knobs securing the Inner Centre Pole to the Outer Centre Pole. Adjust the Inner Centre Pole to the

desired height and tighten the Knobs to secure in place. Utilize the multiple threaded inserts for a perfect fit.

Bolts. Adjust to the desired angle. Bolt through and secure with the Bolts, Square Washers and Flange Nuts previously uninstalled.

N PARTS: PARTS:
HOTAS POLE HEIGHT ADJUSTMENT L o NIL

~

©

@@ 00 O0O0O0O0O0O0OO0 o

© E © ﬁs [S—— 9
33 Loosen the Knobs securing the HOTAS Inner Pole to the HOTAS Outer Pole. Adjust to desired height
and tighten Knobs to lock in place.

36 Uninstall the front Bolts, Washers and Flange Nuts securing the Centre Plate to the Inner Centre Pole. Angle to
the desired position. Bolt through and secure with 1 x Bolt, Washer and Flange Nut previously uninstalled.

il L
HOTAS POLE ANGLE ADJUSTMENT

PARTS:

e 1x TPR Adaptor

PARTS:

o NIL

(-

e 4 x M6 20mm Threaded Studs

W

Uninstall the front Bolts, Washers and Flange Nuts securing the HOTAS Plate to the HOTAS Inner Pole. Angle to :
34 the desired position. Bolt through and secure with 1 x Bolt, Washer and Flange Nut previously uninstalled. 37 il . el 2 TRrenelee) SilEk TS e THR e Elzier

20 21



8 support@nextlevelracing.com

38 Align the mounting holes on the front of the TPR Rudder with the Threaded Studs on the TPR Adaptor.

PARTS:

® 2x M6 Flange Nuts

@

o TPR Rudder (not included)

Secure with 2 x M6 Flange Nuts. The TPR Rudders are ready to install onto the cockpit.

MOUSE MAT INSTALL

PARTS:

o 1x Mouse Mat

1/ IS
[ BUTTKICKER POLE INSTALL ]

22

PARTS:

o 1 x Buttkicker Pole

o

® 2 x M8 16mm Bolts

(6

%)

® 2 x M8 Washers

@

PARTS:

o 1x Keyboard Mat

Place the Keyboard Mat on top of the Keyboard Plate. A keyboard may now be used.

23




support@nextlevelracing.com

WARNING

Please do not use power tools for assembly as over tightening can damage your frame.

Lay out and build the cockpit on a level surface.

Do not force parts together.

Avoid cross threading bolts.

If in doubt, consult the installation video.

ASSISTANCE
o)

ASSEMBLY
VIDEO

bit.ly/nlrbuild

If you require further support with your product please
contact our friendly team at: support@nextlevelracing.com

24

Manuel d'instructions de Flight Simulator

Nous savons que vous avez héite de commencer la course ! Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vious vous préparerez au succes en suivant le livret d'instructions pour
optimiser pleinement votre produit. Pour la vidéo d’assemblage, scannez le code QR. bit.ly/nirbuild. Suivez nous. Scannez le code QR VERIFICATIONS AVANT LE

VoL

AVERTISSEMENT

« Veuillez ne pas utiliser d'outils électriques pour 'assemblage car un serrage excessif peut endommager votre cadre.
+ Disposez et construisez le cockpit sur une surface plane.

« Ne forcez pas les pieces ensemble.

+ Evitez de fausser le filetage des boulons.

« En cas de doute, consultez la vidéo d'installation.

Si vous avez besoin d’aide avec votre produit, veuillez contacter notre équipe amicale a : support@nextlevelracing.com

AVERTISSEMENT RISQUE D’ETOUFFEMENT
Les petites pieces ne sont pas destinées aux enfants de moins de 3 ans ou a toute personne ayant tendance a mettre des objets non comestibles dans sa bouche.

DEMARRER

01- Reportez-vous a I'image. A) Alignez les trous de montage sur la plaque d’angle de la pédale avec les fentes sur le cadre de la pédale. B) Boulonnez et fixez avec 4 boulons M8, rondelles carrées et écrous a embase. Pieces
: 1 cadre de pédale, 1 plaque d’angle de pédale, 4 boulons M8 de 55 mm, 4 rondelles carrées, 4 écrous a embase M8.

02 - Reportez-vous a 'image. A) Alignez les fentes de montage sur la plague de pédale avec les inserts filetés sur la plaque d’angle de pédale. B) Boulonnez et fixez avec 4 boulons et rondelles M8. Pieces : 1x plaque de
pédale, 4 x boulons M8 16 mm, 4 x rondelles M8.

03 - Reportez-vous a 'image. A) Alignez les trous de montage sur les cadres du siége avec les trous de montage et les inserts filetés sur le cadre des pédales. B) Sur le dessus du cadre, boulonnez et fixez les cadres du siege
avec 2 boulons et rondelles M8 de 15 mm. C) Boulonnez a travers le centre du cadre et fixez avec 2 boulons, rondelles et écrous a embase M8 de 55 mm. Pieces : 2 cadres de siege, 2 boulons M8 de 55 mm, 2 boulons M8 de
16 mm, 4 rondelles M8, 2 écrous a bride M8.

04 - Reportez-vous a image. Alignez les inserts filetés sur la plaque d’extrémité avec les trous de montage sur les cadres de siege gauche et droit. Boulonnez et fixez avec 4 boulons et rondelles M8. Pieces : 1 plaque
dextrémité, 4 boulons M8 de 55 mm, 4 rondelles M8.

05 - Reportez-vous a 'image. Alignez les trous de montage sur les panneaux latéraux avec les trous traversants sur les cadres de siege. Boulonnez et fixez avec 4 boulons M8, rondelles et écrous a embase. Pieces : 2
panneaux latéraux, 4 boulons M8 de 55 mm, 4 rondelles M8, 4 écrous a embase M8.

06 - Reportez-vous a 'image. A) Alignez les trous de montage sur la traverse avec les trous traversants sur les cadres de siége gauche et droit et les panneaux latéraux. B) Boulonnez et fixez avec 4 boulons M8, rondelles et
écrous a embase. Pieces : 1x traverse, 4 x boulons M8 de 55 mm, 4 x rondelles M8, 4 x écrous a bride M8.

07 - Reportez-vous a Image. A) Appliquez une pression sur la base du siége avec le poids du corps. Tirez la poignée du fauteuil d’une main vers le haut et réglez-la de maniére a ce que le fauteuil soit perpendiculaire au bas
du siege. Répétez de l'autre coté. B) Désinstallez les 4 boulons a téte bombée qui sont préinstallés sur le dossier du siége et alignez les inserts filetés du dossier du siége avec les trous de montage sur le bas du siege. C)
Boulonnez et fixez avec 4 boulons a téte bombée M8 qui ont été précédemment désinstallés. Retirez les étiquettes d’avertissement sur les fauteuils inclinables. Pieces : 1x dossier de siege, 1x fond de siege.

08 - Reportez-vous a 'image. A) Tirez la poignée coulissante du siége vers le haut et réglez le siége a la position la plus avancée. B) Alignez les trous de montage sur les glissieres du siége avec les emplacements de montage
du siege (reportez-vous & I'image) sur les cadres de siege gauche et droit. C) A arriere, boulonnez et fixez avec 2 boulons a col carré M8 et des écrous a embase. Pieces : 2 boulons 2 col carré M8 16 mm, 2 écrous  bride M8.
09 - Reportez-vous a I'mage. A) Tirez la poignée coulissante du siege et réglez le siege a la position la plus reculée. B) A I'avant, boulonnez et fixez avec 2 boulons a col carré M8 et des écrous a embase. Piéces : 2 boulons a
col carré M8 16 mm, 2 écrous a bride M8.

10 - Reportez-vous a Image. A) Alignez les fentes de montage sur les bras latéraux gauche et droit avec les trous traversants sur les cadres de siége gauche et droit et les panneaux latéraux. B) Boulonnez et fixez avec 4
boulons M8, rondelles et écrous a embase. Pieces : 2 bras latéraux, 4 boulons M8 de 55 mm, 4 rondelles M8, 4 écrous a embase M8.

11 - Reportez-vous a Image. Desserrez les boulons pour régler les bras latéraux a la hauteur et a 'angle souhaités. Serrez les boulons pour verrouiller en place. Veuillez utiliser les trous traversants supplémentaires sur les
cadres de siége pour le réglage vers 'arriére et vers 'avant. Pieces : néant

12 - Reportez-vous a I'image. Alignez les goujons filetés sur la plaque de souris et la plague de vol avec les trous de montage sur les bras latéraux gauche et droit. Fixez avec 8 écrous a embase M8. REMARQUE : Les plaques
sont interchangeables et peuvent étre montées pour s'adapter aux utilisateurs gauchers ou droitiers. Pieces : 1 plaque de souris, 1 plaque de vol, 8 écrous a bride M8.

13 - Reportez-vous a 'image. INSTALLATION DE HOTAS EN OPTION. Alignez les trous de montage sur le poteau extérieur HOTAS avec les trous traversants sur la traverse. Boulonnez et fixez avec 2 boulons M8, rondelles et
écrous a embase. Pieces : 1 pole extérieur HOTAS, 2 boulons M8 de 55 mm, 2 rondelles M8, 2 écrous a bride M8.

14 - Reportez-vous a 'image. Alignez les inserts filetés du pdle intérieur HOTAS avec la fente du pole extérieur HOTAS. Boulonnez et fixez avec 2 x boutons. Pieces : 1 pdle intérieur HOTAS, 2 boutons de 15 mm.

15 - Reportez-vous a 'image. Alignez les trous de montage sur la plaque HOTAS avec les trous traversants sur le poteau intérieur HOTAS. Boulonnez et fixez avec 3 boulons M8, rondelles et écrous a embase. Pieces : 1 plaque
HOTAS, 3 boulons M8 de 55 mm, 3 rondelles M8 de 16 mm, 3 écrous a embase M8.

16 - Reportez-vous a 'image. A) Alignez les trous de montage sur le pdle extérieur central avec les trous sur le cadre de la pédale. B) Alignez I'entretoise du barillet avec les trous du pdle extérieur central. Boulonnez et fixez
avec 2 boulons M8, rondelles et écrous a embase. Pieces : 1 pole extérieur central, 2 boulons M8 de 55 mm, 2 rondelles M8, 2 écrous a embase M8, 1 entretoise de barillet. 17a - Reportez-vous a Iimage. Placez délicatement le
poteau central sur le dessus du cadre de pédale et assurez-vous que le loquet est abaissé.

17b - Reportez-vous a 'image. Accrochez le boulon en U dans la languette de verrouillage sur le cadre de la pédale.

17¢ - Reportez-vous a 'image. Assurez-vous que le boulon en U repose correctement dans la languette de verrouillage et tirez sur le loquet jusqu’a ce qu'il soit bien serré.

17d - Reportez-vous a 'image. Pour un verrouillage plus serré, desserrez le loquet, ajustez les écrous en haut du loquet et refermez-le.

18 - Reportez-vous a 'image. Installez 1 coussinet en feutre sur le dessus du pole intérieur central. Alignez les inserts filetés du péle intérieur central avec les fentes du pole extérieur central. Boulonnez et fixez avec 2 x boutons.
REMARQUE : Si des étriers haut de gamme sont utilisés, veuillez installer le support de support en option (étapes 23 a 26). Pieces : 1pdle intérieur central, 2 boutons de 15 mm, 1 coussinet en feutre.

19a - Se référer a 'image. INSTALLER LA PLAQUE DE COLLIER CENTRAL. Alignez les trous de montage sur la plaque de I'étrier central avec les trous traversants sur le pole intérieur central. Boulonnez et fixez avec 3 boulons,
rondelles et écrous a embase M8 de 60 mm. Pieces : 1 plaque de joug centrale, 3 boulons M8 de 60 mm, 3 rondelles M8 de 16 mm, 3 écrous a bride M8.

19b - Reportez-vous a 'image. INSTALLER LADAPTATEUR TURTLE BEACH EN OPTION (Continuer a partir de 19a). A) Boulonnez a travers 2 goujons M6 dans les trous filetés les plus a I'arriere de la plaque de joug centrale. B)
Alignez les trous de montage sur la plaque d’adaptation Turtle Beach avec les goujons filetés, fixez avec 2 écrous a embase M6. Pieces : 1 plaque d’adaptation Turtle Beach, 2 goujons filetés M6 de 20 mm, 2 écrous a embase
M.

25




support@nextlevelracing.com

19¢ - Reportez-vous a 'image. BOEING YOKE/PLAQUE DE SERRAGE INSTALLER. A) Placez la plaque de serrage sur le dessus du péle intérieur central. B) Faites glisser la plaque de serrage vers I'avant et alignez les trous de
montage sur le pole intérieur central et la plaque de serrage. C) Boulonnez et fixez avec 2 boulons M8, rondelles et écrous a embase. Pieces : 1 plaque de serrage, 2 boulons M8 de 55 mm, 2 rondelles M8, 2 écrous a embase
M8

19d - Reportez-vous a 'image. INSTALLER LA PLAQUE CENTRALE DU CLAVIER. Alignez les trous de montage et les fentes sur la plaque du clavier avec les trous traversants sur le pdle intérieur central. Boulonnez et fixez avec
2 boulons M8, rondelles et écrous a embase. Pieces : 1 plaque de clavier, 2 boulons M8 de 55 mm, 2 rondelles M8, 2 écrous a embase M8.

20 - Reportez-vous a 'image. Enfilez la ceinture de sécurité dans les ceillets du dossier du siege. Alignez les trous de montage sur chaque plague de montage de ceinture de sécurité avec les trous traversants sur les cadres de
siege et les inserts filetés sur le dessous du fond du siege. Boulonnez et fixez avec 4 boulons M8, rondelles et 2 écrous a embase M8. Pieces : 1 ceinture de sécurité, 2 boulons M8 16 mm, 2 boulons M8 55 mm, 4 rondelles M8,
2 écrous a embase M8.

21- Reportez-vous a 'image. Alignez les pieds réglables avec les inserts filetés au bas du cadre des pédales et des cadres du siege. Verrouillez en place en tournant les pieds réglables dans les inserts filetés. Pour relever un
pied réglable, tournez dans le sens inverse des aiguilles d’une montre. Pieces : 6 pieds réglables.

22 - Reportez-vous a image. Votre cockpit Flight Simulator est terminé. Pieces : NIL

23 - Reportez-vous a I'image. INSTALLATION DU SUPPORT DE SUPPORT EN OPTION. Alignez le point de pivot du support avec les trous de montage du support de montage. Boulonnez et fixez avec 1 boulon M8, une rondelle,
une entretoise de barillet et un écrou a embase. Pieces : 1 support, 1 support de montage, 1 boulons M8 de 55 mm, 1 entretoise de barillet, 1 rondelle M8, 1 écrou a embase M8.

24 - Reportez-vous a I'mage. A) Désinstallez les boutons fixant le pole intérieur central au pdle extérieur central et retirez le pole extérieur central. B) Désinstallez les 2 écrous a embase M8 fixant le poteau extérieur HOTAS a la
traverse. Pieces : néant.

25 - Reportez-vous a 'image. Alignez les trous de montage sur le support de support avec les trous traversants sur la traverse. Fixez avec 2 écrous a embase M8 préalablement désinstallés a 'étape 24. Pieces : 2 écrous a
embase M8.

26 - Reportez-vous a 'image. A) Alignez les inserts filetés sur le pole extérieur central avec les fentes sur le support de support. Boulon a travers avec 2 x boutons. B) Insérez le péle intérieur central dans le pdle extérieur
central. Alignez les inserts filetés du pdle intérieur central avec la fente du ple extérieur central. Boulonnez et fixez avec 2 x boutons. Pieces : 1pdle intérieur central, 4 boutons de 15 mm.

27 - Reportez-vous a l'image. SUPPORT LATERALE DE PLAQUE DE CLAVIER EN OPTION. Alignez les fentes de montage sur le bras du clavier avec les trous sur la plaque de la souris. Boulonnez et fixez avec 2 boulons M8,
rondelles et écrous a embase. Pieces : 1bras de clavier, 2 boulons M6 de 16 mm, 2 rondelles M6, 2 écrous a embase M6.

28 - Reportez-vous a 'image. Alignez les trous de montage sur la plague du clavier avec les trous traversants sur le bras du clavier. Boulonnez et fixez avec 2 boulons M8, rondelles et écrous a embase. Pieces : 1 plaque de
clavier, 2 boulons M8 de 55 mm, 2 rondelles M8, 2 écrous a embase M8.

29 - Reportez-vous a 'image. BRAS LATERAL DROIT EN OPTION. A) Désinstallez les 2 boulons, rondelles et écrous a embase M8 fixant le bras latéral. Détachez la plague de vol du bras latéral. B) Désinstallez 2 boulons,
rondelles et écrous a embase M8 fixant un coté de la traverse au cadre du siege. Pieces : néant.

30 - Reportez-vous a 'image. A) Alignez le bras latéral droit avec les trous traversants du cadre du siege et de la traverse. B) Boulonnez et fixez avec 2 boulons M8, rondelles et écrous a embase désinstallés a I'étape 29.
Pieces : 1x bras latéral droit, 2 x boulons M8 de 55 mm, 2 x rondelles M8, 2 x écrous a embase M8.

31— Reportez-vous a 'image. Alignez les goujons filetés de la plaque de la souris avec les trous de montage sur le bras latéral droit. Fixez avec 4 écrous a embase M8. Pieces : 4 écrous a bride M8.

32 - Reportez-vous a I'mage. REGLAGE DE 'ANGLE DE LA PLAQUE DE PEDALE. Désinstallez les boulons avant, les rondelles carrées et les écrous a bride fixant la plaque d'angle de la pédale au cadre de la pédale et
desserrez les boulons arriere. Ajustez a 'angle désiré. Boulonnez et fixez avec les boulons, les rondelles carrées et les écrous a bride précédemment désinstallés. Pieces : néant.

33 - Reportez-vous a Iimage. REGLAGE DE LA HAUTEUR DU MAT HOTAS. Desserrez les boutons fixant le pole intérieur HOTAS au pole extérieur HOTAS. Ajustez a la hauteur désirée et serrez les boutons pour verrouiller en
place. Pieces : NIL

34 - Reportez-vous a I'image. REGLAGE DE LANGLE DU MAT HOTAS. Désinstallez les boulons avant, les rondelles et les écrous a embase fixant a plaque HOTAS au poteau intérieur HOTAS. Angle a la position désirée.
Boulonnez et fixez avec 1x boulon, rondelle et écrou a bride précédemment désinstallés. Pieces : néant.

35 - Reportez-vous a I'mage. REGLAGE DE LA HAUTEUR DU MAT CENTRAL. Desserrez les boutons fixant le poteau central intérieur au poteau central extérieur. Ajustez e poteau central intérieur a la hauteur désirée et serrez
les boutons pour le fixer en place. Utilisez les multiples inserts filetés pour un ajustement parfait. Pieces : néant.

36 - Reportez-vous a I'mage. REGLAGE DE ANGLE DU POLE CENTRAL. Desserrez les boutons fixant le poteau central intérieur au poteau central extérieur. Ajustez le poteau central intérieur a la hauteur désirée et serrez les
boutons pour le fixer en place. Utilisez les multiples inserts filetés pour un ajustement parfait. Pieces : néant.

37 - Reportez-vous a image. INSTALLATION DU GOUVERNAIL TPR. Installez 4 goujons filetés M6 dans I'adaptateur TPR. Pieces : 1 adaptateur TPR, 4 goujons filetés M6 de 20 mm.

38 - Reportez-vous a I'mage. Alignez les trous de montage a 'avant du gouvernail TPR avec le goujon fileté de I'adaptateur TPR. Fixez avec 2 écrous @ embase M6. Les gouvernails TPR sont préts a étre installés sur le cockpit.
Pieces : 2 x écrous a bride M6, 1x gouvernail TPR (non inclus).

39 - Reportez-vous a l'image. INSTALLER LE POLE BUTTKICKER. Alignez les trous de montage sur le Poteau Buttkicker avec les inserts filetés sous e Bas du Siege. Boulonnez et fixez avec 2 boulons et rondelles M8. Pieces : 1
poteau Buttkicker, 2 boulons M8 16 mm, 2 rondelles M8.

40 - Reportez-vous a 'image. INSTALLER LE TAPIS DE SOURIS. Placez le tapis de souris sur le dessus de la plaque de vol. Une souris peut maintenant étre utilisée. Le tapis de souris peut également étre placé sur le dessus de
la plaque de souris. Pieces : 1tapis de souris.

41— Reportez-vous a 'image. INSTALLATION DU TAPIS DE CLAVIER. Placez le tapis de clavier au-dessus de la place du clavier. Un clavier peut maintenant étre utilisé. Pieces : 1 tapis de clavier.

AVERTISSEMENT

+ Veeuillez ne pas utiliser d'outils électriques pour I'assemblage car un serrage excessif peut endommager votre cadre.
+ Disposez et construisez le cockpit sur une surface plane.

+ Ne forcez pas les pieces ensemble.

+ Bvitez de fausser le filetage des boulons.

+ En cas de doute, consultez la vidéo d'installation.

ASSISTANCE
Sivous avez besoin d’une assistance supplémentaire avec votre produit, veuillez contacter notre équipe amicale a : support@nextlevelracing.com

26

Flight Simulator-instructiehandleiding

We weten dat je staat te popelen om te gaan racen! Neem de tijd voor de instructies en volg deze handleiding om uw product in elkaar te zetten. U maakt zich klaar voor succes door het instructieboekje te volgen om uw
product volledig te optimaliseren. Voor montagevideo, QR-code scannen. bit.ly/nirbuild. Volg ons. Scan QR-code

CONTROLES VOOR DE VLUCHT

WAARSCHUWING

+ Gebruik voor de montage geen elektrisch gereedschap, omdat te vast aandraaien uw frame kan beschadigen.
+ Leg de cockpit neer en bouw deze op een viakke ondergrond.

+ Forceer onderdelen niet samen.

« Vermijd het kruisen van bouten.

+ Raadpleeg bij twijfel de installatievideo.

Als je ondersteuning nodig hebt met je product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

WAARSCHUWING VERSTIKKINGSGEVAAR
Kleine onderdelen niet voor kinderen jonger dan 3 jaar of personen die de neiging hebben om oneetbare voorwerpen in hun mond te stoppen.

BEGIN

01-Zie afbeelding. A) Lijn de montagegaten op de pedaalhoekplaat uit met de sleuven op het pedaalframe. B) Bout door en zet vast met 4 x M8 bouten, vierkante ringen en flensmoeren. Onderdelen: 1x pedaalframe, 1x
pedaalhoekplaat, 4 x M8 55 mm bouten, 4 x vierkante ringen, 4 x M8 flensmoeren.

02 - Zie afbeelding. A) Lijn de montagesleuven op de pedaalplaat uit met de schroefdraadinzetstukken op de pedaalhoekplaat. B) Bout door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 1 x pedaalplaat, 4 x M8 16
mm bouten, 4 x M8 ringen.

03 - Zie afheelding. A) Lijn de montagegaten op de stoelframes uit met de montagegaten en schroefdraadinzetstukken op het pedaalframe. B) Op de bovenkant van het frame, bout door en zet de stoelframes vast met 2 x
M8 15 mm bouten en ringen. C) Bout door het midden van het frame en zet vast met 2 x M8 55 mm bouten, ringen en flensmoeren. Onderdelen: 2 x stoelframes, 2 x M8 55 mm bouten, 2 x M8 16 mm bouten, 4 x M8 ringen, 2
x M8 flensmoeren.

04 - Zie afheelding. Lijn de inzetstukken met schroefdraad op de eindplaat uit met de montagegaten op het linker en rechter stoelframe. Bout door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 1x eindplaat, 4 x M8
55 mm bouten, 4 x M8 ringen.

05 - Zie afbeelding. Lijn de montagegaten op de zijpanelen uit met de doorgaande gaten op de stoelframes. Bout door en zet vast met 4 x M8 bouten, ringen en flensmoeren. Onderdelen: 2 x zijpanelen, 4 x M8 55 mm
bouten, 4 x M8 ringen, 4 x M8 flensmoeren.

06 - Zie afbeelding. A) Lijn de montagegaten op de dwarsbalk uit met de doorgaande gaten op de linker en rechter stoelframes en zijpanelen. B) Bout door en zet vast met 4 x M8 bouten, ringen en flensmoeren. Onderdelen:
1x dwarsbalk, 4 x M8 55 mm bouten, 4 x M8 ringen, 4 x M8 flensmoeren.

07 - Zie afbeelding. A) Oefen met het lichaamsgewicht druk uit op de stoelbasis. Trek met één hand de handgreep van de fauteuil omhoog en stel deze zo af dat de fauteuil loodrecht op de onderkant van de stoel staat.
Herhaal aan de andere kant. B) Verwijder 4 x bolkopbouten die vooraf op de rugleuning zijn geinstalleerd en lijn de schroefdraadinzetstukken op de rugleuning uit met de montagegaten op de onderkant van de stoel. C)
Schroef door en zet vast met 4 x M8 bolkopbouten die eerder waren verwijderd. Verwijder de waarschuwingslabels op de fauteuils. Onderdelen: 1x rugleuning, 1x zitbodem.

08 - Zie afbeelding. A) Trek de handgreep van de stoelschuif omhoog en zet de stoel in de meest voorwaartse positie. B) Lijn de montagegaten op de stoelgeleiders uit met de montagelocaties van de stoel (zie afbeelding) op
de linker en rechter stoelframes. C) Aan de achterkant doorschroeven en vastzetten met 2 x M8 vierkante halshouten en flensmoeren. Onderdelen: 2 x M8 16 mm vierkante halsbouten, 2 x M8 flensmoeren.

09 - Zie afbeelding. A) Trek aan de handgreep van de stoelschuif en stel de stoel in de meest achterste positie. B) Aan de voorkant doorschroeven en vastzetten met 2 x M8 vierkante halshouten en flensmoeren. Onderdelen:
2 x M8 16 mm vierkante halsbouten, 2 x M8 flensmoeren.

10 - Zie afbeelding. A) Lijn de montagesleuven op de linker en rechter zijarmen uit met de doorgaande gaten op de linker en rechter stoelframes en zijpanelen. B) Bout door en zet vast met 4 x M8 bouten, ringen en
flensmoeren. Onderdelen: 2 x zijarmen, 4 x M8 55 mm bouten, 4 x M8 ringen, 4 x M8 flensmoeren.

11- Zie afbeelding. Draai de bouten los om de zijarmen op de gewenste hoogte en hoek af te stellen. Draai de bouten vast om ze op hun plaats te vergrendelen. Gebruik de extra doorgaande gaten op de stoelframes voor het
naar voren en achteren verstellen. Onderdelen: NIL

12 - Zie afbeelding. Lijn de draadeinden op de muisplaat en de viiegplaat uit met de montagegaten op de linker- en rechterzijarmen. Zet vast met 8 x M8 flensmoeren. OPMERKING: De platen zijn uitwisselbaar en kunnen
worden gemonteerd voor links- of rechtshandige gebruikers. Onderdelen: 1x muisplaat, 1 x vliegplaat, 8 x M8 flensmoeren.

13 - Zie afbeelding. OPTIONELE HOTAS INSTALLEREN. Lijn de montagegaten op de HOTAS-buitenste paal uit met de doorgaande gaten op de dwarsbalk. Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren.
Onderdelen: 1x HOTAS buitenste paal, 2 x M8 55 mm bouten, 2 x M8 ringen, 2 x M8 flensmoeren.

14 - Zie afbeelding. Lijn de inzetstukken met schroefdraad op de HOTAS-binnenste paal uit met de gleuf op de HOTAS-buitenste paal. Schroef door en zet vast met 2 x Knoppen. Onderdelen: 1x HOTAS binnenste paal, 2 x 15
mm knoppen.

15 - Zie afbeelding. Lijn de montagegaten op de HOTAS-plaat uit met de doorgaande gaten op de HOTAS-binnenpaal. Bout door en zet vast met 3 x M8 bouten, ringen en flensmoeren. Onderdelen: 1x HOTAS-plaat, 3 x M8
55 mm bouten, 3 x M8 16 mm ringen, 3 x M8 flensmoeren.

16 - Zie afbeelding. A) Lijn de montagegaten op de middelste buitenste paal uit met de gaten op het pedaalframe. B) Lijn het vattussenstuk uit met de gaten op de middelste buitenste paal. Bout door en zet vast met 2 x M8
bouten, ringen en flensmoeren. Onderdelen: 1 x middelste buitenste paal, 2 x M8 55 mm bouten, 2 x M8 sluitringen, 2 x M8 flensmoeren, 1 x vatafstandhouder17a - Zie afbeelding. Plaats de Middenpaal voorzichtig bovenop
het Pedaalframe en zorg ervoor dat de vergrendeling omlaag is.

17b - Zie afbeelding. Haak de U-bout in het vergrendelingslipje op het pedaalframe.

17c¢ - Zie afbeelding. Zorg ervoor dat de U-bout goed in het vergrendelingslipje zit en trek aan de vergrendeling totdat deze vastzit.

17d - Zie afbeelding. Voor een strakker slot maakt u de grendel los, stelt u de moeren aan de bovenkant van de grendel af en sluit u deze weer.

18 - Zie afbeelding. Installeer 1x viltkussen op de bovenkant van de middelste binnenste paal. Lijn de inzetstukken met schroefdraad op de middelste binnenste paal uit met de sleuven op de middelste buitenste paal.
Schroef door en zet vast met 2 x Knoppen. OPMERKING: Als er hoogwaardige jukken worden gebruikt, installeer dan de optionele steunbeugel (stap 23 - 26). Onderdelen: 1x middelste binnenste paal, 2 x 15 mm knoppen, 1
X viltkussen.

19a - Zie afbeelding. MIDDENJUKPLAAT INSTALLEREN. Lijn de montagegaten op de middelste jukplaat uit met de doorgaande gaten op de middelste binnenste paal. Bout door en zet vast met 3 x M8 60 mm bouten, ringen
en flensmoeren. Onderdelen: 1 x middelste jukplaat, 3 x M8 60 mm bouten, 3 x M8 16 mm ringen, 3 x M8 flensmoeren.

19b - Zie afbeelding. OPTIONELE TURTLE BEACH ADAPTER INSTALLEREN (vervolg vanaf 19a). A) Bout door 2 x M6-bouten in de achterste schroefdraadgaten op de middelste jukplaat. B) Lijn de montagegaten op de Turtle
Beach-adapterplaat uit met de draadeinden en zet ze vast met 2 x M6 flensmoeren. Onderdelen: 1x Turtle Beach-adapterplaat, 2 x M6 20 mm draadeinden, 2 x M6 flensmoeren.

27




support@nextlevelracing.com

19¢ - Zie afbeelding. BOEING-JUK/KLEMPLAAT INSTALLEREN. A) Plaats de klemplaat bovenop de middelste binnenpaal. B) Schuif de klemplaat naar voren en lijn de montagegaten op de middelste binnenpaal en de klemplaat
uit. C) Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren. Onderdelen: 1 x klemplaat, 2 x M8 55 mm bouten, 2 x M8 ringen, 2 x M8 flensmoeren

19d - Zie afbeelding. MIDDELSTE TOETSENBORDPLAAT INSTALLEREN. Lijn de montagegaten en sleuven op de toetsenbordplaat uit met de doorgaande gaten op de middelste binnenpaal. Bout door en zet vast met 2 x M8
bouten, ringen en flensmoeren. Onderdelen: 1x toetsenbordplaat, 2 x M8 55 mm bouten, 2 x M8 ringen, 2 x M8 flensmoeren.

20 - Zie afbeelding. Haal de veiligheidsgordel door de oogjes in de rugleuning. Lijn de bevestigingsgaten op elke bevestigingsplaat van de veiligheidsgordel uit met de doorgaande gaten op de stoelframes en de
schroefdraadinzetstukken aan de onderkant van de onderkant van de stoel. Bout door en zet vast met 4 x M8 bouten, ringen en 2 x M8 flensmoeren. Onderdelen: 1 x veiligheidsgordel, 2 x M8 16 mm bouten, 2 x M8 55 mm
bouten, 4 x M8 ringen, 2 x M8 flensmoeren.

21- Zie afheelding. Lijn de Verstelbare Voeten uit met de inzetstukken met schroefdraad aan de onderkant van het pedaalframe en de stoelframes. Vergrendel ze op hun plaats door de verstelbare voetjes in de inzetstukken
met schroefdraad te draaien. Draai tegen de klok in om een verstelbare voet omhoog te brengen. Onderdelen: 6 x Verstelbare Voeten.

22 - Zie afbeelding. Je Flight Simulator-cockpit is voltooid. Onderdelen: NIL

23 - Zie afbeelding. OPTIONELE STEUNBEUGEL INSTALLEREN. Lijn het draaipunt op de steunbeugel uit met de montagegaten op de steunbeugel. Schroef door en zet vast met 1 x M8-bout, sluitring, loopafstandsstuk en
flensmoer. Onderdelen: 1x steunbeugel, 1 x steunbeugel, 1x M8 55 mm bouten, 1 x vatafstandsstuk, 1 x M8 ring, 1x M8 flensmoer.

24 - Zie afbeelding. A) Verwijder de knoppen waarmee de middelste binnenste paal aan de middelste buitenste paal is bevestigd en verwijder de middelste buitenste paal. B) Verwijder de 2 x M8 flensmoeren waarmee de
HOTAS-buitenste paal aan de dwarsbalk is bevestigd. Onderdelen: NIL.

25 - Zie afbeelding. Lijn de montagegaten op de steunbeugel uit met de doorgaande gaten op de dwarsbalk. Zet vast met 2 x M8 flensmoeren die eerder zijn verwijderd in stap 24. Onderdelen: 2 x M8 flensmoeren.

26 - Zie afbeelding. A) Lijn de inzetstukken met schroefdraad op de middelste buitenste paal uit met de sleuven op de steunbeugel. Doorbouten met 2 x Knoppen. B) Plaats de middelste binnenste paal in de middelste
buitenste paal. Lijn de inzetstukken met schroefdraad op de middelste binnenste paal uit met de gleuf in de middelste buitenste paal. Schroef door en zet vast met 2 x Knoppen. Onderdelen: 1x centrale binnenpool, 4 x 15 mm
knoppen.

27 - Zie afbeelding. OPTIONELE TOETSENBORDPLAAT ZIJ MOUNT. Lijn de montagesleuven op de toetsenbordarm uit met de gaten op de muisplaat. Bout door en zet vast met 2 x M6 bouten, ringen en flensmoeren.
Onderdelen: 1x toetsenbordarm, 2 x M6 16 mm bouten, 2 x M6 ringen, 2 x M6 flensmoeren.

28 - Zie afbeelding. Lijn de montagegaten op de toetsenbordplaat uit met de doorgaande gaten op de toetsenbordarm. Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren. Onderdelen: 1x toetsenbordplaat, 2 x
M8 55 mm bouten, 2 x M8 ringen, 2 x M8 flensmoeren.

29 - Zie afbeelding. OPTIONELE RECHTE ZIJARM. A) Verwijder 2 x M8 bouten, ringen en flensmoeren waarmee de zijarm is bevestigd. Maak de vliegplaat los van de zijarm. B) Verwijder 2 x M8-bouten, ringen en flensmoeren
waarmee een kant van de dwarsbalk aan het frame van de stoel is bevestigd. Onderdelen: NIL.

30 - Zie afbeelding. A) Lijn de rechte zijarm uit met de doorgaande gaten in het stoelframe en de dwarsbalk. B) Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren die in stap 29 zijn verwijderd. Onderdelen: 1x
rechte zijarm, 2 x M8 55 mm bouten, 2 x M8 ringen, 2 x M8 flensmoeren.

31- Zie afbeelding. Lijn de draadeinden van de muisplaat uit met de montagegaten op de rechte zijarm. Zet vast met 4 x M8 flensmoeren. Onderdelen: 4 x M8 flensmoeren.

32 - Zie afbeelding. PEDAALPLAAT HOEKVERSTELLING. Verwijder de voorste bouten, vierkante ringen en flensmoeren waarmee de pedaalhoekplaat aan het pedaalframe is bevestigd en draai de achterste bouten los. Pas de
gewenste hoek aan. Bout door en zet vast met de eerder verwijderde bouten, vierkante ringen en flensmoeren. Onderdelen: NIL.

33 - Zie afbeelding. HOTAS POLE HOOGTE AANPASSING. Maak de knoppen los waarmee de HOTAS-binnenste paal aan de HOTAS-buitenste paal is bevestigd. Stel af op de gewenste hoogte en draai de knoppen vast om ze
op hun plaats te vergrendelen. Onderdelen: NIL

34 - Zie afbeelding. HOTAS PAAL HOEK AANPASSING. Verwijder de voorste bouten, ringen en flensmoeren waarmee de HOTAS-plaat aan de HOTAS-binnenpool is bevestigd. Hoek naar de gewenste positie. Bout door en zet
vast met 1x bout, ring en flensmoer die eerder zijn verwijderd. Onderdelen: NIL.

35 - Zie afbeelding. MIDDENPOEL HOOGTE VERSTELLING. Draai de knoppen los waarmee de binnenste middenpaal aan de buitenste middenpaal is bevestigd. Stel de binnenste middenpaal af op de gewenste hoogte en
draai de knoppen vast om ze op hun plaats vast te zetten. Gebruik de inzetstukken met meerdere schroefdraad voor een perfecte pasvorm. Onderdelen: NIL.

36 - Zie afbeelding. MIDDENPOEL HOEKVERSTELLING. Draai de knoppen los waarmee de binnenste middenpaal aan de buitenste middenpaal is bevestigd. Stel de binnenste middenpaal af op de gewenste hoogte en draai
de knoppen vast om ze op hun plaats vast te zetten. Gebruik de inzetstukken met meerdere schroefdraad voor een perfecte pasvorm. Onderdelen: NIL.

37 - Zie afbeelding. TPR ROER INSTALLATIE. Installeer 4 x M6 draadeinden in de TPR-adapter. Onderdelen: 1x TPR-adapter, 4 x M6 20 mm draadeinden.

38 - Zie afbeelding. Lijn de montagegaten aan de voorkant van het TPR-roer uit met de draadeinden op de TPR-adapter. Zet vast met 2 x M6 flensmoeren. De TPR-roeren zijn klaar om op de cockpit te worden geinstalleerd.
Onderdelen: 2 x M6 flensmoeren, 1 x TPR roer (niet inbegrepen).

39 - Zie afbeelding. BUTTKICKER PAAL INSTALLEREN. Lijn de montagegaten op de Buttkicker Pole uit met de inzetstukken met schroefdraad onder de onderkant van de stoel. Bout door en zet vast met 2 x M8 bouten en
ringen. Onderdelen: 1x Buttkicker-paal, 2 x M8 16 mm-bouten, 2 x M8-ringen.

40 - Zie afbeelding. MUISMAT INSTALLEREN. Plaats de muismat op de Flight Plate. Er kan nu een muis worden gebruikt. De muismat kan ook op de muisplaat worden geplaatst. Onderdelen: 1x muismat.

41- Zie afbeelding. TOETSENBORD MAT INSTALLEREN. Plaats de toetsenbordmat bovenop de toetsenbordplaats. Er kan nu een toetsenbord worden gebruikt. Onderdelen: 1x toetsenbordmat.

WAARSCHUWING

+ Gebruik voor de montage geen elektrisch gereedschap, omdat te vast aandraaien uw frame kan beschadigen.
+ Leg de cockpit neer en bouw deze op een viakke ondergrond.

+ Forceer onderdelen niet samen.

+ Vermijd het kruisen van bouten.

+ Raadpleeg bij twijfel de installatievideo.

BIJSTAND
Als je meer ondersteuning nodig hebt met je product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

28

Manuale di istruzioni del simulatore di volo

Sappiamo che non vedi I'ora di iniziare a correre! Prenditi il tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai al successo seguendo il libretto di istruzioni per ottimizzare
completamente il tuo prodotto. Per il video di montaggio, scansionare il codice QR. bit.ly/nirbuild. Seguici. Scansiona il codice QR

CONTROLLI PRE-VOLO

AVVERTIMENTO

+ Si prega di non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo pud danneggiare il telaio.
+ Disporre e costruire la cabina di pilotaggio su una superficie piana.

+ Non forzare le parti insieme.

+ Evitare bulloni con filettatura incrociata.

+ In caso di dubbio consultare il video di installazione.

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro team amichevole allindirizzo: support@nextlevelracing.com

ATTENZIONE PERICOLO DI SOFFOCAMENTO
Piccole parti non per bambini sotto i 3 anni o per qualsiasi individuo che ha la tendenza a mettere in bocca oggetti non commestibili.

INIZIO

01- Fare riferimento all'immagine. A) Allineare i fori di montaggio sulla piastra angolare del pedale con le fessure sul telaio del pedale. B) Awvitare e fissare con 4 bulloni M8, rondelle quadrate e dadi flangiati. Parti: 1 telaio del
pedale, 1 piastra angolare del pedale, 4 bulloni M8 da 55 mm, 4 rondelle quadrate, 4 dadi flangiati M8.

02 - Fare riferimento allimmagine. A) Allineare le fessure di montaggio sulla piastra del pedale con gli inserti filettati sulla piastra angolare del pedale. B) Imbullonare e fissare con 4 bulloni e rondelle M8. Parti: 1 piastra del
pedale, 4 bulloni M8 da 16 mm, 4 rondelle M8.

03 - Fare riferimento allimmagine. A) Allineare i fori di montaggio sui telai del sedile con i fori di montaggio e gli inserti filettati sul telaio dei pedali. B) Sulla parte superiore del telaio, awvitare e fissare i telai dei sedili con 2
bulloni e rondelle M8 da 15 mm. C) Imbullonare al centro del telaio e fissarlo con 2 bulloni M8 da 55 mm, rondelle e dadi flangiati. Parti: 2 telai sedile, 2 bulloni M8 da 55 mm, 2 bulloni M8 da 16 mm, 4 rondelle M8, 2 dadi
flangiati M8.

04 - Fare riferimento allimmagine. Allineare gli inserti filettati sulla piastra terminale con i fori di montaggio sui telai dei sedili sinistro e destro. Fissare e fissare con 4 bulloni e rondelle M8. Parti: 1 piastra terminale, 4 bulloni
M8 da 55 mm, 4 rondelle M8.

05 - Fare riferimento all'immagine. Allineare i fori di montaggio sui pannelli laterali con i fori passanti sui telai dei sedili. Avvitare e fissare con 4 bulloni M8, rondelle e dadi flangiati. Parti: 2 pannelli laterali, 4 bulloni M8 da 55
mm, 4 rondelle M8, 4 dadi flangiati M8.

06 - Fare riferimento allimmagine. A) Allineare i fori di montaggio sulla traversa con i fori passanti sui telai dei sedili sinistro e destro e sui pannelli laterali. B) Avvitare e fissare con 4 bulloni M8, rondelle e dadi flangiati. Parti: 1
traversa, 4 bulloni M8 da 55 mm, 4 rondelle M8, 4 dadi flangiati M8.

07 - Fare riferimento allimmagine. A) Applicare pressione alla base del sedile con il peso del corpo. Sollevare la maniglia della poltrona reclinabile con una mano e regolare in modo che la poltrona sia perpendicolare al fondo
del sedile. Ripeti dall'altro lato. B) Disinstallare 4 bulloni a testa bombata preinstallati sullo schienale del sedile e allineare gli inserti filettati sullo schienale del sedile con i fori di montaggio sul fondo del sedile. C) Awvitare e
fissare con 4 bulloni a testa bombata M8 precedentemente disinstallati. Rimuovere le etichette di avvertenza sulle poltrone reclinabili. Parti: 1x schienale del sedile, 1x fondo del sedile.

08 - Fare riferimento all'immagine. A) Tirare verso I'alto la maniglia di scorrimento del sedile e regolare il sedile nella posizione pili avanzata. B) Allineare i fori di montaggio sui cursori del sedile con le posizioni di montaggio
del sedile (fare riferimento all'immagine) sui telai del sedile sinistro e destro. C) Nella parte posteriore, awvitare e fissare con 2 bulloni a collo quadrato M8 e dadi flangiati. Parti: 2 bulloni a collo quadrato M8 da 16 mm, 2 dadi
flangiati M8.

09 - Fare riferimento allimmagine. A) Tirare la maniglia di scorrimento del sedile e regolare il sedile nella posizione pil arretrata. B) Nella parte anteriore, avvitare e fissare con 2 bulloni a collo quadrato M8 e dadi flangiati.
Parti: 2 bulloni a collo quadrato M8 da 16 mm, 2 dadi flangiati M8.

10 - Fare riferimento all'immagine. A) Allineare le fessure di montaggio sui bracci laterali sinistro e destro con i fori passanti sui telai dei sedili sinistro e destro e sui pannelli laterali. B) Avvitare e fissare con 4 bulloni M8,
rondelle e dadi flangiati. Parti: 2 bracci laterali, 4 bulloni M8 da 55 mm, 4 rondelle M8, 4 dadi flangiati M8.

11 - Fare riferimento all'immagine. Allentare i bulloni per regolare i bracci laterali all'altezza e all'angolo desiderati. Stringere i Bulloni per bloccarli in posizione. Si prega di utilizzare i fori passanti aggiuntivi sui telai dei sedili per
la regolazione avanti e indietro. Parti: NIL

12 - Fare riferimento allimmagine. Allineare i prigionieri filettati sulla piastra del mouse e la piastra di volo con i fori di montaggio sui bracci laterali sinistro e destro. Fissare con 8 dadi flangiati M8. NOTA: le piastre sono
intercambiabili e possono essere montate per ospitare utenti mancini o destri. Parti: 1 piastra per mouse, 1 piastra di volo, 8 dadi flangiati M8.

13 - Fare riferimento all'immagine. INSTALLAZIONE HOTAS FACOLTATIVA. Allineare i fori di montaggio sull'asta esterna HOTAS con i fori passanti sulla traversa. Awvitare e fissare con 2 bulloni M8, rondelle e dadi flangiati.
Parti: 1 polo esterno HOTAS, 2 bulloni M8 da 55 mm, 2 rondelle M8, 2 dadi flangiati M8.

14 - Fare riferimento allimmagine. Allineare gli inserti filettati sul palo interno HOTAS con la fessura sul palo esterno HOTAS. Imbullona e fissa con 2 manopole. Parti: 1 palo interno HOTAS, 2 manopole da 15 mm.

15 - Fare riferimento all'immagine. Allineare i fori di montaggio sulla piastra HOTAS con i fori passanti sul palo interno HOTAS. Awvitare e fissare con 3 bulloni M8, rondelle e dadi flangiati. Parti: 1 piastra HOTAS, 3 bulloni M8 da
55 mm, 3 rondelle M8 da 16 mm, 3 dadi flangiati M8.

16 - Fare riferimento all'immagine. A) Allineare i fori di montaggio sul polo esterno centrale con i fori sul telaio del pedale. B) Allineare il distanziatore della canna con i fori sul polo esterno centrale. Awvitare e fissare con 2
bulloni M8, rondelle e dadi flangiati. Parti: 1 polo esterno centrale, 2 bulloni M8 da 55 mm, 2 rondelle M8, 2 dadi flangiati M8, 1 distanziatore del cilindro.17a - Fare riferimento allimmagine. Posizionare delicatamente I'asta
centrale sopra il telaio del pedale e assicurarsi che il fermo sia abbassato.

17b - Fare riferimento allimmagine. Agganciare il bullone a U nella linguetta di bloccaggio sul telaio del pedale.

17c - Fare riferimento all'immagine. Assicurati che il bullone a U sia posizionato correttamente nella linguetta di bloccaggio e tira il fermo finché non & ben stretto.

17d - Fare riferimento allimmagine. Per un bloccaggio piu stretto, svitare il fermo, regolare i dadi nella parte superiore del fermo e richiuderlo.

18 - Fare riferimento all'immagine. Installare 1 feltrino sulla parte superiore del palo interno centrale. Allineare gli inserti filettati sul polo interno centrale con le fessure sul polo esterno centrale. Imbullona e fissa con 2
manopole. NOTA: se si utilizzano gioghi di fascia alta, installare la staffa di supporto opzionale (passaggi 23 - 26). Parti: 1x polo interno centrale, 2 manopole da 15 mm, 1 x feltrino.

19a - Fare riferimento all'immagine. PIASTRA CENTRALE GIOCO INSTALL. Allineare i fori di montaggio sulla piastra del giogo centrale con i fori passanti sul polo interno centrale. Awvitare e fissare con 3 bulloni M8 da 60 mm,
rondelle e dadi flangiati. Parti: 1 piastra del giogo centrale, 3 bulloni M8 da 60 mm, 3 rondelle M8 da 16 mm, 3 dadi flangiati M8.

19b - Fare riferimento all'immagine. INSTALLAZIONE DELLADATTATORE TARTARUGA FACOLTATIVO (Continua da 19a). A) Awvitare attraverso 2 prigionieri M6 nei fori filettati piu posteriori sulla piastra del giogo centrale. B)
Allineare i fori di montaggio sulla piastra adattatore Turtle Beach con i prigionieri filettati, fissarli con 2 dadi flangiati M6. Parti: 1 piastra adattatore Turtle Beach, 2 prigionieri filettati M6 da 20 mm, 2 dadi flangiati M6.

29




support@nextlevelracing.com

19¢ - Fare riferimento allimmagine. INSTALLAZIONE BOEING YOKE/CLAMP PLACCA. A) Posizionare la piastra di bloccaggio sopra il polo interno centrale. B) Far scorrere la piastra di fissaggio in avanti e allineare i fori di
montaggio sul polo interno centrale e la piastra di fissaggio. C) Awvitare e fissare con 2 bulloni M8, rondelle e dadi flangiati. Parti: 1 piastra di fissaggio, 2 bulloni M8 da 55 mm, 2 rondelle M8, 2 dadi flangiati M8

19d - Fare riferimento allimmagine. PLACCA TASTIERA CENTRALE INSTALL. Allineare i fori di montaggio e le fessure sulla piastra della tastiera con i fori passanti sul polo interno centrale. Awvitare e fissare con 2 bulloni M8,
rondelle e dadi flangiati. Parti: 1 piastra per tastiera, 2 bulloni M8 da 55 mm, 2 rondelle M8, 2 dadi flangiati M8.

20 - Fare riferimento allimmagine. Infilare la cintura di sicurezza attraverso gli occhielli nello schienale del sedile. Allineare i fori di montaggio su ciascuna piastra di montaggio della cintura di sicurezza con i fori passanti sui telai
del sedile e gli inserti filettati sul lato inferiore del fondo del sedile. Awvitare e fissare con 4 bulloni M8, rondelle e 2 dadi flangiati M8. Parti: 1 cintura di sicurezza, 2 bulloni M8 da 16 mm, 2 bulloni M8 da 55 mm, 4 rondelle M8, 2
dadi flangiati M8.

21- Fare riferimento allimmagine. Allineare i piedini regolabili con gli inserti filettati sul fondo del telaio del pedale e del telaio del sedile. Bloccare in posizione ruotando i piedini regolabili negli inserti filettati. Per sollevare un
piedino regolabile, ruotare in senso antiorario. Parti: 6 piedini regolabili.

22 - Fare riferimento allimmagine. La tua cabina di pilotaggio del simulatore di volo & completa. Parti: NIL

23 - Fare riferimento all'immagine. STAFFA DI SUPPORTO OPZIONALE INSTALL. Allineare il punto di articolazione sulla staffa di supporto con i fori di montaggio sul supporto della staffa di supporto. Imbullonare e fissare con 1
bullone M8, rondella, distanziatore del cilindro e dado flangiato. Parti: 1x staffa di supporto, 1x supporto per staffa di supporto, 1x bulloni M8 da 55 mm, 1 x distanziatore del barilotto, 1x rondella M8, 1x dado flangiato M8.

24 - Fare riferimento allimmagine. A) Disinstallare le manopole che fissano il polo interno centrale al polo esterno centrale e rimuovere il polo esterno centrale. B) Disinstallare i 2 dadi flangiati M8 che fissano il palo esterno
HOTAS alla traversa. Parti: NIL.

25 - Fare riferimento allimmagine. Allineare i fori di montaggio sulla staffa di supporto con i fori passanti sulla traversa. Fissare con 2 dadi flangiati M8 precedentemente disinstallati al punto 24. Parti: 2 dadi flangiati M8.

26 - Fare riferimento allimmagine. A) Allineare gli inserti filettati sul polo esterno centrale con le fessure sulla staffa di supporto. Imbullona con 2 manopole. B) Montare il Polo Interno Centrale nel Polo Esterno Centrale. Allineare
gli inserti filettati sul polo interno centrale con la fessura nel polo esterno centrale. Imbullona e fissa con 2 manopole. Parti: 1 polo interno centrale, 4 manopole da 15 mm.

27 - Fare riferimento all'immagine. MONTAGGIO LATERALE PIASTRA TASTIERA OPZIONALE. Allineare le fessure di montaggio sul braccio della tastiera con i fori sulla piastra del mouse. Awvitare e fissare con 2 bulloni M6,
rondelle e dadi flangiati. Parti: 1 braccio per tastiera, 2 bulloni M6 da 16 mm, 2 rondelle M6, 2 dadi flangiati M6.

28 - Fare riferimento allimmagine. Allineare i fori di montaggio sulla piastra della tastiera con i fori passanti sul braccio della tastiera. Awvitare e fissare con 2 bulloni M8, rondelle e dadi flangiati. Parti: 1 piastra per tastiera, 2
bulloni M8 da 55 mm, 2 rondelle M8, 2 dadi flangiati M8.

29 - Fare riferimento allimmagine. BRACCIO LATERALE DRITTO OPZIONALE. A) Disinstallare 2 bulloni M8, rondelle e dadi flangiati che fissano il braccio laterale. Staccare il Flight Plate dal braccio laterale. B) Disinstallare 2
bulloni M8, rondelle e dadi flangiati che fissano un lato della traversa al telaio del sedile. Parti: NIL.

30 - Fare riferimento allimmagine. A) Allineare il braccio laterale dritto con i fori passanti nel telaio del sedile e nella traversa. B) Awvitare e fissare con 2 bulloni M8, rondelle e dadi flangiati disinstallati al punto 29. Parti: 1 braccio
laterale dritto, 2 bulloni M8 da 55 mm, 2 rondelle M8, 2 dadi flangiati M8.

31— Fare riferimento allimmagine. Allineare i perni filettati della piastra del mouse con i fori di montaggio sul braccio laterale dritto. Fissare con 4 dadi flangiati M8. Parti: 4 dadi flangiati M8.

32 - Fare riferimento all'immagine. REGOLAZIONE DELLANGOLO DELLA PIASTRA DEL PEDALE. Disinstallare i bulloni anteriori, le rondelle quadrate e i dadi flangiati che fissano la piastra angolare del pedale al telaio del
pedale e allentare i bulloni posteriori. Regolare all'angolazione desiderata. Imbullonare e fissare con i bulloni, le rondelle quadrate e i dadi flangiati precedentemente disinstallati. Parti: NIL.

33 - Fare riferimento allimmagine. REGOLAZIONE ALTEZZA PALO HOTAS. Allentare le manopole che fissano il palo interno HOTAS al palo esterno HOTAS. Regolare all'altezza desiderata e serrare le manopole per bloccarle in
posizione. Parti: NIL

34 - Fare riferimento allimmagine. REGOLAZIONE DELLANGOLO DEL PALO HOTAS. Disinstallare i bulloni anteriori, le rondelle e i dadi flangiati che fissano la piastra HOTAS al polo interno HOTAS. Angolo alla posizione
desiderata. Awvitare e fissare con 1bullone, rondella e dado flangiato precedentemente disinstallati. Parti: NIL.

35 - Fare riferimento allimmagine. REGOLAZIONE DELLALTEZZA DEL PALO CENTRALE. Allentare le manopole che fissano il polo centrale interno al polo centrale esterno. Regolare I'asta centrale interna all'altezza desiderata
e serrare le manopole per fissarle in posizione. Utilizza i molteplici inserti filettati per una vestibilita perfetta. Parti: NIL.

36 - Fare riferimento allimmagine. REGOLAZIONE DELLANGOLO DEL POLO CENTRALE. Allentare le manopole che fissano il polo centrale intermno al polo centrale esterno. Regolare I'asta centrale interna all'altezza desiderata
e serrare le manopole per fissarle in posizione. Utilizza i molteplici inserti filettati per una vestibilita perfetta. Parti: NIL.

37 - Fare riferimento allimmagine. INSTALLAZIONE DEL TIMONE TPR. Installare 4 prigionieri filettati M6 nell'adattatore TPR. Parti: 1 adattatore TPR, 4 prigionieri filettati M6 da 20 mm.

38 - Fare riferimento all'immagine. Allineare i fori di montaggio sulla parte anteriore del timone TPR con il pemo filettato sull'adattatore TPR. Fissare con 2 dadi flangiati M6. | timoni TPR sono pronti per essere installati in cabina
di pilotaggio. Parti: 2 dadi flangiati M6, 1timone TPR (non incluso).

39 - Fare riferimento all'immagine. BUTTKICKER PALO INSTALLAZIONE. Allineare i fori di montaggio sull'asta del buttkicker con gli inserti filettati sotto il fondo del sedile. Awvitare e fissare con 2 bulloni e rondelle M8. Parti: 1x
asta buttkicker, 2 x bulloni M8 da 16 mm, 2 x rondelle M8.

40 - Fare riferimento allimmagine. INSTALLAZIONE DEL TAPPETINO PER MOUSE. Posiziona il tappetino per mouse sopra il Flight Plate. Eora possibile utilizzare un mouse. Il tappetino per mouse puo anche essere posizionato
sopra la piastra del mouse. Parti: 1 tappetino per mouse.

41- Fare riferimento allimmagine. TAPPETINO TASTIERA INSTALL. Posiziona il tappetino per tastiera sopra la posizione della tastiera. Eora possibile utilizzare una tastiera. Parti: 1tappetino per tastiera.

AVVERTIMENTO

+ Si prega di non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo pud danneggiare il telaio.
+ Disporre e costruire la cabina di pilotaggio su una superficie piana.

+ Non forzare le parti insieme.

+ Evitare bulloni con filettatura incrociata.

+ In caso di dubbio, consultare il video di installazione.

ASSISTENZA
Se hai bisogno di ulteriore supporto con il tuo prodotto, contatta il nostro team amichevole allindirizzo: support@nextlevelracing.com

30

Manual de instrucciones del simulador de vuelo

iSabemos que estds ansioso por empezar a competir! Témese su tiempo con las instrucciones y siga esta guia para ensamblar su producto. Se estara preparando para el éxito siguiendo el folleto de instrucciones para
optimizar completamente su producto. Para el video de montaje, escanee el cddigo QR. bit.ly/nlrbuild. Siganos. Escanear cédigo GR

COMPROBACIONES PREVIAS AL VUELO

ADVERTENCIA

+ No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dafiar el marco.
+ Disefie y construya la cabina sobre una superficie nivelada.

+ No fuerce las piezas para unirlas.

+ Evite los pernos de rosca cruzada.

+ En caso de duda consulte el video de instalacion.

Si necesita asistencia con su producto, comuniguese con nuestro amable equipo en: support@nextlevelracing.com

ADVERTENCIA PELIGRO DE ASFIXIA
Piezas pequefias no para nifios menores de 3 afios o cualquier persona que tenga tendencia a llevarse objetos no comestibles a la boca.

COMIENZO

01- Consulte la imagen. A) Alinee los orificios de montaje de la placa angular del pedal con las ranuras de la estructura del pedal. B) Atornille y asegdrelo con 4 pernos M8, arandelas cuadradas y tuercas con brida. Piezas: 1
marco de pedal, 1 placa de dngulo de pedal, 4 pernos M8 de 55 mm, 4 arandelas cuadradas, 4 tuercas de bricda M8.

02 - Consulte la imagen. A) Alinee las ranuras de montaje en la placa del pedal con las inserciones roscadas en la placa del dngulo del pedal. B) Atornille y asegrelo con 4 pernos y arandelas M8. Piezas: 1 placa de pedal, 4
pernos M8 de 16 mm, 4 arandelas M8.

03 - Consulte la imagen. A) Alinee los orificios de montaje en los marcos del asiento con los orificios de montaje y las inserciones roscadas en el marco del pedal. B) En la parte superior del marco, atornille y asegure los
marcos del asiento con 2 pernos y arandelas M8 de 15 mm. C) Atornille a través del centro del marco y asegirelo con 2 pernos M8 de 55 mm, arandelas y tuercas con brida. Piezas: 2 marcos de asiento, 2 pernos M8 de 55
mm, 2 pernos M8 de 16 mm, 4 arandelas M8, 2 tuercas de brida M8.

04 - Consulte la imagen. Alinee los insertos roscados en la placa final con los orificios de montaje en los marcos del asiento izquierdo y derecho. Atomille y asegurelo con 4 pernos y arandelas M8. Piezas: 1 placa final, 4
pernos M8 de 55 mm, 4 arandelas M8.

05 - Consulte la imagen. Alinee los orificios de montaje de los paneles laterales con los orificios pasantes de las estructuras de los asientos. Atornille y asegrelo con 4 pernos M8, arandelas y tuercas con reborde. Piezas: 2
paneles laterales, 4 pernos M8 de 55 mm, 4 arandelas M8, 4 tuercas con brida M8.

06 - Consulte la imagen. A) Alinee los orificios de montaje en el travesaiio con los orificios pasantes en los marcos del asiento izquierdo y derecho y los paneles laterales. B) Atornille y aseguirelo con 4 pernos M8, arandelas y
tuercas con reborde. Piezas: 1 travesafio, 4 pernos M8 de 55 mm, 4 arandelas M8, 4 tuercas de brida M8.

07 - Consulte la imagen. A) Aplique presion a la base del asiento con el peso del cuerpo. Tire hacia arriba de la manija del sillén reclinable con una mano y ajustela de modo que el sillon reclinable quede perpendicular con la
parte inferior del asiento. Repita en el otro lado. B) Desinstale los 4 pernos de cabeza abovedada que estdn preinstalados en el respaldo del asiento y alinee las inserciones roscadas en el respaldo del asiento con los orificios
de montaje en la parte inferior del asiento. C) Atornille y asegurelo con 4 pernos de cabeza abovedada M8 que se desinstalaron previamente. Retire las etiquetas de advertencia de los sillones reclinables. Piezas: 1 x respaldo
del asiento, 1x parte inferior del asiento.

08 - Consulte la imagen. A) Tire de la manija del deslizador del asiento hacia arriba y ajuste el asiento en la posicion mas adelantada. B) Alinee los orificios de montaje en los deslizadores del asiento con las ubicaciones

de montaje del asiento (consulte la imagen) en los marcos del asiento izquierdo y derecho. C) En la parte trasera, atornillelo y asegdrelo con 2 pernos de cuello cuadrado M8 y tuercas con brida. Piezas: 2 pernos de cuello
cuadrado M8 de 16 mm, 2 tuercas de brida M8.

09 - Consulte la imagen. A) Tire de la manija del deslizador del asiento y ajuste el asiento en la posicién més trasera. B) En la parte delantera, atornille y asegurelo con 2 pernos de cuello cuadrado M8y tuercas con brida.
Piezas: 2 pernos de cuello cuadrado M8 de 16 mm, 2 tuercas de brida M8.

10 - Consulte la imagen. A) Alinee las ranuras de montaje en los brazos laterales izquierdo y derecho con los orificios pasantes en los marcos del asiento izquierdo y derecho y los paneles laterales. B) Atornille y asegdrelo
con 4 pernos M8, arandelas y tuercas con reborde. Piezas: 2 brazos laterales, 4 pernos M8 de 55 mm, 4 arandelas M8, 4 tuercas de brida M8.

11- Consulte la imagen. Afloje los pernos para ajustar los brazos laterales a la altura y el angulo deseados. Apriete los pernos para bloguear en su lugar. Utilice los orificios pasantes adicionales en los marcos de los asientos
para el ajuste hacia atrds y hacia adelante. Partes: NINGUNO

12 - Consulte la imagen. Alinee los pernos roscados de la placa del raton y la placa de vuelo con los orificios de montaje de los brazos laterales izquierdo y derecho. Asegdrelo con 8 tuercas de brida M8. NOTA: Las placas
son intercambiables y se pueden montar para adaptarse a usuarios diestros o zurdos. Piezas: 1 placa de raton, 1 placa de vuelo, 8 tuercas de brida M8.

13- Consulte la imagen. INSTALACION DE HOTAS OPCIONALES. Alinee los orificios de montaje del poste exterior HOTAS con los orificios pasantes del travesafio. Atornille y asegiirelo con 2 pernos M8, arandelas y tuercas
con reborde. Piezas: 1 poste exterior HOTAS, 2 pernos M8 de 55 mm, 2 arandelas M8, 2 tuercas de brida M8.

14 - Consulte la imagen. Alinee las inserciones roscadas del poste interior HOTAS con la ranura del poste exterior HOTAS. Atornillelo y aseguirelo con 2 perillas. Piezas: 1 barra interior HOTAS, 2 perillas de 15 mm.

15 - Consulte la imagen. Alinee los orificios de montaje de la placa HOTAS con los orificios pasantes del poste interior HOTAS. Atornille y aseguirelo con 3 pernos M8, arandelas y tuercas con reborde. Piezas: 1 placa HOTAS, 3
pernos M8 de 55 mm, 3 arandelas M8 de 16 mm, 3 tuercas de brida M8.

16 - Consulte la imagen. A) Alinee los agujeros de montaje en el Poste Exterior Central con los agujeros en el Marco del Pedal. B) Alinee el espaciador cilindrico con los orificios del poste exterior central. Atornille y asegurelo
con 2 pernos M8, arandelas y tuercas con reborde. Piezas: 1 poste exterior central, 2 pernos M8 de 55 mm, 2 arandelas M8, 2 tuercas de brida M8, 1 espaciador cilindrico. 17a - Consulte la imagen. Cologue con cuidado el
poste central sobre la estructura del pedal y aseguirese de que el pestillo esté hacia abajo.

17b - Consulte la imagen. Enganche el perno en U en la lengiieta de bloqueo de la estructura del pedal.

17¢ - Consulte la imagen. Asegurese de que el perno en U esté colocado correctamente en la lenglieta de blogueo y tire del pestillo hasta que quede apretado.

17d - Consulte la imagen. Para un blogueo mas apretado, deshaga el pestillo, ajuste las tuercas en la parte superior del pestillo y vuelva a cerrarlo.

18 - Consulte la imagen. Instale 1 almohadilla de fieltro en la parte superior del poste interior central. Alinee las inserciones roscadas del poste interior central con las ranuras del poste exterior central. Atornille y asegdrelo con
2 perillas. NOTA: Si se utilizan yugos de gama alta, instale el soporte de soporte opcional (Paso 23 - 26). Piezas: 1 barra interior central, 2 botones de 15 mm, 1almohadilla de fieltro.

19a - Consulte la imagen. INSTALACION DE LA PLACA DEL YUGO CENTRAL. Alinee los orificios de montaje de la placa del yugo central con los orificios pasantes del poste interno central. Atornille y asegtirelo con 3 pernos
M8 de 60 mm, arandelas y tuercas con reborde. Piezas: 1 placa de yugo central, 3 pernos M8 de 60 mm, 3 arandelas M8 de 16 mm, 3 tuercas de brida M8.

19b - Consulte la imagen. INSTALACION DEL ADAPTADOR TURTLE BEACH OPCIONAL (Continiia desde 19a). A) Atomille a través de 2 espérragos M6 en los orificios roscados més traseros en la placa del yugo central. B)
Alinee los orificios de montaje de la placa adaptadora Turtle Beach con los pernos roscados y asegurelos con 2 tuercas con brida M. Piezas: 1 placa adaptadora Turtle Beach, 2 espdrragos roscados M6 de 20 mm, 2 tuercas
con brida M6.

31




support@nextlevelracing.com

19c - Consulte la imagen. INSTALACION DE LA PLACA DE ABRAZADERA/YUGO BOEING. A) Cologue la placa de sujecion encima del poste interior central. B) Deslice la placa de abrazadera hacia adelante y alinee los orificios
de montaje en el poste interno central y la placa de abrazadera. C) Atornille y aseguirelo con 2 pernos M8, arandelas y tuercas con brida. Piezas: 1 placa de abrazadera, 2 pernos M8 de 55 mm, 2 arandelas M8, 2 tuercas de
brida M8

19d - Consulte la imagen. INSTALACION DE LA PLACA CENTRAL DEL TECLADO. Alinee los orificios de montaje y las ranuras de la placa del teclado con los orificios pasantes del poste interno central. Atornille y asegtirelo con
2 pernos M8, arandelas y tuercas con reborde. Piezas: 1 placa de teclado, 2 pernos M8 de 55 mm, 2 arandelas M8, 2 tuercas de brida M8.

20 - Consulte la imagen. Pase el cinturdn de seguridad a través de los ojales en el respaldo del asiento. Alinee los orificios de montaje en cada placa de montaje del cinturdn de seguridad con los orificios pasantes en los
marcos del asiento y las inserciones roscadas en la parte inferior de la parte inferior del asiento. Atornille y aseguirelo con 4 pernos M8, arandelas y 2 tuercas con reborde M8. Piezas: 1 cinturén de seguridad, 2 pernos M8 de 16
mm, 2 pernos M8 de 55 mm, 4 arandelas M8, 2 tuercas de brida M8.

21- Consulte la imagen. Alinee las patas ajustables con las inserciones roscadas en la parte inferior de la estructura del pedal y las estructuras del asiento. Bloguee en su lugar girando las patas ajustables en las inserciones
roscadas. Para levantar una pata ajustable, girela en sentido contrario a las agujas del reloj. Piezas: 6 pies ajustables.

22 - Consulte la imagen. Su cabina de Flight Simulator estd completa. Partes: NINGUNO

23 - Consulte laimagen. INSTALACION DEL SOPORTE DE SOPORTE OPCIONAL. Alinee el punto de pivote del soporte de soporte con los orificios de montaje del soporte de montaje. Atornille y asegdrelo con 1perno M8,
arandela, espaciador cilindrico y tuerca con reborde. Piezas: 1soporte de soporte, 1 soporte de montaje de soporte, 1 perno M8 de 55 mm, 1 espaciador cilindrico, 1 arandela M8, 1 tuerca de brida M8.

24 - Consulte laimagen. A) Desinstale las perillas que sujetan el poste interior central al poste exterior central y retire el poste exterior central. B) Desinstale las 2 tuercas con brida M8 que sujetan el poste exterior HOTAS al
travesafio. Partes: NIL.

25 - Consulte la imagen. Alinee los orificios de montaje del soporte de soporte con los orificios pasantes del travesafio. Asegure con 2 tuercas con reborde M8 previamente desinstaladas en el paso 24. Piezas: 2 tuercas con
reborde M8.

26 - Consulte la imagen. A) Alinee las inserciones roscadas en el poste externo central con las ranuras en el soporte de soporte. Atornille con 2 perillas. B) Coloque el poste interior central en el poste exterior central. Alinee las
inserciones roscadas del poste interior central con la ranura del poste exterior central. Atornillelo y asegurelo con 2 perillas. Piezas: 1 barra interior central, 4 perillas de 15 mm.

27 - Consulte la imagen. MONTAJE LATERAL DE PLACA DE TECLADO OPCIONAL. Alinee las ranuras de montaje del brazo del teclado con los orificios de la placa del ratén. Atornille y asegurelo con 2 pernos M6, arandelas y
tuercas con reborde. Piezas: 1brazo para teclado, 2 pernos M6 de 16 mm, 2 arandelas M6, 2 tuercas de brida M6.

28 - Consulte la imagen. Alinee los orificios de montaje de la placa del teclado con los orificios pasantes del brazo del teclado. Atornille y asegdrelo con 2 pernos M8, arandelas y tuercas con reborde. Piezas: 1 placa de
teclado, 2 pernos M8 de 55 mm, 2 arandelas M8, 2 tuercas de brida M8.

29 - Consulte la imagen. BRAZO LATERAL RECTO OPCIONAL. A) Desinstale los 2 pernos M8, las arandelas y las tuercas con reborde que sujetan el brazo lateral. Separe la placa de vuelo del brazo lateral. B) Desinstale los 2
pernos M8, las arandelas y las tuercas con reborde que sujetan un lado del travesafio a la estructura del asiento. Partes: NIL.

30 - Consulte la imagen. A) Alinee el brazo lateral recto con los orificios pasantes en la estructura del asiento y el travesafio. B) Atorille y asegurelo con 2 pernos M8, arandelas y tuercas con brida desinstaladas en el paso 29.
Piezas: 1 brazo lateral recto, 2 pernos M8 de 55 mm, 2 arandelas M8, 2 tuercas con brida M8.

31— Consulte la imagen. Alinee los pernos roscados de la placa del mouse con los orificios de montaje en el brazo lateral recto. Asegdrelo con 4 tuercas de brida M8. Piezas: 4 tuercas de brida M8.

32 - Consulte la imagen. AJUSTE DEL ANGULO DE LA PLACA DEL PEDAL. Desinstale los pernos delanteros, las arandelas cuadradas y las tuercas con reborde que sujetan la placa angular del pedal a la estructura del pedal y
afloje los pernos traseros. Ajuste al angulo deseado. Atornille y asegurelo con los pernos, las arandelas cuadradas y las tuercas con brida que desinstald anteriormente. Partes: NIL.

33 - Consulte la imagen. REGULACION DE LA ALTURA DEL POSTE HOTAS. Afloje las perillas que sujetan el poste interior del HOTAS al poste exterior del HOTAS. Ajuste a la altura deseada y apriete las perilas para trabar en
su lugar. Partes: NINGUNO

34 - Consulte la imagen. AJUSTE DEL ANGULO DEL POSTE HOTAS. Desinstale los pemos delanteros, las arandelas y las tuercas con reborde que sujetan la placa HOTAS al poste interior HOTAS. Angulo a la posicién deseada.

Atornille y asegurelo con 1x Perno, Arandela y Tuerca con Brida previamente desinstalados. Partes: NIL.

35 - Consulte la imagen. AJUSTE DE LA ALTURA DEL POSTE CENTRAL. Afloje las perillas que aseguran el poste central interno al poste central externo. Ajuste el poste central interno a la altura deseada y apriete las perillas
para asegurarlo en su lugar. Utilice las mdltiples inserciones roscadas para un ajuste perfecto. Partes: NIL.

36 - Consulte laimagen. AJUSTE DEL ANGULO DEL POSTE CENTRAL. Afloje las perillas que aseguran el poste central interno al poste central externo. Ajuste el poste central interno a la altura deseada y apriete las perilas
para asegurarlo en su lugar. Utilice las mdltiples inserciones roscadas para un ajuste perfecto. Partes: NIL.

37 - Consulte la imagen. INSTALACION DE TIMON TPR. Instale 4 espérragos roscados M6 en el adaptador TPR. Piezas: 1 adaptador TPR, 4 esparragos roscados M6 de 20 mm.

38 - Consulte la imagen. Alinee los orificios de montaje en la parte delantera del timn TPR con el perno roscado en el adaptador TPR. Asegdrelo con 2 tuercas de brida M6. Los timones TPR estdn listos para instalar en la
cabina. Piezas: 2 tuercas de brida M6, 1timén TPR (no incluido).

39 - Consulte la imagen. INSTALACION DE POSTE BUTTKICKER. Alinee los orificios de montaje en el Buttkicker Pole con los insertos roscados debajo de la parte inferior del asiento. Atornille y asegtirelo con 2 permnos y
arandelas M8. Piezas: 1 barra Buttkicker, 2 pernos M8 de 16 mm, 2 arandelas M8.

40 - Consulte la imagen. INSTALACION DE LA ALFOMBRA DEL RATON. Coloque la alfombrilla de ratén encima de la placa de vuelo. Ahora se puede utilizar un ratén. La alfombrilla para raton también se puede colocar encima
de la placa para ratdn. Piezas: 1 alfombrilla para ratén.

41- Consulte la imagen. INSTALACION DE LA ALFOMBRA DEL TECLADO. Coloque la alfombrilla para teclado encima del lugar para teclado. Ahora se puede utilizar un teclado. Piezas: 1 alfombrilla para teclado.

ADVERTENCIA

+ No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dafiar el marco.
+ Disefie y construya la cabina sobre una superficie nivelada.

+ No fuerce las piezas para unirlas.

+ Evite los pernos de rosca cruzada.

+ En caso de duda, consulte el video de instalacion.

ASISTENCIA
Si necesita més asistencia con su producto, péngase en contacto con nuestro amable equipo en: support@nextlevelracing.com

32

Flugsimulator Bedienungsanleitung

Wir wissen, dass Sie begierig darauf sind, mit dem Rennen zu beginnen! Nehmen Sie sich Zeit fiir die Anweisungen und befolgen Sie diese Anleitung, um Ihr Produkt zusammenzubauen. Sie werden sich auf den Erfolg
einstellen, wenn Sie der Anleitung folgen, um Ihr Produkt vollstandig zu optimieren. Fiir Montagevideo QR-Code scannen. bit.ly/nlrbuild. Folge uns. QR-Code scannen

VORFLUGKONTROLLEN

WARNUNG

+ Bitte verwenden Sie keine Elektrowerkzeuge fiir die Montage, da ein zu starkes Anziehen Ihren Rahmen beschédigen kann.
+ Das Cockpit auf einer ebenen Flache auslegen und aufbauen.

+ Teile nicht mit Gewalt zusammenfiigen.

+ Vermeiden Sie Quergewindebolzen.

+ Sehen Sie sich im Zweifelsfall das Installationsvideo an.

Wenn Sie Unterstiitzung fiir Ihr Produkt bendtigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

WARNUNG ERSTICKUNGSGEFAHR
Kleinteile nicht fiir Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenieBbare Gegenstande in den Mund zu nehmen.

ANFANG

01- Siehe Bild. A) Richten Sie die Befestigungslécher an der Pedalwinkelplatte mit den Schlitzen am Pedalrahmen aus. B) Durchschrauben und mit 4 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern. Teile: 1x
Pedalrahmen, 1x Pedalwinkelplatte, 4 x M8 55 mm Schrauben, 4 x quadratische Unterlegscheiben, 4 x M8 Flanschmuttern.

02 - Siehe Bild. A) Richten Sie die Befestigungsschlitze an der Pedalplatte mit den Gewindeeinsétzen an der Pedalwinkelplatte aus. B) Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben sichern. Teile: 1x
Pedalplatte, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.

03 - Siehe Bild. A) Richten Sie die Befestigungsldcher an den Sitzrahmen mit den Befestigungsldchern und Gewindeeinsétzen am Pedalrahmen aus. B) Schrauben Sie oben am Rahmen die Sitzrahmen durch und sichern Sie
sie mit 2 x M8 15 mm Schrauben und Unterlegscheiben. C) Durch die Mitte des Rahmens schrauben und mit 2 x M8 55 mm Schrauben, Unterlegscheiben und Flanschmuttern sichern. Teile: 2 x Sitzrahmen, 2 x M8 55 mm
Schrauben, 2 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben, 2 x M8 Flanschmuttern.

04 - Siehe Bild. Richten Sie die Gewindeeinsétze an der Endplatte an den Befestigungsldchern am linken und rechten Sitzrahmen aus. Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben sichern. Teile: 1x
Endplatte, 4 x M8 55 mm Schrauben, 4 x M8 Unterlegscheiben.

05 - Siehe Bild. Richten Sie die Befestigungslocher an den Seitenwénden an den Durchgangslochern an den Sitzrahmen aus. Durchschrauben und mit 4 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern. Teile:
2 x Seitenwénde, 4 x M8 55 mm Schrauben, 4 x M8 Unterlegscheiben, 4 x M8 Flanschmuttern.

06 - Siehe Bild. A) Richten Sie die Befestigungslocher am Quertréger an den Durchgangsléchern am linken und rechten Sitzrahmen und an den Seitenwénden aus. B) Durchschrauben und mit 4 x M8-Schrauben,
Unterlegscheiben und Flanschmuttern sichern. Teile: 1x Quertréger, 4 x M8 55 mm Schrauben, 4 x M8 Unterlegscheiben, 4 x M8 Flanschmuttern.

07 - Siehe Bild. A) Uben Sie mit lhrem Korpergewicht Druck auf die Sitzflache aus. Ziehen Sie den Griff des Liegestuhls mit einer Hand nach oben und stellen Sie ihn so ein, dass der Liegestuhl senkrecht zur Sitzfléiche steht.
Auf der anderen Seite wiederholen. B) Entfernen Sie die 4 x Rundkopfschrauben, die an der Sitzlehne vorinstalliert sind, und richten Sie die Gewindeeinsatze an der Sitzlehne an den Befestigungsldchern an der Sitzflache
aus. C) Durchschrauben und mit 4 x M8 Rundkopfschrauben sichern, die zuvor deinstalliert wurden. Entfernen Sie die Warnaufkleber auf den Liegen. Teile: 1x Sitzlehne, 1x Sitzfldche.

08 - Siehe Bild. A) Ziehen Sie den Schiebegriff des Sitzes nach oben und stellen Sie den Sitz auf die vorderste Position ein. B) Richten Sie die Befestigungsldcher an den Sitzgleitern an den Sitzbefestigungsstellen (siehe
Abbildung) am linken und rechten Sitzrahmen aus. C) Hinten durchschrauben und mit 2 x M8 Vierkantschrauben und Flanschmuttern sichern. Teile: 2 x M8 16 mm Vierkantschrauben, 2 x M8 Flanschmuttern.

09 - Siehe Bild. A) Ziehen Sie am Sitzschiebergriff und stellen Sie den Sitz auf die hinterste Position ein. B) An der Vorderseite durchschrauben und mit 2 x M8 Vierkantschrauben und Bundmuttern sichern. Teile: 2 x M8 16 mm
Vierkantschrauben, 2 x M8 Flanschmuttern.

10 - Siehe Bild. A) Richten Sie die Befestigungsschlitze an den linken und rechten Seitenarmen an den Durchgangsldchern an den linken und rechten Sitzrahmen und Seitenwénden aus. B) Durchschrauben und mit 4 x M8-
Schrauben, Unterlegscheiben und Flanschmuttern sichern. Teile: 2 x Seitenarme, 4 x M8 55 mm Schrauben, 4 x M8 Unterlegscheiben, 4 x M8 Flanschmuttern.

11- Siehe Bild. Losen Sie die Schrauben, um die Seitenarme auf die gewiinschte Hhe und den gewiinschten Winkel einzustellen. Ziehen Sie die Schrauben fest, um sie zu verriegeln. Bitte nutzen Sie die zusétzlichen
Durchgangslocher an den Sitzrahmen filr die Riicken- und Vorwértsverstellung. Teile: NULL

12 - Siehe Bild. Richten Sie die Gewindebolzen an der Mausplatte und der Flugplatte an den Befestigungsldchern am linken und rechten Seitenarm aus. Mit 8 x M8 Flanschmuttern sichern. HINWEIS: Die Platten sind
austauschbar und kdnnen fiir Links- oder Rechtshénder montiert werden. Teile: 1x Mausplatte, 1 x Flugplatte, 8 x M8-Flanschmuttern.

13 - Siehe Bild. OPTIONALE HOTAS-INSTALLATION. Richten Sie die Befestigungsldcher an der HOTAS-AuBenstange mit den Durchgangsldchern am Quertréger aus. Durchschrauben und mit 2 x M8-Schrauben,
Unterlegscheiben und Flanschmuttern sichern. Teile: 1x HOTAS AuBenstange, 2 x M8 55 mm Schrauben, 2 x M8 Unterlegscheiben, 2 x M8 Flanschmuttern.

14 - Siehe Bild. Richten Sie die Gewindeeinsétze an der HOTAS-Innenstange mit dem Schiitz an der HOTAS-AuBenstange aus. Durchschrauben und mit 2 x Kndpfen sichern. Teile: 1x HOTAS Innenstange, 2 x 15 mm Kndpfe.
15 - Siehe Bild. Richten Sie die Befestigungslécher auf der HOTAS-Platte mit den Durchgangsldchern auf der HOTAS-Innenstange aus. Durchschrauben und mit 3 x M8-Schrauben, Unterlegscheiben und Flanschmuttern
sichern. Teile: 1 x HOTAS Platte, 3 x M8 55 mm Schrauben, 3 x M8 16 mm Unterlegscheiben, 3 x M8 Flanschmuttern.

16 - Siehe Bild. A) Richten Sie die Befestigungslocher an der mittleren AuBenstange mit den Lochern am Pedalrahmen aus. B) Richten Sie das Barrel-Distanzstiick mit den Lochern an der mittleren AuBenstange aus.
Durchschrauben und mit 2 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern. Teile: 1x Center Outer Pole, 2 x M8 55 mm Schrauben, 2 x M8 Unterlegscheiben, 2 x M8 Flanschmuttern, 1 x Barrel Spacer.7a -
Siehe Bild. Platzieren Sie die Mittelstange vorsichtig oben auf dem Pedalrahmen und vergewissemn Sie sich, dass die Verriegelung unten ist.

17b - Siehe Bild. Haken Sie den U-Bolzen in die Verriegelungslasche am Pedalrahmen ein.

17c - Siehe Bild. Stellen Sie sicher, dass der U-Bolzen richtig in der Verriegelungslasche sitzt und ziehen Sie die Verriegelung, bis sie fest sitzt.

17d - Siehe Bild. Ldsen Sie fiir einen festeren Verschluss die Verriegelung, stellen Sie die Muttern oben an der Verriegelung ein und schlieBen Sie sie wieder.

18 - Siehe Bild. Bringen Sie 1x Filzunterlage oben an der mittleren Innenstange an. Richten Sie die Gewindeeinsétze an der mittleren Innenstange mit den Schlitzen an der mittleren AuBenstange aus. Durchschrauben und mit
2 x Kndpfen sichern. HINWEIS: Wenn High-End-Biigel verwendet werden, installieren Sie bitte die optionale Stiitzhalterung (Schritte 23 - 26). Teile: 1x mittlere Innenstange, 2 x 15-mm-Kndpfe, 1x Filzunterlage.

19a - Siehe Bild. MITTELJOCHPLATTE EINBAUEN. Richten Sie die Befestigungsldcher an der Mitteljochplatte mit den Durchgangsldchern an der Mittelinnenstange aus. Durchschrauben und mit 3 x M8 60 mm Schrauben,
Unterlegscheiben und Flanschmuttern sichern. Teile: 1x mittlere Jochplatte, 3 x M8 60 mm Schrauben, 3 x M8 16 mm Unterlegscheiben, 3 x M8 Flanschmuttern.

19b - Siehe Bild. INSTALLATION DES OPTIONALEN TURTLE BEACH ADAPTERS (Fortsetzung von 19a). A) Schrauben Sie durch 2 x M6-Bolzen in die hintersten Gewindeldcher auf der mittleren Jochplatte. B) Richten Sie die
Befestigungslocher an der Turtle Beach-Adapterplatte mit den Gewindebolzen aus und sichern Sie sie mit 2 x M6-Flanschmuttern. Teile: 1x Turtle Beach Adapterplatte, 2 x M6 20 mm Gewindebolzen, 2 x M6 Flanschmuttern.

33




8 support@nextlevelracing.com

19¢ - Siehe Bild. BOEING YOKE/KLEMMPLATTE INSTALLIEREN. A) Legen Sie die Klemmplatte auf die mittlere Innenstange. B) Schieben Sie die Klemmplatte nach vore und richten Sie die Befestigungsldcher an der inneren
Mittelstange und der Klemmplatte aus. C) Durchschrauben und mit 2 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern. Teile: 1 x Klemmplatte, 2 x M8 55 mm Schrauben, 2 x M8 Unterlegscheiben, 2 x M8 Flan-
schmuttern

19d - Siehe Bild. MITTLERE TASTATURPLATTE INSTALLIEREN. Richten Sie die Befestigungslécher und -schlitze auf der Tastaturplatte mit den Durchgangsléchern auf der mittleren inneren Stange aus. Durchschrauben und mit 2
x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichemn. Teile: 1 x Tastaturplatte, 2 x M8 55 mm Schrauben, 2 x M8 Unterlegscheiben, 2 x M8 Flanschmuttern.

20 - Siehe Bild. Fiihren Sie den Sicherheitsgurt durch die Osen in der Sitzlehne. Richten Sie die Befestigungsldcher an jeder Sicherheitsgurt-Befestigungsplatte mit den Durchgangsldchern an den Sitzrahmen und den Gewind-
eeinsdtzen an der Unterseite der Sitzfléche aus. Durchschrauben und mit 4 x M8-Schrauben, Unterlegscheiben und 2 x M8-Flanschmuttern sichern. Teile: 1x Sicherheitsgurt, 2 x M8 16 mm Schrauben, 2 x M8 55 mm Schrauben,
4 x M8 Unterlegscheiben, 2 x M8 Flanschmuttern.

21-Siehe Bild. Richten Sie die verstellbaren FiiBe an den Gewindeeinsdtzen an der Unterseite des Pedalrahmens und der Sitzrahmen aus. Verriegeln Sie ihn, indem Sie die verstellbaren FiiBe in die Gewindeeinsétze drehen.
Um einen verstellbaren FuB anzuheben, drehen Sie ihn gegen den Uhrzeigersinn. Teile: 6 x verstellbare FiiBe.

22 - Siehe Bild. Ihr Flugsimulator-Cockpit ist fertig. Teile: NULL

23 - Siehe Bild. OPTIONALE STUTZHALTERUNG INSTALLIEREN. Richten Sie den Drehpunkt an der Stiitzhalterung an den Befestigungsléchern an der Stiitzhalterungshalterung aus. Durchschrauben und mit 1x M8 Schraube,
Unterlegscheibe, Laufabstandshalter und Flanschmutter sichern. Teile: 1x Stiitzhalterung, 1x Stiitzhalterungshalterung, 1x M8 55-mm-Schrauben, 1x Laufabstandshalter, 1x M8-Unterlegscheibe, 1 x M8-Flanschmutter.

24 - Siehe Bild. A) Deinstallieren Sie die Kndpfe, mit denen die mittlere Innenstange an der mittleren AuBenstange befestigt ist, und entfernen Sie die mittlere AuBenstange. B) Entfernen Sie die 2 x M8-Flanschmuttern, mit
denen die HOTAS-AuBenstange am Quertrager befestigt ist. Teile: NULL.

25 - Siehe Bild. Richten Sie die Befestigungslécher an der Stiitzhalterung an den Durchgangsléchern am Quertréger aus. Mit 2 x M8-Flanschmuttern sichern, die zuvor in Schritt 24 deinstalliert wurden. Teile: 2 x M8-Flanschmut-
tern.

26 - Siehe Bild. A) Richten Sie die Gewindeeinsatze an der mittleren AuBenstange mit den Schlitzen an der Stiitzhalterung aus. Mit 2 x Kndpfen durchschrauben. B) Passen Sie die mittlere Innenstange in die mittlere AuBen-
stange ein. Richten Sie die Gewindeeinsétze an der mittleren Innenstange mit dem Schlitz in der mittleren AuBenstange aus. Durchschrauben und mit 2 x Kndpfen sichern. Teile: 1x mittlere Innenstange, 4 x 15-mm-Kndpfe.

27 - Siehe Bild. OPTIONALE SEITLICHE TASTATURPLATTENHALTERUNG. Richten Sie die Befestigungsschlitze am Tastaturarm an den Ldchern an der Mausplatte aus. Durchschrauben und mit 2 x M6-Schrauben, Unter-
legscheiben und Flanschmuttern sichern. Teile: 1 x Tastaturarm, 2 x M6 16 mm Schrauben, 2 x M6 Unterlegscheiben, 2 x M6 Flanschmuttern.

28 - Siehe Bild. Richten Sie die Befestigungsldcher an der Tastaturplatte an den Durchgangslchern am Tastaturarm aus. Durchschrauben und mit 2 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern. Teile: 1x
Tastaturplatte, 2 x M8 55 mm Schrauben, 2 x M8 Unterlegscheiben, 2 x M8 Flanschmuttern.

29 - Siehe Bild. OPTIONALER GERADE SEITENARM. A) Entfernen Sie die 2 x M8-Schrauben, Unterlegscheiben und Flanschmuttern, mit denen der Seitenarm befestigt ist. Losen Sie die Flugplatte vom Seitenarm. B) Entfernen
Sie 2 x M8-Schrauben, Unterlegscheiben und Flanschmuttern, mit denen eine Seite des Quertrégers am Sitzrahmen befestigt ist. Teile: NULL.

30 - Siehe Bild. A) Richten Sie den geraden Seitenarm an den Durchgangsléchern im Sitzrahmen und Quertrager aus. B) Durchschrauben und mit 2 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern, die in Schritt
29 demontiert wurden. Teile: 1x gerader Seitenarm, 2 x M8-55-mm-Schrauben, 2 x M8-Unterlegscheiben, 2 x M8-Flanschmuttern.

31-Siehe Bild. Richten Sie die Gewindebolzen der Mausplatte an den Befestigungslochern am geraden Seitenarm aus. Mit 4 x M8 Flanschmuttern sichern. Teile: 4 x M8 Flanschmuttern.

32 - Siehe Bild. WINKELEINSTELLUNG DER PEDALPLATTE. Entfernen Sie die vorderen Schrauben, quadratischen Unterlegscheiben und Flanschmuttern, mit denen die Pedalwinkelplatte am Pedalrahmen befestigt ist, und
[6sen Sie die hinteren Schrauben. Auf den gewiinschten Winkel einstellen. Schrauben Sie sie durch und sichern Sie sie mit den zuvor demontierten Schrauben, Unterlegscheiben und Flanschmuttern. Teile: NULL.

33 - Siehe Bild. HOTAS POLE HOHENVERSTELLUNG. Lésen Sie die Knpfe, mit denen die HOTAS-Innenstange an der HOTAS-AuBenstange befestigt ist. Stellen Sie die gewiinschte Hohe ein und ziehen Sie die Knépfe fest,
um sie zu verriegeln. Teile: NULL

34 - Siehe Bild. HOTAS POLWINKELEINSTELLUNG. Entfernen Sie die vorderen Schrauben, Unterlegscheiben und Flanschmuttern, mit denen die HOTAS-Platte an der HOTAS-Innenstange befestigt ist. Winkel zur gewtinschten
Position. Durchschrauben und mit 1x zuvor demontierter Schraube, Unterlegscheibe und Flanschmutter sichern. Teile: NULL.

35 - Siehe Bild. HOHENVERSTELLUNG DER MITTELSTANGE. Lésen Sie die Knpfe, mit denen die innere Mittelstange an der uBeren Mittelstange befestigt ist. Stellen Sie die innere Mittelstange auf die gewiinschte Hohe ein
und ziehen Sie die Kndpfe fest, um sie zu sichern. Nutzen Sie die mehrfachen Gewindeeinsétze fiir eine perfekte Passform. Teile: NULL.

36 - Siehe Bild. WINKELEINSTELLUNG DES MITTELPOLS. Losen Sie die Kndpfe, mit denen die innere Mittelstange an der &uBeren Mittelstange befestigt ist. Stellen Sie die innere Mittelstange auf die gewiinschte Hohe ein und
ziehen Sie die Kndpfe fest, um sie zu sichern. Nutzen Sie die mehrfachen Gewindeeinsatze fiir eine perfekte Passform. Teile: NULL.

37 - Siehe Bild. TPR RUDEREINBAU. Installieren Sie 4 x M6-Gewindebolzen im TPR-Adapter. Teile: 1 x TPR-Adapter, 4 x M6 20 mm Gewindebolzen.

38 - Siehe Bild. Richten Sie die Befestigungslécher an der Vorderseite des TPR-Ruders mit dem Gewindebolzen am TPR-Adapter aus. Mit 2 x M6 Flanschmuttern sichern. Die TPR-Ruder sind bereit, auf dem Cockpit installiert zu
werden. Teile: 2 x M6-Flanschmuttern, 1 x TPR-Ruder (nicht im Lieferumfang enthalten).

39 - Siehe Bild. BUTTKICKER POLE INSTALLIEREN. Richten Sie die Befestigungsldcher an der Buttkicker-Stange mit den Gewindeeinsétzen unter der Sitzflache aus. Durchschrauben und mit 2 x M8 Schrauben und Unter-
legscheiben sichern. Teile: 1 x Buttkicker Pole, 2 x M8 16 mm Schrauben, 2 x M8 Unterlegscheiben.

40 - Siehe Bild. MAUSMATTEN-INSTALLATION. Legen Sie das Mauspad auf die Flugplatte. Eine Maus kann jetzt verwendet werden. Das Mauspad kann auch auf die Mausplatte gelegt werden. Teile: 1x Mauspad.

41-Siehe Bild. TASTATURMATTE INSTALLIEREN. Legen Sie die Tastaturmatte auf den Tastaturplatz. Eine Tastatur kann jetzt verwendet werden. Teile: 1 x Tastaturmatte.

WARNUNG

+ Bitte verwenden Sie keine Elektrowerkzeuge fiir die Montage, da ein zu starkes Anziehen lhren Rahmen beschéddigen kann.
+ Das Cockpit auf einer ebenen Fldche auslegen und aufbauen.

+ Teile nicht mit Gewalt zusammenfiigen.

+ Vermeiden Sie Quergewindebolzen.

+ Sehen Sie sich im Zweifelsfall das Installationsvideo an.

HILFE
Wenn Sie weitere Unterstiitzung fiir Ihr Produkt benétigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

34

Video Instruction: bit.ly/nirbuild

774 2aL-2RREAE

BRIDL—ZEABTV B TVAT LA B EI STV USRI o TR T, OB I o TR A T T S0 BRI H o TR R A BT A0 LT A DERARR AT LN T E
3BT TEFAORAIQRI-KERF 1> LET, bitly/nlrbuild, 74073, QRI-KERF Y%

RiTaiFTyy

B

HHTEFRLIL—LHBETETEMNDE DAL TEH T ERERLRVT AL,
KERAICDY VYN ERELTERLET,

BarERICRLAFRVTEN,

GOZRALYRFIMEBIF TSV,

N BRI A VAN ETFEBBLTE S,

HROYR-MYUERIEAI. support@nextlevelracing comD 7L YR —AF - LICTEEC L),

EEERofM
IFRBOFHPEASNAVDOEOIANBERDHE AR TRAVNE AR,

k%3

01 -BEEBBL TG SVA) RILTVINTL—MOBDRIF R ER I IL—LOZARYMIADEET.B) 4 X MSRIL N ATy S v— 7509y N CRILN TR L £ o 8Ba: LRGN TL—L xRN TV T~
N4 X M8 55mmAIL N AXRIIT 4 —4xM8TZ Tk,

02-EfgEBRBLTEEVA) XELTL—NORDFF ROV NER G T VTN TL—RORIUGE Ui = NCADE ETB) MR Ty o —THRI N TEIELE T, B IxXZI FL— N4 x M8 16mmiiJL b 4xM8
Y=,

03-EEEBBLTEEVA) V=L —LORDRHFRERSLL IL—LOBO I R R IILFES U —MCADEET.B) 7L —LD LB T2 XMI5mmAIL b LTy =Ty = IL—LE RN CEELET.0) TL—
LORRIRLNTEE L2 X M8 55mmAIL b Ty v — 7700y NTRELET 82X — b IL—L4.2 X M8 55mmRJL b 2 X M8 16mmaR)L 4 X M8 — xM8T 7V I F ik,
04-EEEBBLTCE SV IVRTL—FOR I EA = M ERDY— N IL—LOBDRII NI ADE ETAMSRIL N L7y S —THRI N CEEL T 85 IXT YR TL— M4 x M8 55mmaR )L b 4xM8Ty 4 —,
05-EEEBBLTE SV RARLORDE &Y~ N IL—LOBBNICEDE £T.4 X MSRILN Ty 29— 770 Ty TRILNTEEL £, 5 : 2 11 R/ IL 4 X M8 55mmaJL b4 x M8y — 4xM8 75
VIR

06-EffEBBLTREEVA) 70XV N=0OBD AR ERDY— N IL—LLHA RNRLOBERICEDE ET.B) AXMSRIL N Ty 9= 77 Uy NTRIVNCEIE L E . 205 1 xIOAX Y/ =4 X M8 55mma )L
M4 X M8y — 4xM8TT Y STk,

0T-EEEBBLTCESVA BETY—M=RICENENT ESRFTIF1ZV TNV RVESIE LS T4 20T FI T~ NRMA L BBIC AR &S ICHRL £ 9. RABITEDEL9.8) U~ My L AN EH
ICBDRISNTVZ4DDR=LAYRFRILMEBRDAL, S =My IL RO R IFEA A=Y~ NFRBOBDRHRICADE £T,0) RILNTEELSAFICERD AL AMER— LAY RFILN TR L T,V 71=0 5
FITOEESANERHLETS— Y 1xs =M ILAN I — MRk L,

08-EEEBBLTL EVA) Y~ N ATAH - DNV RIVES|E LT O~ Me—BRIDMBICBBLET.B) ¥ — N AF14 - OB REEED Y — M IL—LOY— MIDRHIAE (Bi§ESE) LA DY £T,0) %I T 2(M8
AIITRYIFINNETF YT HyNCRIVNCRIEL £ 555 2 X M8 16mmAI T 7 2y IR 2XM8TF I Fwh,

09-EfgEBBLTEEVA) V=R A1 = DNV RIVES WT, o~ M — B ADMEICARLET.8) SIET MR I I 7 Ry IR N 7509y NERIVNCERE L £ T, 85 2 X M8 16mmR I T 7y /7L b, 2xM8
77091k,

10-EEEBBLT VA ERO T RT—LORDH A0y MEEEDY— M IL =LA RARLOBRNICEDE ETB) X MSRILN Ty =750 Iy RN TEIE L £ 5o 80 2 x4 R7—L.4x M8
55mmaARIL M4 X M8y — xM8TZ Y I Fwh,

L-EEEBBL TR SVANEED TH A R7-LEF L0 B S LAEICHRLET. NI NGO TRIEDIIEICERE L X7 AEOHERICE. O~ IL— L0 BEE ERBL TR SV /A=Y NIL
-EGESBLTEEVITRATL— TN TL— DRI ER Ay R E BB AR T—LOBD R RICE DR ET.0M8T77 Ty NCERLET.i3 7L — NI A s T AR E E AR F0 21— — IO
BT 3ESICMDAIT B UATEES R 1NTIZATL—N1XTFA M L=NBMBTZ VI F vk,

B3-EGEBBL T TV AT Y3V OHOTAST VAR =L HOTAS 72— K= LB E IO AX YA —DE@UCADEE T2 X MBRILN Ty v — 75 I F YR TRILNCEEL 9,588 L X HOTAS 74— R
=L, 2 X M8 55mmJL b2 X M8TY S — 2XM8T TV U F i,

4-EESB LT SVHOTAST V= R= )2 L E4 U — MEHOTAS T 94— R =L O ZOY MCADE ET, RN TEEL. 200 /T TEEL£3./8—Y: 1 X HOTASA VF—K—)L. 2x15mm/ 7,
15-EEEBBLT SV HOTAS 7L — FORD TR EHOTASS v —R— LD BB ADEET3X MR Ty v — 75V O Fy N CRILNCEE L E T 3@ 1 X HOTASFL— b3 x M8 55mmift /L, 3 x M8 16mm
Y= M8TZV Ik,

16-EgEBB LT EVA) T 2=T 92— R=LOBD I NERZL IL—LORICEH R ET.B) AL AR ==&V A=T 02— R=LORICEDEET,2 X MSRILN Dyv— 770 U F Y CRILN TR L £
o BR 1V A—T U= R =L 2 X M8 55mmRJL b 2 X M8T Y S — 2 X MB8T5V Uy M XSV AR =1 — 1Ta- Bl E BB L TR SVt VA R— LRGN TL— LD LICES L BE SYFA T A TVA L LR
ALET

1Th-EGESBL TSV URINERAL TL— L0072 7125 o 1T £7,

1TcEGEBRL TR EVURIL M Oy 2 TICELKNESTWAC L RRER L. 7y F D E O£ £ T 0RD £ T,

17d-EESRL TR EV Lo Ay $ B3I Ty FATICR L Sy FOEBICH Ty M REL T H-BHLEY,

18 EEEBBLTR SV A~ Y F = K= LD EBIC T T Sy RERORT £ty 82— U — R ORI EA U~ ety 8—T 94— F—- L0 ROV M ADE F T RN TERL 200 /T TEELE
T N IVRI-IEFEBRLTVARAIR AT YAV 0 K= I 5y MEBRDRIF TR EW (R T T23~26) o /A=Y 1 xE B —1 V=R =)L. 2 x 15mm/ 7 X 7T b Sy R,

19-BfEERL RV tY2-3-77L - 0RO 22— =07 L—bOBD R RV 2= VT =R = LOBRBRICEDE £T,3x M3 60mmAIL N Ty v — 77 I F YN TR N TR L 3. B 1
tA2=3=77L—N3x M8 60mmAIL M3 x M8 16mmTy >4 —3xM8T7 > Iy h,

19b-BEEBBL T SV 473V DTURTLEBEACHT 4 74— DB (19ah'55i) oA) 2XM6ZZY KR 24— =5 7L~ FOBEBOR SIS NTEE LT, B) Turtle Beach7 4 74— 7L — hORO 7%
FIOFEZRRYRICEDE 2M677 Y Iy N TEE L ET, 580 1 x Turtle Beach 74 72=TL— M2 x M6 20mmR= I ER Ry R 2M6 77 I b

35




8 support@nextlevelracing.com

VCEGEBBLTE SV R—10T3=0/05 0T TL—NOBDITA I5 0T TU— Nty =1 U F—R= VD LICBEET,B) 770 T L= MBI AIC AT RS- VA~ v —R=IL L I5 T TL—ROBD
FHROMEREDEET,C2XMSRILN Ty v — 750 Fy N RN TEELE BRI 5T T~ 2x M8 55mmRIL I 2 X M7y v — M8 75> 9w b

19d-EGFBBL TR VY A—F—F—RTL—FORD T, F—F—RTL—bORDRFI R RO N V=1 U F = K= LOBERICEDE £T.2 X MSRILN Dy sy — 770 Uy N CRILNTER L £ 7.5
B LxF—R—R7L—M2x M8 55SmmAIL M 2 X M8Ty S v — 2XM8TF VI F ks

20-EEEBBLTE SV Y~ MILNE Y= MY ILZRD ALY MCBLE T &Y~ MILMNRD R IL—RORDFH7E. S~ I L—LOEBAS KUY~ N FBO THDR VI ES Y — NI AhEET4 X M8
WNTYSr— BEUAMTT YO F YR TRILNTRIELET, B3 1 xS~ RAJL 2 X M8 16mmaRJL b2 x M8 55mmitIL b4 X M8y S — 2XM8T5 5 Fy ks

N-EEEBBLTCE SV TIvRETN T4 =M REN TLU—LE Y= IL— LD TBICH ARV EA U — M ADE 3, BRI ARARCILA EA U —MNRL T REOMBICBEL £ 7. BREEARE LI
Bl REFTEIDICOD TN~ o AR R,

D-EFESBLT IV, I71 by 3aL—20 Ty Ey MR L E Lo/ 8=V NIL

B-EEERBBLTE SV AT YAV 0 K= NI 5y bDA Y AN=Ibe tR= R T Zry MO ERY NRA NS R—= NI Zy NIV ROBDR I RICEHhE £ T 1 X MRILN Ty oo — NV AR =1 =77V I+ 9T
PMINCEELET B@: 1xHR— TSy M Lt R— 754y b o b 1 M8 55mmARIL b 1/ LI AR =1 — 1 X M8y v — IXM8 TS5V Ik,

U-BEERBBLTCEEVA 18— VT —R= etV a=Toa—R=LICBEEL TV /TN L 1V 2—T 02— R =L ZBDA L £T.B) HOTAS 74— K= L& JOZAX Y N—=ICBIE L TWA M8 77 Iy e
DALET./A-Y:NIL

B5-EEESRL TSV S R— NIy OB EIOAX YN -OEBRICEDE ET, FIBATURICT VA VANV LI2M8 75V Iy TER L E T, S M8 770 U Tk,

26-BlEEBRL T EVA) LV E=TIR-R= IO IUFEL A= MY A= TF Ty bOZAOYMIEDEET, 20/ TTHRINCERLET.B) PRONAIO T~V 2R RONIOR—IVICRDF £ T 2V 2—1F
—R=WORIFES =Nt a=T 8= K= LOZAOYMIED R ET RN TEEL. 200/ T TEELES. NV 1 xt v a—4 U F—K=IL 4x15mm/ T,

2T -EEERBRLTE VATV ay0F —R—RTIL— A RYT U R F—R=R7—LORDFF RO MY T AT L= PORICEDE ET2 X MERIL N Ty v — 770 Iy RN CEE L E T, 5 1 xk—HR—R
T—L.2X M6 16mmRIL b2 X M6TY S v — M6 75V I F b,

28-BEEEBBL T IV F—R—RTL—FOBOR R EF—K—R7—LOBERICADEET.2XMSRIL N Ty Sy — 7509y b RN CREL £ 3. 85 Lk —R—R 7L~ 2x M8 55mmiRJL k. 2 X M8
= 2M8TFV Ik,

29-EgFBRLTE VATV DA — Mo RT=LoA) Y1 R7—LEEELTWE2 X MSFIL N Ty =770 Iy MeEBDAL £, 771 ML= Mt R7— LS AL ET,B) 7OZX VN - DF flE >~
TL=LIZEELTWA2X MBI N Ty =77 9y MR L E T, /8~ NIL

30-EEEBBLTEEVA) A= IMART—LEY =R IL—LYIOZXVA-DBERICADEETB) ATy T29TROALI2X MSRIL N Ty v — 8 & U770 0y MR N TR L E T, 8080 1 XA hL— M1
R7— 1.2 X M8 55mmiRIL I 2 X M8y 4 — 2XM8T5 5w ks

3 -BEREBBL TR EVNIYRTL—PORIRERZY RE AN — M R7—LORDFHFRICADE F5.4M8T5 Y Sy NTBE LET S M8 T5 VI Fuk,

R -EFEEBBLTE SV AN T OBERR ARINTVIN T e RENTL—LICBELTWAIAVMRILN R I T 7y v =770 0Ty eBDA L TR MR £ S R 20OBEICHZE L £ 7. MallC
TIAVAN=WUERIVNRIIT Ty 9= 750 Sy N ERILNCBELET./ I NIL,

3 -EEEBBL TSV HOTASR— LD S EHE HOTASA Y F — R~ L ZHOTAS 74— R — LB L TW3 ./ T2 EH £, 5 20S SIHEL. / T a0 TREDHBICEE L ET./\— Y NIL

34 -EgHRBRL TV HOTASR— L BEFE HOTAS /L — MeHOTASA U+ =R = LB L TWA 7OV IRILN Dy s v — 770 O Fy MEBDA L £ . F LD BICAE Z T E T MBI T VA VARV L IR
WNTYS= 7509y N CRILNTRELE T /i NIL

3B -EfEBRL TRV A-F- OB ERR A VTt - R= & T8~ - R=LUBEELTWS ./ T ED T, RN A-F- L A FLOFIHEL, /TG RO EBICERE L E7. TEIC
T4YNFBESIEROR I EA A= MERIBL T SV /A=Y NIL,

36-EFFBRL TV - F -V BERE A VT - 2= R= e T 78—t 32— HR— U LTV / T EH TR0t 42— K= 2 F20B SICEEL, /T2 HO TRENMEBICEEL £ . 2807
YN BESIEROR W EA = MERIBL T TS =Y NIL,

37 -EgEBBLTE TV TPRISE— D1 VAP =L AM R I ER 2 RETPRT A 72— 1B £ 3. B LX TPR7 A T4~ 4 XME20mmA I FERZY R,

38-EGEBR LTSV TPRIA—DRIEICH AR NETPRT A 72— DA IR ERRY RICE DR E T 2M677 Y I Fy N TEEL £T. TPRZA— 13y By MIRD [ 2 EFH TETVET. B@m:2x M6 77
IFyNIXTPRZA—(BENTLERA),

39-EfgESER LT EVGBUTTKICKERR =LA Y AR = Lo ANy A—R=LOBD 7%, S~ NFBOTORIILFEA A= MIADEEFT MR ATy S —TRILNTER L E T 38 L/ My =R =2
X M8 16mmaRJL b, 2xM8 7y v —,

40 -BEBBL T IV TAYYIDA VANV, TFA N L= b)) LY VAN BE LT, CNT XY AERATEE T VIRV ME Y IATL— D LICECCUHTEX T /A=Y IXVIAVY R,
41-EBEBRLUT IV F—R—RIYMDA VAN Lo F =R =Ry M F —R—RTL =20 LICEF £, CN T —R—REFERTEET/\-Y Ik —R—RTvk,

B

HOTEBLTL—LAEETBRIREMA BB AL T BN T ELZFERLAVTEL,
KEBEICIYIEYMERBLTRELET,

HREERIRLAEBUTE,

IO YRR NS TRE W,

FOLWVERIR A VAN LETFEBRLTR S,

HRICETZE5RZYR—MYUBARBEI. support@nextlevelracing.com TR EOTL YR~ BF —LISERL TSV

36

Video Instruction: bit.ly/nirbuild

Manual de instrugdes do simulador de véo

Sabemos que vocé esta ansioso para comegar a correr! Leve o seu tempo com as instrugdes e siga este guia para montar seu produto. Vocé estara se preparando para o sucesso seguindo o manual de instrugoes para
otimizar totalmente seu produto. Para video de montagem, escaneie o cdigo QR. bit.ly/nirbuild. Siga-nos. Digitalize o cédigo QR

VERIFICACOES PRE-VOO

AVISO

+ Por favor, ndo use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar seu quadro.
+ Disponha e construa o cockpit em uma superficie plana.

+ Ndo force as pegas juntas.

+ Evite parafusos de rosca cruzada.

+ Em caso de duvida consulte o video de instalagdo.

Se vocé precisar de suporte com seu produto, entre em contato com nossa equipe amigdvel em: support@nextlevelracing.com

AVISO RISCO DE CHOQUE
Pegas pequenas ndo para criancas menores de 3 anos ou qualquer pessoa que tenha tendéncia a colocar objetos ndo comestiveis na boca.

COMECAR

01- Consulte a imagem. A) Alinhe os orificios de montagem na placa do angulo do pedal com as ranhuras na estrutura do pedal. B) Aparafuse e prenda com 4 parafusos M8, arruelas quadradas e porcas flangeadas. Pecas: 1
x estrutura do pedal, 1 x placa de angulo do pedal, 4 x parafusos M8 55mm, 4 x arruelas quadradas, 4 x porcas flangeadas M8.

02 - Consulte a imagem. A) Alinhe as ranhuras de montagem na Placa do Pedal com as insercdes rosqueadas na Placa do Angulo do Pedal. B) Aparafuse e prenda com 4 parafusos e arruelas M8. Pecas: 1 x placa de pedal, 4
x parafusos M8 16mm, 4 x arruelas M8.

03 - Consulte a imagem. A) Alinhe os orificios de montagem nas Estruturas do Assento com os orificios de montagem e insercdes rosqueadas na Estrutura do Pedal. B) Na parte superior da estrutura, aparafuse e prenda as
estruturas do assento com 2 parafusos e arruelas M8 de 15 mm. C) Aparafuse pelo centro da estrutura e prenda com 2 parafusos M8 55mm, arruelas e porcas flangeadas. Pecas: 2 x armacées do assento, 2 x parafusos M8
55mm, 2 x parafusos M8 16mm, 4 x arruelas M8, 2 x porcas flangeadas M8.

04 - Consulte a imagem. Alinhe as insercGes rosqueadas na placa final com os orificios de montagem nas estruturas do assento esquerdo e direito. Aparafuse e prenda com 4 parafusos e arruelas M8. Pecas: 1 x placa final, 4
x parafusos M8 55mm, 4 x arruelas M8.

05 - Consulte a imagem. Alinhe os orificios de montagem nos Painéis Laterais com os orificios passantes nas Estruturas do Assento. Aparafuse e prenda com 4 parafusos M8, arruelas e porcas de flange. Pegas: 2 x painéis
laterais, 4 x parafusos M8 55mm, 4 x arruelas M8, 4 x porcas flangeadas M8.

06 - Consulte a imagem. A) Alinhe os orificios de montagem na travessa com os orificios passantes nas estruturas do assento esquerdo e direito e nos painéis laterais. B) Aparafuse e prenda com 4 parafusos M8, arruelas e
porcas de flange. Pecas: 1 x travessa, 4 x parafusos M8 55mm, 4 x arruelas M8, 4 x porcas flangeadas M8.

07 - Consulte a imagem. A) Aplique pressao na base do assento com o peso do corpo. Puxe a alca da poltrona com uma méo e ajuste de forma que a poltrona fique perpendicular com a parte inferior do assento. Repita

do outro lado. B) Desinstale 4 x parafusos de cabeca de clpula que estdo pré-instalados no encosto do assento e alinhe as insercées rosqueadas no encosto do assento com os orificios de montagem na parte inferior do
assento. C) Aparafuse e prenda com 4 parafusos de cabega de ctpula M8 que foram desinstalados anteriormente. Remova as etiquetas de aviso nas poltronas. Pecas: 1x encosto do assento, 1 x assento inferior.

08 - Consulte a imagem. A) Puxe a alca do Deslizador do Assento para cima e ajuste o Assento para a posicdo mais a frente. B) Alinhe os orificios de montagem nos controles deslizantes do assento com os locais de
montagem do assento (consulte a imagem) nas estruturas do assento esquerdo e direito. C) Na parte traseira, aparafuse e prenda com 2 x parafusos de pescoco quadrado M8 e porcas de flange. Pecas: 2 x parafusos de
pescogo quadrado M8 de 16 mm, 2 x porcas de flange M8.

09 - Consulte a imagem. A) Puxe a alca do Deslizador do Assento e ajuste o Assento para a posicao mais traseira. B) Na frente, aparafuse e prenda com 2 x parafusos de pescogo quadrado M8 e porcas de flange. Pegas: 2 x
parafusos de pescoco quadrado M8 de 16 mm, 2 x porcas de flange M8.

10 - Consulte a imagem. A) Alinhe as ranhuras de montagem nos bragos laterais esquerdo e direito com os orificios passantes nas estruturas do assento esquerdo e direito e nos painéis laterais. B) Aparafuse e prenda com 4
parafusos M8, arruelas e porcas de flange. Pecas: 2 x bragos laterais, 4 x parafusos M8 55mm, 4 x arruelas M8, 4 x porcas flangeadas M8.

11- Consulte a imagem. Afrouxe os parafusos para ajustar os bracos laterais para a altura e dngulo desejados. Aperte os parafusos para travar no lugar. Por favor, utilize os orificios extras nas Estruturas do Assento para ajuste
para trds e para frente. Partes: NIL

12 - Consulte a imagem. Alinhe os pinos rosqueados na placa do mouse e na placa de voo com os orificios de montagem nos bragos laterais esquerdo e direito. Fixe com 8 x porcas de flange M8. NOTA: As placas sdo
intercambidveis e podem ser montadas para acomodar usudrios canhotos ou destros. Pecas: 1x placa de mouse, 1 placa de vdo, 8 x porcas de flange M8.

13- Consulte a imagem. INSTALACAO DE HOTAS OPCIONAL. Alinhe os orificios de montagem no poste externo HOTAS com os orificios passantes na travessa. Aparafuse e prenda com 2 x parafusos M8, arruelas e porcas de
flange. Pecas: 1x poste externo HOTAS, 2 x parafusos M8 55mm, 2 x arruelas M8, 2 x porcas flangeadas M8.

14 - Consulte a imagem. Alinhe as insercdes rosqueadas no poste interno HOTAS com a ranhura no poste externo HOTAS. Aparafuse e prenda com 2 x botdes. Pecas: 1x poste interno HOTAS, 2 x botdes de 15mm.

15 - Consulte a imagem. Alinhe os orificios de montagem na placa HOTAS com os orificios passantes no poste interno HOTAS. Parafuse e prenda com 3 x parafusos M8, arruelas e porcas de flange. Pecas: 1x placa HOTAS, 3
x parafusos M8 55mm, 3 x arruelas M8 16mm, 3 x porcas flangeadas M8.

16 - Consulte a imagem. A) Alinhe os orificios de montagem no Poste Externo Central com os orificios na Estrutura do Pedal. B) Alinhe o espagador de barril com os orificios no poste externo central. Aparafuse e prenda com
2 x parafusos M8, arruelas e porcas de flange. Pecas: 1x pdlo externo central, 2 x parafusos M8 55mm, 2 x arruelas M8, 2 x porcas de flange M8, 1x espagador de barril.17a - Consulte a imagem. Com cuidado, coloque a
haste central em cima da estrutura do pedal e certifique-se de que a trava esteja abaixada.

17b - Consulte a imagem. Encaixe o parafuso em U na aba de travamento na estrutura do pedal.

17¢ - Consulte a imagem. Certifique-se de que o parafuso em U esteja encaixado corretamente na aba de travamento e puxe a trava até que fique firme.

17d - Consulte a imagem. Para uma trava mais apertada, solte a trava, ajuste as porcas na parte superior da trava e feche-a novamente.

18 - Consulte a imagem. Instale 1 x aimofada de feltro na parte superior do pdlo interno central. Alinhe as insercGes rosqueadas no Poste Interno Central com as ranhuras no Poste Externo Central. Aparafuse e prenda com 2 x
botdes. NOTA: Se forem usados garfos de ponta, instale o suporte de suporte opcional (etapas 23 - 26). Pegas: 1 x pdlo interno central, 2 x botdes de 15 mm, 1 x almofada de feltro.

19a - Consulte a imagem. INSTALACAO DA PLACA DE GARFO CENTRAL. Alinhe os orificios de montagem na placa do garfo central com os orificios passantes no poste interno central. Aparafuse e prenda com 3 parafusos
M8 60mm, arruelas e porcas de flange. Pecas: 1 x placa de garfo central, 3 x parafusos M8 60mm, 3 x arruelas M8 16mm, 3 x porcas flangeadas M8.

19b - Conslte a imagem. INSTALACAO DO ADAPTADOR OPCIONAL TURTLE BEACH (Continue a partir de 19a). A) Aparafuse 2 x pinos M6 nos orificios rosqueados mais traseiros na placa do garfo central. B) Alinhe os
orificios de montagem na Placa Adaptadora Turtle Beach com os pinos rosqueados, prenda com 2 porcas flangeadas M6. Pecas: 1 x placa adaptadora Turtle Beach, 2 x pinos roscados M6 20mm, 2 x porcas flangeadas M.

37




support@nextlevelracing.com

19¢ - Consulte @ imagem. INSTALACAO DA PLACA DE GARFO/BRAGADEIRA BOEING. A) Coloque a placa de fixagéo em cima do pdlo interno central. B) Deslize a placa de fixagdo para frente e alinhe os orificios de montagem no
poste interno central e na placa de fixagdo. C) Aparafuse e prenda com 2 x parafusos M8, arruelas e porcas de flange. Pegas: 1x placa de fixacdo, 2 x parafusos M8 de 55 mm, 2 x arruelas M8, 2 x porcas de flange M8

19d - Consulte a imagem. INSTALAGAO DA PLACA DO TECLADO CENTRAL. Alinhe os orificios e ranhuras de montagem na Placa do Teclado com os orificios passantes no Poste Interno Central. Aparafuse e prenda com 2 x
parafusos M8, arruelas e porcas de flange. Pegas: 1x placa de teclado, 2 x parafusos M8 55mm, 2 x arruelas M8, 2 x porcas flangeadas M8.

20 - Consulte a imagem. Passe o cinto de seguranca pelos ilhds do encosto do banco. Alinhe os orificios de montagem em cada placa de montagem do cinto de seguranga com os orificios passantes nas estruturas do assento
e as insercGes rosqueadas na parte inferior da parte inferior do assento. Aparafuse e prenda com 4 parafusos M8, arruelas e 2 porcas flangeadas M8. Pegas: 1 x cinto de seguranga, 2 x parafusos M8 16mm, 2 x parafusos M8
55mm, 4 x arruelas M8, 2 x porcas flangeadas M8.

21- Consulte a imagem. Alinhe os pés ajustdveis com as insergdes rosqueadas na parte inferior da estrutura do pedal e da estrutura do assento. Trave no lugar girando os pés ajustdveis nas insercdes rosqueadas. Para levantar
um pé gjustdvel, gire no sentido anti-hordrio. Pecas: 6 x pés ajustdveis.

22 - Consulte a imagem. Seu cockpit do Flight Simulator estd completo. Partes: NIL

23- Consulte a imagem. INSTALACAO DO SUPORTE OPCIONAL. Alinhe o ponto de articulagdio no suporte de suporte com os orificios de montagem na montagem do suporte de suporte. Aparafuse e prenda com 1 x parafuso
M8, arruelo, espagador de barril e porca de flange. Pegas: 1 x suporte de suporte, 1x suporte de montagem de suporte, 1 x parafusos M8 de 55 mm, 1x espagador de barril, 1 x arruela M8, 1x porca de flange M8.

24 - Consulte a imagem. A) Desinstale os botdes que prendem o Poste Interno Central ao Poste Externo Central e remova o Poste Externo Central. B) Desinstale as 2 porcas de flange M8 que fixam o poste externo HOTAS @
travessa. Partes: NIL.

25 - Consulte aimagem. Alinhe os orificios de montagem no suporte de suporte com os orificios passantes na travessa. Prenda com 2 x porcas de flange M8 desinstaladas anteriormente na etapa 24. Pegas: 2 x porcas de
flange M8.

26 - Consulte aimagem. A) Alinhe as insercées rosqueadas no Poste Externo Central com as ranhuras no Suporte de Suporte. Parafuso com 2 x botdes. B) Encaixe o Poste Interno Central no Poste Externo Central. Alinhe as
insercbes rosqueadas no Poste Interno Central com a ranhura no Poste Externo Central. Aparafuse e prenda com 2 x botdes. Pecas: 1 x pdlo interno central, 4 x botdes de 15 mm.

27 - Consulte a imagem. MONTAGEM LATERAL DA PLACA DO TECLADO OPCIONAL. Alinhe os slots de montagem no brago do teclado com os orificios na placa do mouse. Aparafuse e prenda com 2 x parafusos M6, arruelas e
porcas de flange. Pecas: 1 x brago de teclado, 2 x parafusos M6 de 16 mm, 2 x arruelas M6, 2 x porcas de flange M6.

28 - Consulte a imagem. Alinhe os orificios de montagem na placa do teclado com os orificios passantes no brago do teclado. Aparafuse e prenda com 2 x parafusos M8, arruelas e porcas de flange. Pegas: 1x placa de
teclado, 2 x parafusos M8 55mm, 2 x arruelas M8, 2 x porcas flangeadas M8.

29 - Consulte a imagem. BRACO LATERAL RETO OPCIONAL. A) Desinstale 2 parafusos M8, arruelas e porcas flangeadas que prendem o brago lateral. Separe a placa de voo do braco lateral. B) Desinstale 2 parafusos M8,
arruelas e porcas de flange que prendem um lado da travessa & estrutura do assento. Partes: NIL.

30 - Consulte aimagem. A) Alinhe o braco lateral reto com os orificios passantes na estrutura do assento e na travessa. B) Aparafuse e prenda com 2 x parafusos M8, arruelas e porcas flangeadas desinstaladas na Etapa 29.
Pecas: 1x braco lateral reto, 2 x parafusos M8 de 55 mm, 2 x arruelas M8, 2 x porcas flangeadas M8.

31— Consulte a imagem. Alinhe os pinos roscados da placa do mouse com os orificios de montagem no brago lateral reto. Fixe com 4 x porcas de flange M8. Pecas: 4 x porcas de flange M8.

32 - Consulte a imagem. AJUSTE DO ANGULO DA PLACA DO PEDAL. Desinstale os parafusos dianteiros, arruelas quadradas e porcas flangeadas que prendem a placa do dngulo do pedal & estrutura do pedal e Solte 0s
parafusos traseiros. Ajuste para o dngulo desejado. Aparafuse e prenda com os parafusos, arruelas quadradas e porcas de flange desinstaladas anteriormente. Partes: NIL.

33 - Consulte aimagem. AJUSTE DE ALTURA DO POLO HOTAS. Afrouxe os botbes que prendem o poste interno HOTAS ao poste externo HOTAS. Ajuste a altura desejada e aperte os botdes para travar no lugar. Partes: NIL
34 - Consulte a imagem. AJUSTE DO ANGULO DO POLO HOTAS. Desinstale 0s parafusos dianteiros, arruelas e porcas flangeadas que prendem a placa HOTAS ao poste intermo HOTAS. Angulo para a posicéio desejada
Aparafuse e prenda com 1 x parafuso, arruela e porca de flange desinstalados anteriormente. Partes: NIL.

35 - Consulte a imagem. AJUSTE DA ALTURA DO POLO CENTRAL. Afrouxe 0s botdes que prendem o poste central interno ao poste central externo. Ajuste o pdlo central interno para a altura desejada e aperte os botdes para
fixar no lugar. Utilize as mdltiplas insercdes rosqueadas para um ajuste perfeito. Partes: NIL.

36 - Consulte a imagem. AJUSTE DO ANGULO DO POLO CENTRAL. Afrouxe os botdes que prendem o poste central interno ao poste central externo. Ajuste o pdlo central interno para a altura desejada e aperte os botdes para
fixar no lugar. Utilize as mdltiplas insercdes rosqueadas para um ajuste perfeito. Partes: NIL.

37~ Consulte @ imagem. INSTALAGAO DO LEME TPR. Instale 4 pinos roscados M6 no adaptador TPR. Pegas: 1.x adaptador TPR, 4 x pinos roscados M6 20mm.

38 - Consulte a imagem. Alinhe os orificios de montagem na frente do leme TPR com o pino roscado no adaptador TPR. Fixe com 2 x porcas de flange M6. Os lemes TPR estéio prontos para serem instalados no cockpit. Pegas:
2 x porcas de flange M6, 1x leme TPR (néio incluido)

39 - Consulte a imagem. INSTALACAO DO POLO BUTTKICKER. Alinhe os orificios de montagem no Buttkicker Pole com as insergdes rosqueadas sob a parte inferior do assento. Aparafuse e prenda com 2 x parafusos e
arruelas M8. Pegas: 1x mastro Buttkicker, 2 x parafusos M8 16mm, 2 x arruelas M8.

40 - Consutte a imagem. INSTALAGAO DO TAPETE DO RATO. Cologue o Mouse Mat em cima da Flight Plate. Um mouse agora pode ser usado. O Mouse Mat também podle ser colocado em cima do Mouse Plate. Partes: 1
tapete de rato.

41 Consulte a imagem. INSTALAGAO DA TAPETE DO TECLADO. Coloque o Tapete do Teclado em cima do Lugar do Teclado. Um teclado agora pode ser usado. Partes: 1x tapete de teclado.

AVISO

+ Por favor, néio use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar seu quadro.
« Disponha e construa o cockpit em uma superficie plana.

+ Néio force as pegas juntas.

+ Evite parafusos de rosca cruzada.

+ Em caso de dlivida, consulte o video de instalagdo.

ASSISTENCIA
Se vocé precisar de mais suporte com seu produto, entre em contato com nossa equipe amigdvel em: support@nextlevelracing.com

38

PyKOBOﬂC'I'BO 10 3KCnAyaTay1Myu aBHaCUMynsiTopa

Mbl 3HaeM, 4TO Bbl XOTUTE HauaTb roHKy! He ToponuTech ¢ MHCTPYKLMSMM 1 CnepyiiTe STOMY PyKOBOACTBY, 4To6bl COB6PaTh CBOI NPOAYKT. Bbl HacTpoute cebs Ha ycnex, cneays GyKNeTy ¢ MHCTPYKLMAMK, 4TO6bl NONHOCTHIO
ONTMMM3MPOBATH CBOI NPOAYKT. Ans BAeo cOopkm oTckanupyite QR-kop. bit.ly/nirbuild. MopnucsiBaitteck Ha Hac. CkaHuposaTtb QR-kog

MPEANONETHBIE MPOBEPKU

NPEARYNPEXAEHUE

« Moxanyiicta, He MCMIONb3y/iTe 3NEKTPOMHCTPYMEHTbI ANS COOPKM, Tak KaK YpEe3MEpHOE 3aTArMBaH1e MOXET MOBPEUTL paMy.
+ Pasmectute 1 nocTpoiiTe kabuHy Ha POBHOI MOBEPXHOCTH.

+ He coeauHsiite getanu cunoii.

+ 36eraitte 6onTOB C NepeKPeCTHoi pe3bboil.

+ Ecnv Bl cOMHeBaeTech, 06paTiTech K BUAEO M0 YCTaHOBKe.

Ecnv Bam Tpebyertcs noanepxka no BalueMy NpoayKTy, CBAXMTECH C HaLLelt APYXHOM KOMaHAO/ no appecy: support@nextlevelracing.com

NPEQYNPEXXAEHWUE OMACHOCTb YAYLUbA
Menkve getanu He npefHasHaueHbl ANA AeTet Mnaawe 3 NeT U L, CKNOHHBIX 6paTb B POT HeCbeA0GHbIE NpeaMeTI.

HAYANIO

01 - Cm. usobpaxerue. A) CoBMeCTUTE MOHTaXHbIE OTBEPCTUA Ha YrI0BOW NNACTUHE Neaani ¢ npope3amm Ha pame neganu. B) BeepHute u 3akpenute 4 6ontamn M8, kBaapaTHbIMK Lwaitbamu 1 GnaHLeBbIMM raitkamiu.
[letanu: 1 pama nepanu, 1yrnosas nnactuHa neganu, 4 6onta M8 55 mm, 4 kBappaTHbIX LWaibbl, 4 GnaHuesble raiku M8.

02 - Cm. n306paxeHue. A) CoBMeCTUTE MOHTaXHbIE Na3bl HA NNACTUHE Neaant ¢ Pe3b00BbIMY BCTaBKaMM Ha yrnoBOI NnacTuHe neaani. B) Beeprute v 3akpenute 4 6ontamn M8 ¢ waibamu. letanu: 1 nnactvHa neganu, 4
6onta M8 16 mm, 4 waii6el M3.

03 - Cm. 306paxenme. A) CoBMeCTiTE MOHTaXHbIe OTBEPCTUS Ha PaMaXx CUAEHNIA C MOHTAXHbIMI OTBEPCTUAMM M Pe3b6OBLIMI BCTaBKaMI Ha pame nepaneit. B) B BepxHel Yactv pambl BKpyTUTe 6ONTbI M 3aKpenuTe pambl
cuperuit ¢ nomoLLbio 2 6ontos M8 15 MM v waii6. C) MpoaeHsTe 6ONT Yepes LieHTP paMbl v 3akpenute AByMS Gontamin M8 55 M, Wwaitbami 1 dnaxLeBbIMM raiikamn. [leTanu: 2 kapkaca cuaeHbs, 2 6onta M8 55 mm, 2 6onta
M8 16 MM, 4 waitbbl M8, 2 dnaHuesble raiiku M8.

04 - Cm. n306paxeHne. CoBMecTiTe pe3b6oBbie BCTaBKY Ha TOPLIEBO NNACTUHE C MOHTAXHbIMI OTBEPCTUSAMI Ha N1EBOIA 1 NPaBOIi pamMax caeHbs. BkpyTuTe v 3akpenute 4 6ontamn M8 ¢ waiibamu. [letanu: 1 Topuesas
nnacTuHa, 4 6onta M8 55 mm, 4 waiibsl M8.

05 - Cm. n306paxeHne. CoBMeCTUTE MOHTaXHbIE OTBEPCTUS Ha GOKOBBIX NAHENSX CO CKBO3HBIMM OTBEPCTUAMM Ha pamMax cuaeHuit. MpukpyTuTe v 3akpenute 4 6ontamm M8, Wwaitbami 1 dnarLeBbIMM raiikamn. [letanu: 2
6okoBble nanenu, 4 6onta M8 55 mm, 4 waiibbl M8, 4 dnaHuesble raiku M8.

06 - Cm. n306paxeHne. A) CoBMECTUTE MOHTaXHbIe OTBEPCTUS Ha NOMEPEUMHE CO CKBO3HbIMM OTBEPCTUSIMM Ha NEBOV v MPaBOi pamax CAEHMIA 1 60KOBLIX naHensix. B) Beeprute u 3akpenute 4 6ontamn M8, waitbamm n
dnaHueBbIMy raitkamu. letanu: 1 nonepeynta, 4 6onta M8 55 mm, 4 wari6bl M8, 4 dnaHuesble raiku M8.

07 - Cm. uso6paxerue. A) Mpunoxmre Bec Tena k OCHOBaHMIO CAEHbS. MOTAHIUTE Py4Ky KPeCna BBEPX OBHOM PYKOIA 1 OTPErynmupyiiTe Tak, 4to6bl Kpecno 6bn0 NepreHANKyNSPHO HIKHEIt YacTi cuaeHbs. MoeTopuTe ¢
Apyroii CTOpoHbI. B) CHumuTe 4 6onta ¢ nonyKpyrnoi ronoBKoW, KOTOPbIE NPeABapUTENbHO YCTaHOBNEHDI Ha CMIHKE CHAEHDS, U COBMECTUTE Pe3b6OBbIe BCTABKY HA CMIMHKE CUAEHBA C MOHTaXHbIMM OTBEPCTUAMM HA HIKHER
yactv cupenbs. C) Bkpytute 1 3akpenwte 4 Gontamu ¢ kynonoo6pasHoii ronoekoi M8, kotopble paHee 6binv yaaneHsl. CHUMUTE npeaynpexaatoLLme 3TUKeTKm ¢ kpecen. [letanu: 1 cnuHka cuaeHbs, 1 HKHAS YacTb CUAEHDS.
08 - Cm. n306paxeHue. A) MoTaH!Te Py4Ky NON3yHKa CMAEHDS BBEPX M YCTAHOBHUTE CHAGHbE B KpailHee nepeaHee nonoxetue. B) CoBMecTiTe MOHTaXHbIe OTBEPCTUS Ha NON3YHKaX CUAEHBSA C MECTaMu KpenneHns CaeHba
(cm. pucyHOK) Ha neBoii 1 npaBoil pamax cupetbs. C) C3aav Bkpytute 6onTbl 1 3akpenute AByMs Gontamu M8 ¢ KBaapaTHON LWeiikoil 1 GnaHLeBbIMY raiikamu. [letanu: 2 6onta ¢ kBagpaTHbIM noaronoskom M8 16 mm, 2
dnaHueBble raitkn M8.

09 - Cm. n306paxenne. A) MoTsHwTe 3a pyyKy NON3yHKa CUAEHBS 1 YCTAHOBUTE CAEHBE B KpaiiHee 3aaHee nonoxerue. B) Cnepean BkpyTuTe 60nThl 1 3akpenuTe AByMS 6onTamin M3 ¢ KBaApaTHOM WeVKO 1 GnaHLeBbIMI
ravikamu. fleranu: 2 6onta ¢ kBappaTHbIM nogronoskom M8 16 mm, 2 GnaHueBsble raitkn M8.

10 - Cm. n3o6paxenme. A) CoBMeCTUTE MOHTaXHbIE Na3bl Ha 1EBOM 1 PaBOM GOKOBBIX Pbitarax CO CKBO3HbIMI OTBEPCTUAMI Ha NEBOIA 1 NPaBOi paMax cuAeHbs 1 6oKOBbIX NaHensx. B) BeepHuTe 1 3akpenute 4 6ontamn
M8, waiibamu 1 GpnaHuesbIMy raiikamu. letanu: 2 60koBbIX pbiyara, 4 6onta M8 55 mm, 4 waiibbl M8, 4 dnaHuesble raikv M8.

11- Cm. n306paxeHme. Ocnabbte 60NTbI, 4TOObI OTPErYNNPOBaTH GOKOBbIE PbiUarit Ha XeNaeMylo BbICOTy 1 yron. 3aTaHuTe 60NThI, YTo6bI 3aPMKCUPOBaTb UX Ha MecTe. MoxanylicTa, Ncnonb3yiTe AOMONHUTENbHbIE CKBO3HbIE
OTBEPCTUS Ha pamMax CUAEHUI ANs PErynupOBKY CMIMHKY U Biepen. [letanu: Het

12 - Cm. u3o6paxenme. CoBmecTuTe pe3b6oBble WNMAbKY HA MNACTUHE MbILLM M NNACTUHE NONeTa C MOHTAXHLIMM OTBEPCTUSMM Ha IEBOM M NPaBOM GOKOBbIX pbiyarax. 3akpenuTe ¢ noMoLLbio 8 ¢naHLesbix raek M8.
MPUMEYAHME. MnacTuHbl B3aMo3amMeHsieMbl 1 MOryT GbiTb YCTaHOBNEHbI ANA NeBLUeH uan npasluei. letanu: 1 nnactha Ans Mblww, 1 nnactvka ans nonera, 8 naxuesbix raek M8.

13 - Cm. nso6paxerne. ONONHATENBHAR YCTAHOBKA HOTAS. CoBMmecTuTe MOHTaXHbIe OTBEPCTUS Ha BHeLUHei onope HOTAS co ckBO3HbIMU 0TBEPCTUAMIU Ha nonepeumHe. MpukpyTuTe 1 3akpenuTe AByMs GonTamu
M8, waiibamn 1 pnaHuesbIMy raiikamu. [letanu: 1 BHewwHss cToika HOTAS, 2 6onta M8 55 MM, 2 waitbbl M8, 2 dnaHuesble raiiku M8.

14 - Cm. n3o6paxenine. CoBmecTuTe pesb6oBble BCTaBKM Ha BHyTpeHHed cToitke HOTAS ¢ npopesbio Ha BHeluHeli cToiike HOTAS. Bkpytute Gont 1 3akpenuTe aByMs pyukamu. [letanu: 1 BHyTpeHHuil ctepxers HOTAS, 2
pyykm 15 Mm.

15 - Cm. u3o6paxerme. CoMeCTuTe MOHTaXHbIe 0TBepCTMS Ha nnacTiHe HOTAS co CKBO3HbIMM OTBEPCTUSMM Ha BHYTPeHHei cToitke HOTAS. MpukpyTite 1 3akpenuTe ¢ nomoLubio 3 6onTos M8, a6 n ¢pnaHLeBbIX raek.
[letanu: 1 nnactuHa HOTAS, 3 6onta M8 55 mm, 3 wari6bl M8 16 MM, 3 dnaHuesble raitkin M8.

16 - Cm. uso6paxerme. A) CoBMeCTUTE MOHTaXHbIE OTBEPCTUS Ha LIEHTPaNbHOI BHELLHENE CTOIIKe C 0TBEPCTMAMM Ha pame nefanu. B) CoBmecTuTe pacnopKy CTBOMa € OTBEPCTUSMYU HA LIEHTPaNbHOI BHELLIHEI CTOMKE.
TpukpyTTe v 3akpenute AByms Gontamn M8, wabamm v pnaHuesbIMM raiikamu. [letanu: 1 LeHTpanbHas BHELHAR CToliKa, 2 6onta M8 55 mm, 2 waibbl M8, 2 dnaHuesble raiikn M8, 1 pacnopHas BTynka cteona.l7a — cu.
puCcyHOK. AKKypaTHO NOMECTHTE LieHTPasbHYIO CTOiKY NOBEPX PaMbl Nefank 1 yoeauTeCh, YTo 3allenka OnyLLeHa.

17b — cm. n306paxetme. 3auenute U-06pa3Hblit 60NT 3a GrKcaTop Ha pame neaan.

17c - Cm. n3o6paxenme. Yoeputech, uto U-06pasHbiii 60T NpaBunbHO CManT B GUKCUPYIOLLEM BbICTYNE, M NOTAHUTE 3aLenKy A0 ynopa.

17d — cm. n306paxenme. [ins 6onee NNOTHOrO 3aNupPaHNs PACcCTerHUTe 3aLLenky, OTPerynupyiTe raiiki B BEPXHE YacTi 3allenkil 1 CHOBa 3akpoiiTe ee.

18 - Cm. u3o6paxerue. YcraHoBuTe 1 BOANOYHYIO NPOKNAAKY Ha BEPXHIOK YaCTb LIEHTPanbHOi BHyTPEHHeN CToiiku. CoBMeCTUTE pe3b60BbIe BCTABKY Ha LIEHTPAbHOi BHYTPEHHEN CTOMKE C MPOpe3AMM Ha LIeHTPanbHOM
BHeLLHei CToiike. BkpyTute 60nT 1 3akpenuTe ABYMSA py4kami. [letanu: 1 ieHTpanbHbIil BHYTPEHHMI CTEPXEHD, 2 pyyku 15 MM, 1 BO/NOYHas NpokKnaaka.

19a — cM. uso6paxenne. YCTAHOBUTE MTACTUHY LIEHTPA/ISHOM BUTIKW. CoMecTHTe MOHTaXHbIe OTBEPCTUS Ha LIeHTPabHOM NNaCTUHe Byrens co CKBO3HBIMM OTBEPCTUAMI Ha LIEHTPANbHOM BHYTPEHHEV CTOjKe.
BeepHute 1 3akpenuTe ¢ nomoLubio 3 6ontos M8 60 MM, waitb u GnaxueBbix raek. [letanu: 1 ueHTpanbHas nnactvra 6yrens, 3 6onta M8 60 mm, 3 waibbl M8 16 MM, 3 GnaHuesble raiikn M8.

19b — cm. usoBpaxetue. YCTAHOBTE AOMONHUTENBHLIN ALANTEP A9 YEPEMAXA (npomonxaiite ¢ 19a). A) Bkpytute 2 wnunbkyt M6 B kpaiiHye 3aaHue pe3bGoBble OTBEPCTUS Ha LIEHTPANbHOI nnacTuHe Gyrens. B)
CoBMecTUTe MOHTaXHbIe OTBEPCTUS Ha NepexoAHoit nnacTure Turtle Beach co wnnnbkamn ¢ pe3b6oii v 3akpenute Ayms dnaHuesbiMK raiikamu M6. [letanu: 1 nepexoaHas nnactuHa Turtle Beach, 2 pe3b6oBbie Wby
M6 20 mm, 2 pnaHueBble raiikn M6.

39




support@nextlevelracing.com

19¢ - Cw. uzo6paxerne. BOEING YYYY/3AXUMHARA MIACTVHA YCTAHOBWTE. A) MomecTuTe 3aXUMHyt0 NNaCTUHy NOBEPX LEHTPaNbHOi BHYTPEHHed cToiiki. B) CABUHbBTE MPIKMMHYIO NNACTUHY BNiepeq v COBMeCTUTe
MOHTaXHble OTBEPCTUS HA LIEHTPANbHOM BHYTPEHHEN onope 1 npuxuMHoii nnactue. C) BeephuTe v 3akpenuTe aByms 6ontamu M8, waiibamm 1 dnaHUeBbIMA raitkamu. etanu: 1 3axumHas nnactua, 2 6ona M8 55 mm, 2
waibbl M8, 2 dnaHuesbie raitkin M8

19d — cm. n3o6paxenme. YCTAHOBUTE LIEHTPASIBHYIO MNACTUHY KNABUATYPbI. CoBMecTHTe MOHTaXHblE OTBEPCTUS M MPOPE3V Ha NNACTUHE KNaBUaTypbl CO CKBO3HBIMYU OTBEPCTUAMM Ha LEHTPaNbHON BHYTPEHHe
croitke. MpukpyTuTe 1 3akpenute aByms Gontamn M8, waiibamm 1 GnaruesbIMA raitkamu. Jetani: 1 nanens knasuatypsl, 2 6onta M8 55 mm, 2 waitbsl M8, 2 dnaHuesbie raiikin M8.

20 - Cm. u306paxeHme. poTsHuTe peMeHb 630MacHOCTY Yepes NPOYLLMHbI B CiHKe cuaeHbs. COBMECTUTE MOHTAXHbIE OTBEPCTHS Ha KXot MOHTaXHO NNacTUHe PEMHS 6E30MACHOCTI CO CKBO3HBIMYU OTBEPCTUSMM Ha
pamax CvaeHUii 1 pe3b6OBLIMY BCTABKaMM Ha HUXHEI CTOPOHE AHMLLa cuiieHbs. MpukpyTuTe v 3akpenuTe 4 6ontamu M8, waibamu 1 2 naHueBbiMy raitkamu M8. letanu: 1 pemeb 6e3onacHocTi, 2 6onta M8 16 Mm, 2 6onTa
M8 55 MM, 4 Wwaitbbl M8, 2 dnaHuesble raiiku M8.

21- Cm. u306paxeHue. CoBMECTUTE perynupyemble HOXKU ¢ pe3bGOBbIMY BCTABKAMI B HIXHEI YacTv paMbl Mefany 1 paMbl CMAEHbS. 3advKCupyiTe Ha MecTe, BKPYTUB perynupyemble HOXKY B pe3bGoBble BCTaBKY. YToObI
MOAHSTH PETYNMPYEMYIO HOXKY, TOBEPHUTE €€ NPOTUB YacoBOiA CTPENKK. [leTanu: 6 perynmpyembix HOXEK.

22 - Cm. n306paxerme. Bawa kabuHa cumynstopa nonera rotoea. [etanu: Het

23 - Cm. u306paxenie. YCTAHOBWTE AOMOMHWTE/IbHBIA OMOPHbIN KPOHLLITEVH. CosmecyTe Touky N0BOpOTa Ha OMOPHOM KPOHLUTEMHE C MOHTaXHIMI OTBEPCTUAMM Ha KPeNneHy 0nopHOro KpOHLUTeliHa. BKpyTuTe
60nT 1 3aKpenuTe ¢ nomoLLbio 1 6onTa M8, Wwaiibbl, BTyNKK CTBONA M GnaHLLEBOIA raiiku. [letanu: 1 onopHbIA KPOHLUTEItH, 1 Kpennexue onopHoro KpoHLuTeiiHa, 1 6ont M8 55 mm, 1 npoctaska ans cTBona, 1 waiiba M8, 1
bnaHuesas ravka M8.

24 - Cw. u3o6paxerie. A) CHuMITE pyyKi, KpEnaLue LEHTPaNbHYI0 BHYTPEHHIOK CTOIKY K LIEHTPaNbHOI BHELLHEN CTOKE, 1 CHUMMTE LIEHTPaNbHYIO BHELLHIO CTOVKY. B) CHummTe 2 GnaHuesbie raitkin M8, kpensiuve
BHeLLHtoto onopy HOTAS k nonepeunHe. YacTu: Het.

25 - Cm. n306paxeHme. CoBMECTUTE MOHTaXHbIE OTBEPCTUS Ha OMOPHOM KPOHLLITEAHE CO CKBO3HBIMI OTBEPCTUAMY Ha NONepeYnHe. 3akpenuTe ¢ MOMOLLbIO 2 GnaHLieBbIX raek M8, CHATbIX paHee Ha ware 24. [letanu: 2
naHuesbIx raitku M8.

26 - Cm. 306paxerme. A) CoBmecTite pe3bboBble BCTaBKY HA LIEHTPANbHOM BHELLHEl CTOiIKe C MPOpe3AMIM Ha OMOPHOM KpOHLLTeiiHe. Bont yepes 2 x Pyuku. B) Betasbte LEHTPanbHyIo BHYTPEHHIOK CTOIIKY B LIEHTPAnbHYO
BHELLH0I0 CTOIKY. COBMECTUTE Pe3b60BbIe BCTABKM Ha LIEHTPaNbHOI BHYTPEHHEN CTOVKE C NPOPE3bio Ha LEHTPaNbHON BHELLHe CToiike. BkpyTuTe 60T v 3akpenuTe ABYMS pyykamu. eTany: 1 LeHTpanbHblil BHyTPeHHHI
CTepXeHb, 4 py4kn 15 M.

27 - Cu. n306paxenute. JOMOMHUTENBHOE BOKOBOE KPEMEHME KMTABUATYPHOV MACTMHBL. CoBMecTuTe MOHTaXHbIE Nasbl Ha KpOHLLTENHE KNaBUaTypbl C OTBEPCTUAMI Ha NAACTUHE MbiluM. MpVKpyTUTe 1
3akpenuTe ayms Gontamu M6, waiibamu v dnaHueBbIMy raitkamu. [etanu: 1 KpoHLuTeiiH Ang knasuatypsl, 2 6onta M6 16 MM, 2 Wwaitbel M6, 2 dnatuesbie raiikv M6.

28 — Cm. n306paxeHme. COBMECTUTE MOHTaXHbIE OTBEPCTUS Ha NNACTUHE ANt KNaBMaTypbl CO CKBO3HBIMM OTBEPCTUAMI HA KPOHLLTEVHe ANs KnasuaTypbl. [pukpyTUTe 1 3akpenute fByms 6ontamu M8, waibamm u
naHueBbIMM raikamu. [letanu: 1 naHenb knasuatypel, 2 6onta M8 55 mm, 2 waii6sl M8, 2 dnaHuesble raitku M8.

29 - Cm. u3o6paxetie. OMOMHUTENbHBIN MPAMOV EOKOBOW PbIYAT. A) CHimue 2 GonTa M8, waii6bl 1 GnaHLesbie raiiki, Kpensiuye 60koBo# pbiuar. OTCOSAMHNTE NETHYIO NNACTUHY OT 6OKOBOrO Phiara. B) CHituTe
2 6onTa M8, wai6bl 1 pnaHLeBble raiku, Kpenaiue oaHy CTOPOHY MONepeUHbl K pamMe CuaeHbs. YacTu: Her.

30 - Cm. u306paxeHue. A) CoBMecTiTe NpsiMoil GOKOBOI Pbiyar o CKBO3HbIMI OTBEPCTUSIMY B PaMe CHAEHBS 1 nonepeumHe. B) BBepHute 1 3akpenute ¢ nomoLpio 2 60nToB M8, Lwaii6 v raek ¢ 6ypTvKOM, CHATBIX Ha Lware
29. leranu: 1 npsimoii 6okoBoA pbivar, 2 6onta M8 55 MM, 2 wwaiibbl M8, 2 raiiku ¢ 6ypTikom M8.

31 - Cm. 306paxeHme. CoBMeCTUTE pe3b60BbIe WNMAbKI NAACTUHbI MbILLM C MOHTaXHbIMI OTBEPCTUSIMU Ha NPSMOM GOKOBOM phivare. 3akpenute ¢ noMoLbio 4 GpnaHuesbix raek M8. [letanu: 4 dnaHueBble raitkn M8.

32 - Cm. n3o6paxenue. PEMYIMPOBKA YITA MEAATN. CHumuTe nepenrue 60NTbI, KBaAPaTHbIE Waiibbl 1 GnaHLieBbIe raiiki, Kpensiuye YroByto NNacTvHy Nefani k pame neaanu, 1 ocnabete 3agHue 6onTsl. Otperyanpyiite
[0 HyXXHOro yrna. BkpyTuTe 1 3aKpenuTe 6onTamu, KBAAPaTHbIMY LUaiiGaMi 1 GnaHLEBbIMYU raitkaMi1, KOTOPbIE PaHee He Bbink YCTaHOBEHbI. YacTu: HeT.

33 - Cm. n3o6paxenue. HOTAS POLE PEMY/IPOBKA MO BbICOTE. Ocnabbte pyuyku, kpensiune BHyTpeHHioto cToitky HOTAS k BHeLuHeit cToiike HOTAS. OtperynupyiiTe [0 Xenaemoi BbICOTbI 1 3aTAHITE PyYKM, YTOObI
3adKeupoBaTh WX Ha MecTe. [leTany: Het

34 - Cw. no6paxenne. PEMYINPOBKA YITTA HOTAS POLE. CHumuTe nepeanue 60nTbl, Wwaiibbl v pnaHLiesble raiiku, kpenawue nnactudy HOTAS k BHyTperHeit cToitke HOTAS. Yron B HyxHOe nonoxerue. Beephute 6ont n
3aKpenuTe ¢ NOMOLLbIO 160NTa, Wailbbl 1 GnaHLEBON railki, KoTopble paHee Gbinv yaaneHbl. Hactu: HeT.

35 - Cw. uso6paxenvie. PEMY/IVIPOBKA BbICOTbI LIEHTPATIBHOM CTOVIKU. OcnaGbTe pyqki, Kpensiuye BHYTPEHHIOK LiEHTPanbHyIo CTOVTKY K BHELUHei LieHTpanbHoii CToiike. OTperyampyiite BHYTPEHHIOK LEHTPaNbHYI0
CTOVAKY Ha XENaeMylo BICOTY 1 3aTAHUTE PyYKM, YTOOLI 3adUKCUPOBaT ee Ha MecTe. Vicnonbayiite HECKONbKO Pe3b6OBbIX BCTABOK ANS MAEANbHON NOATOHKM. YacTu: HeT.

36 - Cw. uso6paxenvte. PEMY/IVIPOBKA YT/IA LIEHTPA/IBHOV OMOPbI. Ocna6kre pyuKku, Kpensilive BHYTPEHHIOK LEHTPANbHYKo CTOMKY K BHElHeVt LeHTPanbHOIA CToiike. OTperynupyiiTe BHYTPEHHIOK LiEHTPanbHyIO CTOiKY
Ha XenaeMylo BbICOTY 1 3aTAHUTE PyyKM, YTOBLI 3ahMKCMPOBATL €€ Ha MecTe. McnonbayiiTe HECKONbKO Pe3bOOBbIX BCTABOK A1St MAEANbHOM NOATOHKY. YacTi: Her.

37 - Cm. n306paxeHne. YCTAHOBKA PYISl TPR. YcraHoswTe 4 wnunbky ¢ pe3s6oit M6 B agantep TPR. letanu: 1apantep TPR, 4 pe3b6oBbie whnibki M6 20 M.

38 - Cwm. u306paxenne. CoBMeCTUTE MOHTaXHbIE OTBEPCTUR Ha NepepHeit vacTv pyns TPR ¢ pe3b60Boif WnunbKoit Ha agantepe TPR. 3akpenwTe ABymA dnaHLeBbiMy raikamn M6. Pynu Hanpasnenms TPR roToBbl K yCTaHOBKe
B kabuHy. [letanu: 2 raitku ¢ dnaruem M6, 1 pynb Hanpaenerns TPR (He BXoBUT B KOMMNEKT).

39 - Cm. n3o6paxenme. BUTTKICKER POLE YCTAHOBWTb. CoBMecTite MOHTaxHble 0TBEpCTUS Ha CToike Buttkicker ¢ pe3p60BbIMI BCTaBKaMY NOA AHMLLEM CUAEHBS. BKpyTUTe v 3akpenuTe AByMs 6onTamin M8 ¢ waitbami.
[Lletanu: 1 crepxenb Buttkicker, 2 6onta M8 16 M, 2 wai6bl M8.

40 - Cw. u306paxeHme. YCTAHOBKA KOBPVKA 419 MbILLIW. MomecTuTe KOBPHK NS MbILLM NOBEPX NNACTUHbI 415 noneTa. Tenepb MOXHO UCM0Nb30BaTh Mbilub. KOBPHK ANS MbILLM TaKXe MOXHO NONOXUTL NOBEPX
MOACTABKY A5 MW, [leTanu: 1 KOBPUK ANS MbILLM.

41— Cm. n306paxeHme. YCTAHOBKA KNABATYPHOTO KOBPA. MomecTiTe KOBPUK ANSt KNaBUaTypbl NOBEPX MECTa ANs KNaBuaTypbl. Tenepb MOXHO UCMONb30BaTh KnaBuatypy. [etanu: 1 KoBpyK Ans KnasuaTypbl.

MPEAYNPEXAEHVE

+ MoxanyiicTa, He UCNONb3yliTe SNEKTPOUHCTPYMEHTHI ANt COOPKY, Tak Kak 4Upe3MepHOe 3aTAriBaH1e MOXET NOBPEATL Pamy.
+ PasmectuTe v nocTpoiite KaBuHY Ha POBHON MOBEPXHOCTH.

+ He coepwHsiite aetanv cunoft.

+ N36eraiite 60nTOB € NEPEKPECTHON Pe3b6O.

+ Ecnv BbI COMHEBaeTeCh, NPOCMOTPUTE BUAEO MO YCTAHOBKE.

MoMoLLb
Ecnv Bam TpebyeTcst SONONHHTENbHAs NOAAEPXKA MO BALLEMY MPOAYKTY, CBXUTECH C HaLLEi APYXHO KOMaHE0M Mo aapecy: support@nextlevelracing.com

40

Ucus Simiilatdrii Kullanim Kilavuzu

Yarisa baslamak igin istekli oldugunuzu biliyoruz! Talimatlara zaman ayirin ve diriiniiniizii monte etmek icin bu kilavuzu izleyin. Uriiniiniizii tamamen optimize etmek icin talimat kitapgigini izleyerek kendinizi baganya
hazirlayacaksiniz. Montaj videosu igin QR kodunu tarayin. bit.ly/nirbuild. Bizi takip et. QR kodunu tarayin

UGUS ONCESI KONTROLLER

UYARI

+ Montaj icin liitfen elektrikli aletler kullanmayin clinkii asir sikmak cercevenize zarar verebilir.
+ Kokpiti diiz bir yiizeye yerlestirin ve inga edin.

+ Parcalari birbirine zorlamayin.

« Civatalara gapraz dis gecirmekten kaginin.

+ Slipheniz varsa kurulum videosuna bakin.

Uriiniiniizle ilgili herhangi bir destege ihtiyaciniz varsa, liitfen su adresten giiler yiizlii ekibimizle iletisime gecin: support@nextlevelracing.com

UYARI BOGULMA TEHLIKESi
Kiiglik parcalar, 3 yasindan kiigiik cocuklar veya yenmeyen nesneleri agizlarina gétirmeye meyilli kisiler iin uygun degildir.

BASLAT

01- Resme bakin. A) Pedal Aci Plakasindaki montaj deliklerini Pedal Cercevesindeki yuvalarla hizalayin. B) 4 x M8 Civata, Kare Pullar ve Flang Somunlari ile civatalayin ve sabitleyin. Parcalar: 1 x Pedal Cercevesi, 1x Pedal Aci
Plakasl, 4 x M8 55mm Civata, 4 x Kare Pul, 4 x M8 Flans Somun.

02 - resme bakin. A) Pedal Plakasindaki montaj yuvalarini Pedal A¢i Plakasindaki disli uglarla hizalayin. B) 4 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Parcalar: 1 x Pedal Plakasi, 4 x M8 16mm Civata, 4 x M8 Pul.

03 - Resme bakin. A) Koltuk Cercevelerindeki montaj deliklerini Pedal Gergevesindeki montaj delikleri ve disli uglarla hizalayin. B) Cercevenin Ust kisminda, 2 x M8 15mm Civata ve Pul ile Koltuk Gergevelerini civatalayin ve
sabitleyin. C) Cercevenin ortasindan civatalayin ve 2 x M8 55mm Civata, Pul ve Flang Somunlariyla sabitleyin. Parcalar: 2 x Yuva Cercevesi, 2 x M8 55mm Civata, 2 x M8 16mm Civata, 4 x M8 Pul, 2 x M8 Flans Somun.

04 - Resme bakin. Ug Plakadaki disli ekleri Sol ve Sag Koltuk Cercevelerindeki montaj delikleriyle hizalayin. 4 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Parcalar: 1x Ug Plakasi, 4 x M8 55mm Civata, 4 x M8 Pul.

05 - Resme bakin. Yan Panellerdeki montaj deliklerini Koltuk Cercevelerindeki acik deliklerle hizalayin. 4 x M8 Civata, Pul ve Flans Somunlari ile civatalayin ve sabitleyin. Parcalar: 2 x Yan Paneller, 4 x M8 55mm Civata, 4 x M8
Pul, 4 x M8 Flansli Somun.

06 - Resme bakin. A) Capraz Elemandaki montaj deliklerini Sol ve Sag Koltuk Cerceveleri ve Yan Panellerdeki acik deliklerle hizalayin. B) 4 x M8 Civata, Pul ve Flans Somunlari ile civatalayin ve sabitleyin. Parcalar: 1x Travers, 4
x M8 55mm Civata, 4 x M8 Pul, 4 x M8 Flang Somun.

07 - resme bakin. A) Viicut agirlig ile koltuk tabanina basing uygulayin. Bir elinizle yatar koltugunun tutamagini yukari cekin ve yatar koltugu Koltuk Alt kismina dik olacak sekilde ayarlayin. Diger tarafta tekrarlayin. B) Koltuk
Arkaligina 6nceden takilmis olan 4 adet Kubbe Bagli Civatayi sokiin ve Koltuk Arkaligindaki disli ekleri Koltuk Althigindaki montaj delikleriyle hizalayn. C) Daha énce sokiilmiis olan 4 x M8 Kubbe Basli Civata ile civatalayin ve
sabitleyin. Koltuklardaki uyar etiketlerini cikarin. Parcalar: 1x Koltuk Arkalidi, 1x Koltuk Alti.

08 - resme bakin. A) Koltuk Kaydirici kolunu yukari cekin ve Koltugu en 6n konuma ayarlayin. B) Koltuk Siirgiilerindeki montaj deliklerini Sol ve Sag Koltuk Gergevelerindeki koltuk montaj konumlariyla (resme bakin) hizalayin.
C) Arkada, 2 x M8 Kare Boyunlu Civata ve Flang Somunlari ile civatalayin ve sabitleyin. Parcalar: 2 x M8 16mm Kare Boyunlu Civata, 2 x M8 Flansh Somun.

09 - Resme bakin. A) Koltuk Kaydirict kolunu cekin ve Koltugu en arka konuma ayarlaym. B) Onde, 2 x M8 Kare Boyunlu Civata ve Flans Somunlari ile civatalayin ve sabitleyin. Parcalar: 2 x M8 16mm Kare Boyunlu Civata, 2 x
M8 Flansh Somun.

10 - resme bakin. A) Sol ve Sag Yan Kollardaki montaj yuvalarini Sol ve Sag Koltuk Gergeveleri ve Yan Panellerdeki acik deliklerle hizalayin. B) 4 x M8 Civata, Pul ve Flang Somunlar ile civatalayin ve sabitleyin. Parcalar: 2 x Yan
Kol, 4 x M8 55mm Civata, 4 x M8 Pul, 4 x M8 Flang Somun.

11- resme bakin. Yan Kollari istenen yiikseklik ve aciya ayarlamak icin Civatalari gevsetin. Yerlerine kilitlemek icin Civatalari sikin. Geri ve ileri ayar icin liitfen Koltuk Gergevelerindeki ekstra acik deliklerden yararlanin. Parcalar:
NIL

12 - resme bakin. Fare Plakasi ve Ugus Plakasindaki Disli Saplamalari Sol ve Sag Yan Kollardaki montaj delikleriyle hizalaymn. 8 x M8 Flang Somunlari ile sabitleyin. NOT: Plakalar degistirilebilir ve sol veya sag elini kullanan
kullanicilar icin uygun sekilde monte edilebilir. Parcalar: 1x Fare Plakasi, 1 x Ucus Plakasi, 8 x M8 Flans Somunlari.

13 - resme bakin. OPSIYONEL HOTAS KURULUMU. HOTAS Dis Diregi iizerindeki montaj deliklerini Capraz Eleman iizerindeki acik deliklerle hizalayin. 2 x M8 Civata, Pul ve Flang Somunlari ile civatalayin ve sabitleyin. Parcalar:
1x HOTAS Dis Direk, 2 x M8 55mm Civata, 2 x M8 Pul, 2 x M8 Flang Somun.

14 - resme bakin. HOTAS ¢ Kutup iizerindeki disli ekleri, HOTAS Dis kutup iizerindeki yuva le hizalaym. 2 x Topuz le vidalayin ve sabitleyin. Parcalar: 1 x HOTAS ig Direk, 2 x 15mm Diigme.

15 - resme bakin. HOTAS Plakas iizerindeki montaj deliklerini HOTAS i¢ Diregi iizerindeki aik deliklerle hizalayin. 3 x M8 Civata, Pul ve Flans Somunlari ile civatalayin ve sabitleyin. Parcalar: 1 x HOTAS Plaka, 3 x M8 55mm
Civata, 3 x M8 16mm Pul, 3 x M8 Flansli Somun.

16 - resme bakin. A) Orta Dis Direkteki montaj deliklerini Pedal Cercevesindeki deliklerle hizalayin. B) Namlu Ara Parcasini Merkez Dis Kutuptaki deliklerle hizalayin. 2 x M8 Civata, Pul ve Flans Somunlari ile civatalayin ve
sabitleyin. Parcalar: 1 x Merkez Dis Kutup, 2 x M8 55mm Civata, 2 x M8 Pul, 2 x M8 Flang Somun, 1x Namlu Ara Parcasi.17a - Resme bakin. Orta Kutbu Pedal Cergevesinin lizerine nazikge yerlestirin ve mandalin asagida
oldugundan emin olun.

17b - Resme bakin. U-Civatay Pedal Gergevesindeki kilitleme tirnagina takin.

17¢ - resme bakin. U civatanin kilitleme tirnagina diizgiin sekilde oturdugundan emin olun ve mandali sikilasana kadar cekin.

17d - Resme bakin. Daha siki bir kilit icin mandali agin, mandalin Gist kismindaki somunlari ayarlayin ve tekrar kapatin.

18 - resme bakin. Orta I Diregjin tistiine 1 x Kece Ped takin. Orta i¢ Kutuptaki disli ekleri Orta Dis Kutuptaki yuvalarla hizalaym. 2 x Topuz ile vidalayin ve sabitleyin. NOT: Yiiksek uglu boyunduruklar kullaniliyorsa, liitfen istege
bagh Destek Braketini takin (Adim 23 - 26). Parcalar: 1 x Merkez ¢ Direk, 2 x 15mm Diigme, 1 x Kece Ped.

19a - resme bakin. MERKEZI YOKE PLAKA MONTAJI. Orta Gubuk Plakasindaki montaj deliklerini Merkez i Direk iizerindeki acik deliklerle hizalayin. 3 x M8 60mm Civata, Pul ve Flans Somunlari ile civatalayin ve sabitleyin.
Pargalar: 1 x Merkez Boyunduruk Plakast, 3 x M8 60mm Civata, 3 x M8 16mm Pul, 3 x M8 Flansli Somun.

19b - Resme bakin. OPSIYONEL KAPLUMBAGA PLAJI ADAPTOR TAKIMI (19a'dan devam). A) 2 x M6 Saplamalan Merkez Boyunduruk Plakasindaki en arkadaki disli deliklere vidalayin. B) Kaplumbaga Sahili Adaptor
Plakasindaki montaj deliklerini digli saplamalarla hizalayin, 2 x M6 Flans Somunlariyla sabitleyin. Parcalar: 1x Kaplumbaga Sahili Adaptdr Plakasi, 2 x M6 20mm Disli Saplama, 2 x M6 Flangh Somun.

4




support@nextlevelracing.com

19c - resme bakin. BOEING YOKE/KELEPGE PLAKASI MONTAJI. A) Kelepce Plakasini Merkez ic Diregjin iistiine yerlestirin. B) Kelepge Plakasini ileri kaydirin ve Orta ic Direk ve Kelepce Plakasindaki montaj deliklerini hizalayin. C)
2 x M8 Civata, Pul ve Flang Somunlar ile civatalayin ve sabitleyin. Parcalar: 1 x Kelepge Plakasi, 2 x M8 55mm Civata, 2 x M8 Pul, 2 x M8 Flansli Somun

19d - Resme bakin. MERKEZI KLAVYE PLAKASI KURULUMU. Klavye Plakasindaki montaj deliklerini ve yuvalar, Orta ic Kutup tizerindeki acik deliklerle hizalaym. 2 x M8 Civata, Pul ve Flans Somunlari ile civatalayin ve sabitleyin.
Parcalar: 1x Klavye Plakasi, 2 x M8 55mm Civata, 2 x M8 Pul, 2 x M8 Flansli Somun.

20 - resme bakin. Emniyet Kemerini Koltuk Sirtli§indaki deliklerden gegirin. Her bir Emniyet Kemeri montaj plakasindaki montaj deliklerini, Koltuk Cercevelerindeki acik delikler ve Koltuk Althginin alt tarafindaki disli ek parcalarla
hizalayin. 4 x M8 Civata, Pul ve 2 x M8 Flans Somun ile civatalayin ve sabitleyin. Parcalar: 1x Emniyet Kemeri, 2 x M8 16mm Civata, 2 x M8 55mm Civata, 4 x M8 Pul, 2 x M8 Flang Somun.

21- resme bakin. Ayarlanabilir Ayaklari Pedal Gergevesinin ve Koltuk Gercevelerinin altindaki disli ularla hizalayin. Ayarlanabilir ayaklan disli eklere cevirerek yerine kilitleyin. Ayarlanabilir Ayagi yikseltmek icin saat yéniiniin
tersine cevirin. Parcalar: 6 x Ayarlanabilir Ayak.

22 - resme bakin. Flight Simulator kokpitiniz tamamland. Parcalar: NIL

23 - Resme bakin. OPSIYONEL DESTEK BRAKETININ TAKILMASI. Destek Braketindeki pivot noktasini Destek Braketi Montajindaki montaj delikleriyle hizalayin. 1x M8 Civata, Pul, Namlu Ara Parcasi ve Flans Somunu ile civata-
layin ve sabitleyin. Parcalar: 1 x Destek Braketi, 1 x Destek Braketi Montaji, 1x M8 55mm Civata, 1 x Namlu Ara Pargast, 1x M8 Pul, 1 x M8 Flang Somunu.

24 - Resme bakin. A) Merkez ic Diregi Merkez Dis Diregje sabitleyen Diigmeleri sokiin ve Merkez Dis Diregji cikarin. B) HOTAS Dis Kutbu'nu Capraz Uyeye sabitleyen 2 x M8 Flangli Somunlan cikarin. Parcalar: NIL.

25 - Resme bakin. Destek Braketindeki montaj deliklerini Capraz Uye (izerindeki acik deliklerle hizalaymn. Adim 24'te daha 6nce kaldinlan 2 x M8 Flang Somunu ile sabitleyin. Pargalar: 2 x M8 Flans Somunu.

26 - Resme bakin. A) Orta Dis Kutuptaki disli ekleri Destek Braketindeki yuvalarla hizalayin. 2 x Diigme ile civatalayin. B) Merkez g Diregji Merkez Dis Direge takin. Orta ic Kutuptaki dili ekleri Orta Dis Kutuptaki yuva ile hizalayn.
2 x Topuz ile vidalayin ve sabitleyin. Parcalar: 1x Merkez ic Direk, 4 x 15mm Diigmeler.

27 - Resme bakin. OPSIYONEL KLAVYE PLAKASI YANDAN MONTAJ. Klavye Kolundaki montaj yuvalarini Fare Plakasindaki deliklerle hizalayin. 2 x M6 Civata, Pul ve Flans Somunlari ile civatalayin ve sabitleyin. Parcalar: 1x
Klavye Kolu, 2 x M6 16mm Civata, 2 x M6 Pul, 2 x M6 Flansli Somun.

28 - Resme bakin. Klavye Plakasindaki montaj deliklerini Klavye Kolundaki acik deliklerle hizalaymn. 2 x M8 Civata, Pul ve Flans Somunlari ile civatalayin ve sabitleyin. Parcalar: 1x Klavye Plakasi, 2 x M8 55mm Civata, 2 x M8 Pul,
2 x M8 Flangl Somun.

29 - Resme bakin. OPSIYONEL DUZ YAN KOL. A) Yan Kolu sabitleyen 2 x M8 Civata, Pul ve Flans Somunlarini cikarin. Ugus Plakasini Yan Koldan aymn. B) Traversin bir tarafini Koltuk Cercevesine sabitleyen 2 x M8 Civata, Pul ve
Flang Somununu ¢ikanin. Parcalar: NIL.

30 - Resme bakin. A) Dz Yan Kolu Koltuk Cercevesindeki ve Capraz Elemandaki agik deliklerle hizalayin. B) Adim 29'da cikanilan 2 x M8 Civata, Pullar ve Flans somunlari ile civatalayin ve sabitleyin. Parcalar: 1x Diiz Yan Kol, 2 x
M8 55mm Civata, 2 x M8 Pul, 2 x M8 Flans Somun.

31— Resme bakin. Fare Plakasi Disli Saplamalarini Diiz Yan Koldaki montaj delikleriyle hizalayin. 4 x M8 Flans Somunlari ile sabitleyin. Parcalar: 4 x M8 Flang Somunlari.

32 - Resme bakin. PEDAL PLAKA ACISI AYARI. Pedal Al Plakasini Pedal Cercevesine sabitleyen 8n Civatalari, Kare Pullari ve Flang Somunlarini sokiin ve arka Civatalar gevsetin. Istenilen aciya ayarlayin. Daha 6nce sokiilmils
Civatalar, Kare Pullar ve Flang Somunlari ile civatalayin ve sabitleyin. Parcalar: NIL.

33 - Resme bakin. HOTAS DIREK YUKSEKLIK AYARI. HOTAS ic Diregini HOTAS Dis Direge sabitleyen Diigmeleri gevsetin. Istediginiz yiiksekligie ayarlaym ve Yerlerine kilitlemek igin Diigmeleri sikin. Parcalar: NIL

34 - Resme bakin. HOTAS DIREK ACISI AYARI. HOTAS Plakasini HOTAS ic Kutbuna sabitleyen n Civatalan, Pullan ve Flans Somunlarini skiin. istenilen pozisyona agl. Daha énce cikariimis 1x Civata, Pul ve Flans Somunu ile
civatalayin ve sabitleyin. Parcalar: NIL.

35 — Resme bakin. MERKEZ DIREK YUKSEKLIK AYARI. i¢ Merkez Diregji Dis Merkez Direge sabitleyen Diigmeleri gevsetin. ic Merkez Diregi istenen yilkseklige ayarlayin ve Yerlerine sabitlemek icin Diigmeleri sikin. Miikemmel bir
uyum icin coklu disli ekleri kullanin. Parcalar: NIL.

36 - Resme bakin. MERKEZ DIREK ACISI AYARI. ic Merkez Diregji Dis Merkez Direge sabitleyen Diigmeleri gevsetin. ic Merkez Direi istenen yiikseklige ayarlayin ve Yerlerine sabitlemek icin Diigmeleri sikin. Mikemmel bir uyum
icin coklu disli ekleri kullanin. Parcalar: NIL.

37 - Resme bakin. TPR DUMEN KURULUMU. 4 x M6 Disli Saplamayi TPR Adaptériine takin. Parcalar: 1x TPR Adaptér, 4 x M6 20mm Disli Saplama.

38 - Resme bakin. TPR Dimeninin éntindeki montaj deliklerini TPR Adaptériindeki Disli Saplama ile hizalayin. 2 x M6 Flans Somunu ile sabitleyin. TPR Dimenleri kokpite takilmaya hazir. Parcalar: 2 x M6 Flang Somunu, 1x TPR
Diimen (dahil dedgildir).

39 - Resme bakin. BUTTKICKER DIREK MONTAJI. Buttkicker Diregi lizerindeki montaj deliklerini Koltuk Altr altindaki disli ek parcalarla hizalayin. 2 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Parcalar: 1 x Buttkicker Diregi, 2
x M8 16mm Civata, 2 x M8 Pul.

40 - Resme bakin. MOUSE MAT KURULUMU. Fare Altligini Ugus Plakasinin tizerine yerlestirin. Artik bir fare kullanilabilir. Mouse Mat, Mouse Plate’in izerine de yerlestirilebilir. Parcalar: 1x Fare Matr.

41 - Resme bakin. KLAVYE MAT KURULUMUI. Klavye Altligini Klavye Yerinin tzerine yerlestirin. Artik bir klavye kullanilabilir. Parcalar: 1 x Klavye Mati.

UYARI

+ Montaj icin liitfen elektrikli aletler kullanmayin ¢linkii asin sikmak cercevenize zarar verebilir.
+ Kokpiti duiz bir yiizeye yerlestirin ve inga edin.

+ Parcalan birbirine zorlamayin.

+ Civatalara capraz dis gecirmekten kaginin.

+ Stipheniz varsa, kurulum videosuna bakin.

YARDIM
Uriintiniizle ilgili daha fazla destegje ihtiyaciniz varsa, liitfen su adresten giiler yiizlii ekibimizle iletisime gecin: support@nextlevelracing.com

42

Navod k pouziti leteckého simulitoru

Vime, ze touzite zacit zavodit! Udélejte si ¢as s pokyny a podle tohoto privodce sestavte sviij produkt. Budete se piipravovat na Uspéch, kdyz budete postupovat podle névodu k piné optimalizaci svého produktu. Pro
montdzni video naskenujte QR kdd. bit.ly/nlrbuild. Nasleduj nas. Naskenujte QR kéd

PREDLETOVE KONTROLY

VAROVANI

« K montdzi nepouzivejte elektrické ndfadi, protoze piilisné utazeni mize poskodit ram.
+ Postavte a postavte kokpit na rovny povrch.

+ Netlacte dily k sobé silou.

+ Viyhnéte se kiizovym zévitovym $roublim.

+V pfipadé pochybnosti se podivejte na instalacni video.

Pokud potfebujete jakoukoli podporu s vasim produktem, kontaktujte na$ pfatelsky tym na adrese: support@nextlevelracing.com

VAROVANI NEBEZPECi UDUSENi
Malé ¢asti nejsou urceny détem do 3 let nebo osobdm, které maji tendenci vklddat si do Ust nepozivatelné predméty.

START

01-viz obrézek. A) Zarovnejte montazni otvory na Gihlové desce pedalu se $térbinami na rému pedalu. B) Prosroubuite a zajistéte pomoci 4 $roubii M8, étythrannyich podiozek a piirubovych matic. Césti: 1x rém pedélu, 1x
thlova deska pedalu, 4 x Srouby M8 55 mm, 4 x ¢tvercové podlozky, 4 x matice s pfirubou M8.

02 - Viz obrézek. A) Zarovnejte montaini $térbiny na pedalové desce se zvitovymi viozkami na thlové desce pedalu. B) Prodroubuite a zajistéte pomoci 4 Sroubii a podiozek M8. C4sti: 1x pedalové deska, 4 x $rouby M8 16
mm, 4 x podlozky M8.

03 - Viz obrazek. A) Zarovnejte montdzni otvory na réimech sedadel s montaznimi otvory a zavitovymi viozkami na rému pedald. B) V horni ¢dsti rdmu pfiSroubuite a zajistéte ramy sedadel pomoci 2 $roubl a podiozek M8 15
mm. C) Prosroubujte stied ramu a zajistéte pomoci 2 x M8 55mm $roubil, podiozek a prirubovych matic. Casti: 2 x ram sedadla, 2 x $rouby M8 55 mm, 2 x $rouby M8 16 mm, 4 x podiozky M8, 2 x pirubové matice M8,

04 - Viiz obrézek. Viyrovnejte zvitové viozky na koncové desce s montaznimi otvory na ramu levého a pravého sedadla. Prodroubuite a zajistéte pomoci 4 $roubi a podiozek M8. Casti: 1x koncova deska, 4 x $rouby M8 55
mm, 4 x podlozky M8.

05 - Viz obrézek. Zarovnejte montazni otvory na bocnich panelech s priichozimi otvory na rémech sedadel. Proroubuite a zajistéte pomoci 4 roubi, podiozek a pirubovych matic M8. Césti: 2 x boéni panely, 4 x $rouby M8
55 mm, 4 x podlozky M8, 4 x pfirubové matice M8.

06 - Viz obrdzek. A) Zarovnejte montdzni otvory na pficném nosniku s prichozimi otvory na ramu levého a pravého sedadla a bocnich panelech. B) Prosroubujte a zajistéte pomoci 4 $roubt M8, podlozek a pirubovych matic.
Casti: 1 pricny clen, 4 x $rouby M8 55 mm, 4 x podiozky M8, 4 x matice s pfirubou M8.

07 - Viz obrazek. A) Vyvijejte tlak na zakladnu sedadla télesnou hmotnosti. Jednou rukou zatdhnéte za rukojet skidpécky a nastavte ji tak, aby byla sklapécka kolmé ke spodni ¢dsti sedadla. Opakuijte na druhé strané. B)
Odmontuijte 4 Srouby s kopulovou hlavou, které jsou predem nainstalované na opéradle sedadla, a vyrovnejte zavitové vlozky na opéradle sedadla s montaznimi otvory na spodni ¢asti sedadla. C) Prosroubuite a zajistéte
pomoci 4 §roubii s kopulovou hlavou M8, které byly dfive odinstalovany. Odstrafite varovné stitky na lehatkach. Césti: 1x Opérka sedadla, 1x Spodni ¢ast sedadla.

08 - Viz obrazek. A) Vytahnéte rukojet posuvniku sedadla nahoru a nastavte sedadlo do polohy zcela vped. B) Zarovnejte montazni otvory na jezdcich sedadel s misty montaze sedadla (viz obrézek) na ramu levého a pravého
sedadla. C) Vzadu prosroubujte a zajistéte 2 $rouby M8 se ctyfhrannym hrdlem a pFirubovymi maticemi. Casti: 2 x M8 16mm Srouby se ctvercovym krkem, 2 x M8 prirubové matice.

09 - Viz obrézek. A) Zatdhnéte za rukojet posuvniku sedadla a nastavte sedadlo do krajni zadni polohy. B) Vpfedu prosroubujte a zajistéte 2 rouby M8 se ctyfhrannym hrdlem a prirubovymi maticemi. Casti: 2 x M8 16mm
Srouby se Ctvercovym krkem, 2 x M8 pfirubové matice.

10 - Viz obrazek. A) Zarovnejte montazni $térbiny na levém a pravém bocnim rameni s priichozimi otvory na rému levého a pravého sedadla a bocnich panelech. B) Prosroubuite a zajistéte pomoci 4 $roubl M8, podlozek a
prirubovych matic. Césti: 2 x bocni ramena, 4 x $rouby M8 55 mm, 4 x podiozky M8, 4 X pfitubové matice M8,

11- Viz obrazek. Povolte $rouby a nastavte bo¢ni ramena na pozadovanou vysku a Ghel. Utdhnéte Srouby, aby zapadly na misto. Vyuijte prosim dalsi priichozi otvory na ramech sedadel pro nastaveni dozadu a dopfedu.
Césti: NIL

12 - Viz obrazek. Zarovnejte zévitové ¢epy na desce mysi a desce unasece s montéznimi otvory na levém a pravém boénim rameni. Zajistéte pomoci 8 x M8 pfirubovych matic. POZNAMKA: Desky jsou zaménitelné a Ize je
namontovat tak, aby vyhovovaly levak(im nebo pravakim. Casti: 1x Deska mysi, 1x Deska letu, 8 x M8 pirubové matice.

13- Viz obrazek. VOLITELNA INSTALACE HOTAS. Zarovnejte montazni otvory na vngjsim sloupu HOTAS s priichozimi otvory na pficném nosniku. Prosroubujte a zajistéte pomoci 2 x M8 $roubt, podiozek a piirubovych matic.
14 - Viiz obrazek. Zarovnejte zévitové vlozky na vnitfnim polu HOTAS se étérbinou na vnéjsim pélu HOTAS. Prosroubuite a zajistéte 2 x knofiiky. Csti: 1x HOTAS vnitfni ty¢, 2 x 15mm knofiky.

15 - Viz obrazek. Zarovnejte montazni otvory na desce HOTAS s priichozimi otvory na vnitfni ty¢i HOTAS. Prodroubuite a zajistéte pomoci 3 x M8 $roubil, podiozek a piirubovych matic. Césti: 1x HOTAS deska, 3 x M8 55mm
Srouby, 3 x M8 16mm podlozky, 3 x M8 piitubové matice.

16 - Viz obrazek. A) Zarovnejte montazni otvory na stfednim vnéjsim sloupku s otvory na ramu pedélu. B) Vyrovnejte rozpérku hlavné s otvory na stfedni vnéjsi tyci. Prosroubujte a zajistéte pomoci 2 x M8 $roubd, podlozek a
prirubovych matic. Casti: 1 x Vnéji stredovy pdl, 2 x Srouby M8 55 mm, 2 x Podlozky M8, 2 x Pfirubové matice M8, 1 x Rozpérka hlavné7a - Viz obrézek. Jemné umistéte stfedovou ty¢ na honi ¢ast ramu pedalu a ujistéte se,
ie je zdpadka dole.

17b - Viz obrézek. Zahéknéte U-sroub do zajistovaciho jazycku na rému pedalu.

17¢ - Viz obrézek. Ujistéte se, ze U $roub sprévné sedi v zajistovacim jazycku a zatahnéte za zapadku, dokud nebude pevné utazena.

18 - Viiz obrazek. Nainstalujte 1x pisténou podlozku na horni ¢ast stredni vnitini tyce. Zarovnejte zvitové viozky na stfednim vnitfnim pdlu se Stérbinami na stfednim vnéjsim pdlu. Prosroubuite a zajistéte 2 x knofliky.
POZNAMKA: Pokud pouzivte timeny vyssi tfidy, nainstalujte volitelnou podpérmou konzolu (krok 23 - 26). Casti: 1 stiedova vnitfni tyc, 2 x 15mm knofliky, 1 x pisténa podiozka.

19a - Viiz obrézek. INSTALACE STREDOVE DESKY. Zarovnejte montaini otvory na stfedové timenové desce s priichozimi otvory na stfedové vnitfni tyci. Proroubuite a zajistéte pomoci 3 x M8 60mm &roubt, podiozek a
pirubovych matic. Csti: 1 stiedové deska tfmenu, 3 x $rouby M8 60 mm, 3 x podiozky M8 16 mm, 3 x pfitubové matice M8.

19b - Viz obrazek. VOLITELNA INSTALACE PLAZOVEHO ADAPTERU ZELVY (pokracujte od 19a). A) Zasroubuijte 2 $rouby M6 do otvorii se zdvitem nejvice vzadu na stfedové desce timenu. B) Zarovnejte montazni otvory na
desce adaptéru Turtle Beach se zévitovymi koliky a zajistéte je pomoci 2 piirubovych matic M6. Casti: 1 x Turtle Beach adaptérové deska, 2 x M6 20mm zévitové koliky, 2 x M6 pfirubové matice.

43




support@nextlevelracing.com

19¢ - Viz obrazek. INSTALACE BOEING YOKE/CLAMP PLATE. A) Umistéte upinaci desku na horni ¢ast stfedniho vnitiniho pdlu. B) Posurite upinaci desku dopfedu a zarovnejte montazni otvory na stfednim vnitfnim pdlu a upinaci
desce. C) Prodroubujte a zajistéte pomoci 2 x M8 roub, podiozek a pifrubovyich matic. Casti: 1x upinaci deska, 2 x $rouby M8 55 mm, 2 x podlozky M8, 2 x pfirubové matice M8

19d - viz obrazek. INSTALACE STREDOVE DESKY S KLAVESNICE. Zarovnejte montaini otvory a $térbiny na desce kldvesnice s prichozimi otvory na strednim vnitfnim polu. Prodroubuite a zajistéte pomoci 2 x M8 $roub,
podlozek a pritubovych matic. Casti: 1 x deska klavesnice, 2 x $rouby M8 55 mm, 2 x podlozky M8, 2 x pfrubové matice M8.

20 - Viz obrazek. Protahnéte bezpecnostni pés ocky na opéradle sedadla. Zarovnejte montazni otvory na kazdé montazni desce bezpecnostnich past s priichozimi otvory na rémech sedadel a zavitovymi viozkami na spodni
strané dna sedadla. Prodroubujte a zajistéte pomoci 4 x M8 éroubil, podlozek a 2 x M8 pfirubovych matic. Casti: 1 x bezpecnostni pés, 2 x Srouby M8 16 mm, 2 x rouby M8 55 mm, 4 x podiozky M8, 2 x matice piruby M8.

21- Viz obrazek. Vyrovnejte nastavitelné nozicky se zavitovymi viozkami na spodni strané ramu pedalu a rému sedadla. Zajistéte na misté otocenim nastavitelnych nozicek do zavitovych viozek. Cheete-li zvednout nastavitelnou
nohu, otocte proti sméru hodinovych rucicek. Casti: 6 x Nastavitelné nozicky.

22 - Viiz obrézek. Vi&s kokpit Flight Simulatoru je kompletni, Casti: NIL

23 - Viz obrézek. VOLITELNA INSTALACE PODPURNYCH DRZAKU. Zarovnejte otocny bod na podpérém drzaku s montaznimi otvory na drzaku podpémého drzaku. Prodroubuite a zajistéte 1 Sroubem M8, podlozkou, rozpérk-
ou hlavné a prirubovou matici. Casti: 1 x Nosna konzola, 1 x Nosnd konzola, 1x M8 55mm Srouby, 1x Barrel Spacer, 1x M8 Podlozka, 1 x M8 pfirubova matice.

vnitfnim polu se $térbinou ve stednim vnéjsim polu. Prosroubuite a zajistéte 2 x knofliky. Casti: 1 stfedova vnitini ty¢, 4 x 15mm knofliky.

27 - Viz obrézek. VOLITELNE BOCNI UPEVNENI NA DESKU KLAVESNICE. Zarovnejte montazni otvory na rameni klévesnice s otvory na desce mysi. Prosroubujte a zajistéte pomoci 2 x M6 $roub, podiozek a prirubovych matic.

Casti: 1 x rameno Klavesnice, 2 x $rouby M6 16 mm, 2 x podiozky M6, 2 x matice s pfirubou M.

28 - Viz obrazek. Zarovnejte montan otvory na desce klévesnice s priichozimi otvory na rameni klévesnice. Prosroubuite a zajistéte pomoci 2 x M8 $roubli, podiozek a pirubovych matic. Casti: 1x deska kldvesnice, 2 x $rouby
M8 55 mm, 2 x podlozky M8, 2 x pfirubové matice M8.

29 - Viz obrazek. VOLITELNE PRIME BOCNI RAMENO. A) Odmontujte 2 x M8 $rouby, podiozky a piitubové matice zajistujici bocni rameno. Oddélte letovou desku od bocniho ramene. B) Odmontujte 2 x M8 érouby, podiozky a
piitubové matice zajisfujici jednu stranu pficného nosniku k rému sedadla. Casti: NIL.

30 - Viz obrazek. A) Zarovnejte rovné bocni rameno s priichozimi otvory v ramu sedadla a pficném nosniku. B) Prosroubuite a zajistéte pomoci 2 x M8 Sroubd, podlozek a prirubovych matic odinstalovanych v kroku 29. Dily: 1x
rovné bocni rameno, 2 x M8 55mm $rouby, 2 x M8 podlozky, 2 x M8 pfirubové matice.

31— Viz obrazek. Zarovnejte zdvitové cepy desky mysi s montdznimi otvory na rovném bocnim rameni. Zajistéte pomoci 4 piirubovych matic M8. Dily: 4 x M8 pfirubové matice.

32 - Viz obrazek. NASTAVEN{ UHLU PEDALNI DESKY. Odmontujte predni $rouby, ctvercové podiozky a piirubové matice zajistujici thelnik pedélu k ramu pedélu a povolte zadni $rouby. Nastavte pozadovany thel. Prosroubuite
a zajistéte pomoc dfive odinstalovanych éroubt, ctvercovych podiozek a prrubowych matic. Casti: NIL.

33 - Viz obrazek. NASTAVENI VYSKY POLOZE HOTAS. Uvolnéte knofliky zajistujici vnitfni ty¢ HOTAS k vnéji tyci HOTAS. Nastavte na pozadovanou vy3ku a utahnéte knofliky, aby zapadly na misto. Casti: NIL

34 - Viz obrézek. NASTAVENI UHLU POLU HOTAS. Odmontujte predni $rouby, podlozky a pirubové matice zajistujicf desku HOTAS k vnitinimu plu HOTAS. Natocte do pozadované polohy. Prosroubuite a zajistéte 1x roub,
podlozku a piitubovou matici, které byly predtim odinstalovany. Casti: NIL.

35 - Viz obrazek. NASTAVEN VYSKY STREDOVE POLOZE. Uvolnéte knofliky zajistujici vnitini stredovou ty¢ k vngjéi stredové tyci. Nastavte vnitini stfedovou ty¢ na pozadovanou vysku a utdhnéte knofiiky, aby byla zajiéténa na
misté. Pro dokonalé uchyceni vyuzijte vicenasobné zavitové viozky. Casti: NIL.

misté. Pro dokonalé uchyceni vyuzijte vicenasobné zavitové viozky. Casti: NIL.

37 - Viz obrézek. INSTALACE KORMIDEL TPR. Nainstalujte 4 $rouby se zévitem M6 do adaptéru TPR. Casti: 1x TPR adaptér, 4 x M6 20mm zévitové koliky.

38 - Viz obrdzek. Zarovnejte montazni otvory na predni strané kormidla TPR se zévitovym kolikem na adaptéru TPR. Zajistéte pomoci 2 x M6 pfirubovych matic. Kormidla TPR jsou pfipravena k instalaci do kokpitu. Dily: 2 x M6
pfirubové matice, 1x TPR smérovka (neni sou¢asti doddvky).

39 - Viz obrazek. INSTALACE TYCOVEHO TYCE. Viyrovnejte montazni otvory na tyci Buttkicker se zavitovymi vozkami pod dnem sedadla. Proroubuite a zajistéte pomoci 2 x M8 roubti a podlozek. Casti: 1x ty¢ Buttkicker, 2 x
$rouby M8 16 mm, 2 x podiozky M8.

40 - Viz obrazek. INSTALACE PODLOZKY PRO MYS. Umistéte podiozku pod my3 na homi ¢ast letové desky. Nyni Ize pouzit my3. Podlozku pod my3 Iz také umistit na desku pod my3. Csti: 1x podlozka pod mys.

41-Viz obrdzek. INSTALACE PODLOZKY NA KLAVESNICE. Umistéte podiozku s kldvesnici na misto klavesnice. Nynilze poutit klavesnici. Soucdsti: 1 x Klavesnice Mat.

VAROVANi

« K montazi nepoutzivejte elektrické nafady, protoze pfilisné utazeni mize poskodit rém.
+ Postavte a postavte kokpit na rovny povrch.

+ Netlacte dily k sobé silou.

+ Viyhnéte se kiizovym zavitovym Sroublm.

+ V pfipadé pochybnosti se podivejte na instalacni video.

POMOC
Pokud potfebujete dalsi podporu s vasim produktem, kontaktujte nas pfatelsky tym na adrese: support@nextlevelracing.com

44

Instrukcja obstugi symulatora lotu

Wiemy, ze chcesz zaczaC sie Scigac! Nie spiesz sie z instrukcjami i postepuj zgodnie z tym przewodnikiem, aby ztozy¢ swéj produkt. Postepujesz zgodnie z instrukcjg obstugi, aby w petni zoptymalizowac swéj produkt. Aby
obejrze¢ montaz, zeskanuj kod QR. bit.ly/nrbuild. Podazaj za nami. Skanowania QR code

KONTROLE PRZED LOTEM

OSTRZEZENIE

+ Do montazu nie nalezy uzywac elektronarzedzi, poniewaz zbyt mocne dokrecenie moze uszkodzic rame.
+ Roztdz i zbuduj kokpit na réwnej powierzchni.

+ Nie $ciskaj czesci na site.

« Unikaj wkretéw z gwintem krzyzowym.

+ W razie watpliwosci zapoznaj sie z filmem instalacyjnym.

Jesli potrzebujesz wsparcia ze swoim produktem, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextlevelracing.com

OSTRZEZENIE NIEBEZPIECZENSTWO ZADLAWIANIA SIE
Mate czesci nie dla dzieci ponizej 3 roku zycia lub osob, ktore maja tendencje do wktadania do ust niejadalnych przedmiotow.

POCZATEK

01- Zobacz obrazek. A) Dopasuj otwory montazowe w ptytce katowej pedatu do otworéw w ramie pedatu. B) Przykrec i zabezpiecz za pomocg 4 $rub M8, podktadek kwadratowych i nakretek kotnierzowych. Czesci: 1x rama
pedatu, 1x ptyta katowa pedatu, 4 x $ruby M8 55 mm, 4 x podktadki kwadratowe, 4 x nakretki kotnierzowe M8.

02 - Patrz obraz. A) Dopasuj szczeliny montazowe na ptytce pedatu do gwintowanych wktadek na ptytce katowej pedatu. B) Przykrec i zabezpiecz za pomoca 4 Srub M8 i podktadek. Czesci: 1x plyta pedatu, 4 x Sruby M8
16mm, 4 x podktadki M8.

03 - Patrz obraz. A) Wyréwnaj otwory montazowe w ramach siedziska z otworami montazowymi i gwintowanymi wktadkami w ramie pedatow. B) W gérnej czesci ramy przykrecic i zabezpieczy¢ ramy siedziska za pomocg

2 $rub M8 15 mm z podktadkami. C) Przykre¢ przez Srodek ramy i zabezpiecz 2 x M8 55mm srubami, podktadkami i nakretkami kotnierzowymi. Czedci: 2 x ramy siedziska, 2 x Sruby M8 55 mm, 2 x $ruby M8 16 mm, 4 x
podktadki M8, 2 x nakretki kotnierzowe M8.

04 - Patrz obraz. Dopasuj gwintowane wktadki na ptycie koricowej do otworéw montazowych w lewej i prawej ramie siedziska. Przykrec i zabezpiecz za pomoca 4 srub i podktadek M8. Czesci: 1x ptyta koricowa, 4 x Sruby M8
55 mm, 4 x podkfadki M8.

05 - Patrz zdjecie. Wyréwnaj otwory montazowe w panelach bocznych z otworami przelotowymi w ramach siedzen. Przykrec i zabezpiecz za pomoca 4 $rub M8, podktadek i nakretek kotnierzowych. Czesci: 2 x panele
boczne, 4 x Sruby M8 55 mm, 4 x podktadki M8, 4 x nakretki kotnierzowe M8.

06 - Patrz zdjecie. A) Wyréwnaj otwory montazowe w belce poprzecznej z otworami przelotowymi w lewej i prawej ramie siedzenia i panelach bocznych. B) Przykre¢ i zabezpiecz za pomoca 4 $rub M8, podktadek i nakretek
kotnierzowych. Czesci: 1 x poprzecznica, 4 x $ruby M8 55 mm, 4 x podktadki M8, 4 x nakretki kotnierzowe M8.

07 - Patrz zdjecie. A) Docisnij podstawe siedziska ciezarem ciata. Jedna reka pociagnij uchwyt fotela i wyreguluj go tak, aby fotel byt prostopadty do dna siedziska. Powtdrz z drugiej strony. B) Odkre¢ 4 $ruby z tbem
koputowym, ktdre sa wstepnie zainstalowane na oparciu siedziska i dopasuj gwintowane wkfadki na oparciu siedziska do otworéw montazowych w podstawie siedziska. C) Przykre€ i zabezpiecz za pomoca 4 Srub M8 z them
koputowym, ktdre zostaty wezesniej zdemontowane. Usun etykiety ostrzegawcze z foteli rozktadanych. Czesci: 1 x oparcie siedzenia, 1x spéd siedzenia.

08 - Patrz zdjecie. A) Pociggnij uchwyt suwaka siedziska do géry i ustaw siedzisko w najbardziej wysunietej do przodu pozycji. B) Dopasuj otwory montazowe na suwakach siedzeri do miejsc mocowania siedzen (patrz
ilustracja) na lewej i prawej ramie siedzenia. C) Z tytu przykrecic i zabezpieczy¢ za pomoca 2 Srub z kwadratowa szyjka M8 i nakretek kotnierzowych. Czesci: 2 x Sruby M8 16mm z kwadratowg szyjka, 2 x nakretki kotnierzowe
M8.

09 - Patrz zdjecie. A) Pociggnij uchwyt suwaka siedziska i ustaw siedzisko w skrajnej tylnej pozycji. B) Z przodu przykrecic i zabezpieczy¢ za pomoca 2 $rub z szyjkq kwadratowa M8 i nakretek kotnierzowych. Czesci: 2 x Sruby
M8 16mm z kwadratowa szyjka, 2 x nakretki kotnierzowe M8.

10 - Patrz obraz. A) Wyréwnaj szczeliny montazowe na lewym i prawym podtokietniku z otworami przelotowymi w lewej i prawej ramie siedzenia i panelach bocznych. B) Przykrec i zabezpiecz za pomoca 4 srub M8, podktadek
i nakretek kotnierzowych. Czesci: 2 x ramiona boczne, 4 x $ruby M8 55 mm, 4 x podktadki M8, 4 x nakretki kotnierzowe M8.

11 - Patrz obraz. Poluzuj $ruby, aby dostosowac ramiona boczne do zadanej wysokosci i kata. Dokre¢ $ruby, aby zablokowac sig na miejscu. Prosze wykorzysta¢ dodatkowe otwory przelotowe w ramach siedziska do regulacji
do tytu i do przodu. Czesci: NIL

12 - Patrz obraz. Dopasuj gwintowane kotki na ptycie myszy i ptycie lotu z otworami montazowymi na lewym i prawym ramieniu. Zabezpieczy¢ za pomoca 8 nakretek kotnierzowych M8. UWAGA: Piyty sa wymienne i mozna je
zamontowac w celu dostosowania do potrzeb uzytkownikow leworecznych lub praworecznych. Czesci: 1x podktadka pod mysz, 1x plyta lotnicza, 8 x nakretki kotnierzowe M8.

13 - Patrz obraz. OPCJONALNA INSTALACJA HOTAS. Dopasuj otwory montazowe na drazku zewnetrznym HOTAS do otwordw przelotowych w elemencie poprzecznym. Przykrec i zabezpiecz za pomocg 2 $rub M8,
podktadek i nakretek kotnierzowych. Czesci: 1x drazek zewnetrzny HOTAS, 2 x sruby M8 55 mm, 2 x podkfadki M8, 2 x nakretki kotnierzowe M8.

14 - Patrz zdjecie. Dopasuj gwintowane wktadki na wewnetrznym drazku HOTAS do szczeliny na zewnetrznym drazku HOTAS. Przykrec i zabezpiecz 2 x gatkami. Czesci: 1x stupek wewngtrzny HOTAS, 2 x 15 mm gatki.

15 - Patrz obraz. Wyréwnaj otwory montazowe w ptycie HOTAS z otworami przelotowymi na stupie wewnetrznym HOTAS. Przykrec i zabezpiecz za pomoca 3 Srub M8, podktadek i nakretek kotnierzowych. Czesci: 1x ptyta
HOTAS, 3 x Sruby M8 55 mm, 3 x podktadki M8 16 mm, 3 x nakretki kotnierzowe M8.

16 - Patrz obraz. A) Dopasuj otwory montazowe na srodkowym drazku zewnetrznym do otworéw w ramie pedatu. B) Dopasuj rozpdrke lufy do otworéw w Srodkowym biegunie zewnetrznym. Przykrec i zabezpiecz za pomoca
2 $rub M8, podktadek i nakretek kotnierzowych. Czesci: 1x $rodkowy drazek zewnetrzny, 2 x Sruby M8 55 mm, 2 x podktadki M8, 2 x nakretki kotnierzowe M8, 1x przektadka lufy17a — patrz rysunek. Delikatnie umies¢ drazek
centralny na ramie pedatu i upewnij si, ze zatrzask jest opuszczony.

17b - Patrz rysunek. Zaczep srube w ksztatcie litery U w zaczepie blokujacym na ramie pedatu.

17c - Patrz rysunek. Upewnij sie, ze $ruba U jest prawidtowo osadzona w zaczepie blokujgcym i pociggnij zatrzask do oporu.

17d - Patrz zdjecie. Aby mocniej zablokowac, odkre¢ zatrzask, wyreguluj nakretki na gérze zatrzasku i ponownie go zamknij.

18 - Patrz zdjecie. Zainstaluj 1 x podktadka filcowa na gérze Srodkowego bieguna wewnetrznego. Dopasuj gwintowane wktadki na Srodkowym biegunie wewnetrznym do otworéw na srodkowym biegunie zewnetrznym.
Przykrec i zabezpiecz 2 x gatkami. UWAGA: Jesli uzywane sa wysokiej klasy jarzma, zainstaluj opcjonalny wspornik podtrzymujacy (kroki 23 - 26). Czesci: 1x srodkowy stup wewnetrzny, 2 x 15 mm gatki, 1 x podktadka filcowa.
19a - Patrz zdjecie. MONTAZ PLYTY SRODKOWEJ JARZMA. Wyréwnaj otwory montazowe w $rodkowej ptycie jarzma z otworami przelotowymi w $rodkowym drazku wewnetrznym. Przykre¢ i zabezpiecz za pomoca 3 $rub M8
60 mm, podktadek i nakretek kotnierzowych. Czesci: 1x srodkowa plyta jarzma, 3 x $ruby M8 60 mm, 3 x podktadki M8 16 mm, 3 x nakretki kotnierzowe M8.

19b - Patrz zdjecie. INSTALACJA OPCJONALNEGO ADAPTERA TURTLE BEACH (Kontynuuj od 19a). A) Przykrec przez 2 x kotki M6 do najbardziej tylnych gwintowanych otworéw w srodkowej ptycie jarzma. B) Dopasuj otwory
montazowe w plycie adaptera Turtle Beach do gwintowanych kotkow, zabezpiecz 2 x nakretkami kotnierzowymi M6. Czesci: 1 x plytka adaptera Turtle Beach, 2 x kotki gwintowane M6 20 mm, 2 x nakretki kotnierzowe M6.

45




support@nextlevelracing.com

19¢ - Patrz rysunek. INSTALACJA JARZMA BOEING/PLYTY ZACISKOWEJ. A) Umies¢ plytke zaciskowa na szczycie $rodkowego drazka wewnetrznego. B) Przesun ptytke zaciskowa do przodu i wyréwnaj otwory montazowe

na srodkowym drazku wewnetrznym i ptytce zaciskowej. C) Przykre€ i zabezpiecz za pomocg 2 srub M8, podktadek i nakretek kotnierzowych. Czesci: 1x piyta zaciskowa, 2 x Sruby M8 55 mm, 2 x podktadki M8, 2 x nakretki
kotnierzowe M8

19d - Patrz zdjecie. INSTALACJA CENTRALNEJ PLYTKI KLAWIATURY. Dopasuj otwory montazowe i szczeliny w ptycie klawiatury do otworéw przelotowych na Srodkowym stupku wewnetrznym. Przykrec i zabezpiecz za
pomoca 2 $rub M8, podktadek i nakretek kotnierzowych. Czesci: 1x plyta klawiatury, 2 x $ruby M8 55 mm, 2 x podktadki M8, 2 x nakretki kotnierzowe M8.

20 - Patrz zdjecie. Przeciagnij pas bezpieczeristwa przez oczka w oparciu fotela. Dopasuj otwory montazowe w kazdej ptycie montazowej pasa bezpieczeristwa do otworéw przelotowych w ramach fotela i gwintowanych
wkiadek na spodzie dna fotela. Przykrec i zabezpiecz za pomocq 4 $rub M8, podktadek i 2 nakretek kotnierzowych M8. Czesci: 1x pas bezpieczeristwa, 2 x Sruby M8 16mm, 2 x sruby M8 55mm, 4 x podktadki M8, 2 x nakretki
kotnierzowe M8.

21- Patrz obraz. Dopasuj regulowane ndzki do gwintowanych wktadek na spodzie ramy pedatu i ramy siedziska. Zablokuj, wkrecajac regulowane nézki we wktadki gwintowane. Aby podnie$¢ regulowang stopke, przekrec w
kierunku przeciwnym do ruchu wskazéwek zegara. Czesci: 6 x regulowane nozki.

22 - Patrz obraz. Twdj kokpit Flight Simulator jest gotowy. Czesci: NIL

23 - Patrz zdjecie. MONTAZ OPCJONALNEGO WSPORNIKA WSPORNIKA. Dopasj punkt obrotu wspornika pomocniczego do otworéw montazowych w uchwycie wspornika pomocniczego. Przykrec i zabezpiecz za pomoca 1
$ruby M8, podktadki, przektadki lufy i nakretki kotnierzowej. Czesci: 1x wspornik pomocniczy, 1 x wspornik wspornika montazowego, 1x Sruby M8 55 mm, 1 x tuleja dystansowa, 1x podktadka M8, 1x nakretka kotnierzowa M8.
24 - Patrz obraz. A) Odinstaluj pokretta mocujace srodkowy drazek wewnetrzny do Srodkowego drazka zewnetrznego i wyjmij Srodkowy drazek zewnetrzny. B) Odkrec 2 nakretki kotnierzowe M8 mocujace drazek zewnetrzny
HOTAS do poprzecznicy. Czesci: NIL.

25 - Patrz obraz. Wyréwnaj otwory montazowe we wsporniku pomocniczym z otworami przelotowymi w elemencie poprzecznym. Zabezpiecz za pomoca 2 nakretek kotnierzowych M8, ktdre zostaty wczesniej zdemontowane
w kroku 24. Czesci: 2 nakretki kotnierzowe M8.

26 - Patrz zdjecie. A) Dopasuj gwintowane wktadki na Srodkowym drazku zewnetrznym do otworéw we wsporniku pomocniczym. Przykrec za pomoca 2 x Pokretta. B) Dopasuj Srodkowy drazek wewnetrzny do srodkowego
drazka zewnetrznego. Dopasuj gwintowane wktadki na srodkowym biegunie wewnetrznym do szczeliny w Srodkowym biegunie zewnetrznym. Przykrec i zabezpiecz 2 x gatkami. Czesci: 1x Srodkowy stup wewnetrzny, 4 x
15mm gatki.

27 - Patrz zdjecie. OPCJONALNE MONTAZ Z BOKU PLYTKI KLAWIATURY. Dopasuj szczeliny montazowe w ramieniu klawiatury do otworéw w ptycie myszy. Przykre¢ i zabezpiecz za pomoca 2 rub M6, podktadek i nakretek
kotnierzowych. Czesci: 1x ramie klawiatury, 2 x Sruby M6 16mm, 2 x podktadki M6, 2 x nakretki kotnierzowe M6.

28 - Zobacz zdjecie. Dopasuj otwory montazowe w ptycie klawiatury do otworéw przelotowych w ramieniu klawiatury. Przykrec i zabezpiecz za pomoca 2 $rub M8, podktadek i nakretek kotnierzowych. Czesci: 1x plyta
klawiatury, 2 x Sruby M8 55 mm, 2 x podktadki M8, 2 x nakretki kotnierzowe M8.

29 - Zobacz zdjecie. OPCJONALNE PROSTE RAMIE BOCZNE. A) Odkrec 2 $ruby M8, podktadki i nakretki kotnierzowe mocujgce ramie boczne. Odtacz platforme lotu od ramienia bocznego. B) Odkrec 2 sruby M8, podktadki i
nakretki kotnierzowe mocujgce jedna strone poprzecznicy do ramy siedziska. Czesci: NIL.

30 - Zobacz obrazek. A) Wyréwnaj proste ramig boczne z otworami przelotowymi w ramie siedziska i poprzecznicy. B) Przykre¢ i zabezpiecz 2 x Srubami M8, podktadkami i nakretkami kotnierzowymi zdemontowanymi w
kroku 29. Czesci: 1x proste ramie boczne, 2 x $ruby M8 55 mm, 2 x podktadki M8, 2 x nakretki kotnierzowe M8.

31— Patrz zdjecie. Dopasuj gwintowane kotki mocujace ptytki myszy do otworéw montazowych na prostym ramieniu bocznym. Zabezpiecz za pomocq 4 nakretek kotnierzowych M8. Czesci: 4 x nakretki kotnierzowe M8.

32 - Zobacz zdjecie. REGULACJA KATA PLYTKI NA PEDAL. Odkrec przednie $ruby, kwadratowe podktadki i nakretki kotnierzowe mocujace ptytke katowa pedatu do ramy pedatu i poluzuj tylne sruby. Dostosuj do zadanego
kata. Przykrec i zabezpiecz za pomocq wczesniej zdemontowanych $rub, podktadek kwadratowych i nakretek kotnierzowych. Czeci: NIL.

33 - Zobacz zdjecie. REGULACJA WYSOKOSCI SLUPKA HOTAS. Poluzuj pokretta mocujace wewnetrzny biegun HOTAS do zewnetrznego bieguna HOTAS. Dostosuj do zadanej wysokosci i dokrec pokretta, aby zablokowa¢
na miejscu. Czesci: NIL

34 - Zobacz zdjecie. REGULACJA KATA StUPKA HOTAS. Odkrec przednie sruby, podktadki i nakretki kotnierzowe mocujace ptyte HOTAS do stupka wewnetrznego HOTAS. Kat do Zadanej pozycji. Przykre¢ i zabezpiecz 1x
$ruba, podktadka i nakretkq kotnierzowa, ktdre zostaty wezedniej zdemontowane. Czesci: NIL.

35 - Zobacz zdjecie. REGULACJA WYSOKOSCI SLUPKA CENTRALNEGO. Poluzuj pokretta mocujgce wewnetrzny drazek srodkowy do zewnetrznego drazka Srodkowego. Ustaw wewnetrzny stupek Srodkowy na zadanej
wysokosci i dokrec pokretta, aby zamocowac na miejscu. Wykorzystaj wiele wktadek gwintowanych, aby uzyskac idealne dopasowanie. Czesci: NIL.

36 - Zobacz zdjecie. REGULACJA KATA SLUPKA CENTRALNEGO. Poluzuj pokretta mocujace wewnetrzny drazek Srodkowy do zewnetrznego drazka srodkowego. Ustaw wewnetrzny stupek srodkowy na zadanej wysokosci i
dokrec pokretta, aby zamocowac na miejscu. Wykorzystaj wiele wktadek gwintowanych, aby uzyskac idealne dopasowanie. Czesci: NIL.

37 - Zobacz zdjecie. MONTAZ STERU TPR. Zainstaluj 4 x kotki gwintowane M6 w adapterze TPR. Czesci: 1x adapter TPR, 4 x kotki gwintowane M6 20 mm.

38 - Zobacz zdjecie. Dopasuj otwory montazowe z przodu steru TPR do kotka gwintowanego na adapterze TPR. Zabezpiecz za pomocg 2 nakretek kotnierzowych M6. Stery TPR s3 gotowe do zainstalowania w kokpicie.
Czesci: 2 x nakretki kotnierzowe M6, 1x ster TPR (brak w zestawie).

39 - Zobacz zdjecie. INSTALACJA SLUPKA. Dopasuj otwory montazowe na Buttkicker Pole z gwintowanymi wktadkami pod spodem siedziska. Przykrec i zabezpiecz 2 x Srubami M8 i podktadkami. Czesci: 1 x Tyt buttkocker, 2
x $ruby M8 16mm, 2 x podktadki M8.

40 - Zobacz zdjecie. ZAINSTALUJ PODKLADKE POD MYSZ. Umiesc¢ podktadke pod mysz na gdrze pyty lotu. Mozna teraz uzywac myszy. Podktadke pod mysz mozna réwniez umiescic na gorze podktadki pod mysz. Czesci:
1x podktadka pod mysz.

41- Zobacz zdjecie. INSTALACJA MAT KLAWIATURY. Umies¢ podktadke pod klawiature na gérze miejsca na klawiature. Mozna teraz uzywac klawiatury. Czesci: 1x podkfacka pod klawiature.

OSTRZEZENIE

+ Do montazu nie nalezy uzywac elektronarzedzi, poniewaz zbyt mocne dokrecenie moze uszkodzic rame.
+ Rozt6z i zbuduj kokpit na réwnej powierzchni.

+ Nie $ciskaj czesci na site.

+ Unikaj wkretow z gwintem krzyzowym.

+ W razie watpliwosci zapoznaj sie z filmem instalacyjnym.

WSPARCIE
Jesli potrzebujesz dalszego wsparcia ze swoim produktem, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextlevelracing.com

46

Video Instruction: bit.ly/nirbuild

Flight Simulator Oledsi JJo

G e Lisls bitly/nlrbuild dsy pud| doloiaadl 30y pxasal ¢ 920801 @raz) . Jalsdly clariio fumund) Olaglmdl (oS gLl plonl) ks Slicly ogitus lantio mrazd) JJl 1id gy Oladsill zo eliy is 13l cay Je pas,> il alms 520
oyl ¥ 305

Aoyl Jd b logd

Dyl 6361 I S8l kil §35 Of oSes s el d8l,eSIl OlgsVI olasiiul pde 2y +
g g e 8L 8508 sl oSy 2o -

1o eVl ;o3 Y -

dsblinall (el iz -

il b ol ¢ s § S 13) -

support@nextlevelracing.com :_le 393901 Uy ya1 JUaiVl (258 ¢ oo o s L_si dldaby cus 13|

SLsYI jas ydoi
golsdl § JW dlo et cleil @by U] Osleas Sl 1 5l Olgins 3 e 093 JUW Cann) B0 el

START

X4 ¢ dulg> dysly dog) X 1 ¢ duslgs Hlbl x 1 el das Juolguos daye Yluis M8 X 4 yuoliua _slaswul aliob s byl (0 dulsdl bl e 835290l Oloill go dulsall dsly dog) e Sl Olowd bl3lnas b (1 8ygall J g92)1 - 01
M8 dais Jwlguo X 4 ¢ dsyyo DYt X 4 ¢ oo M8 55 yulus

M8 YLk X M8 ¢ 4 o 16 syoluus X 4 ¢ duslys dog) X 11231 M8 Sy il 4 slasiianly sl iy byl (0 dulsl &gl dos) e ddsloll Slimlall go dulgll dog) e (Sl Oloxid 8l3lnay o (1 0y9.0ll J] 921 - 02

byl (g 0 15 Golio M8 X 2 uliio ci¥lutg syolunes Lgzsds asiall o] byl HUbY1 o okl 521 § (& Awlg I 5lb] e dlslall SYLYIg Sl Oloxid 2o acliall Ohlb] e 539zsall oS3l Oloxid 8l3lnay b (I ygall J] g3zl - 03
M8 das Jwslguo X M8 ¢ 2 X 4 SVl ¢ oo M8 16X 2 ¢ w55 Lwliio M8 yuoluws X 2 ¢ amiall Gillb] X 2 1ely2Vl .dad Juolguog Yt ¢ oo M8 55 X 2 yoluws 0oly ybY 3500 JNS G0

M8 ssaluus X 4 ¢ &yl dog) X 1 :cy2Y1 M8 X 4 Golie C¥luty ssoluws slusiily ol RS> lghal sy ol amitall o] § 8392sall Sl lod @o ddyhall dogll e B392g0ll ddslall Slamlall 813lray o8 S0l U] 92l - 04
M8 VLt 4 ¢ e 55 (wlie

¢ p055 palia M8 yolus X 4 ¢ dysle Wlog) X 2 1ehzV sy Juolguog iy M8 X 4 ysoluso plasiiuly disly (2l lebyl acliall Gl § 83gzgell Sloall go dusladll 2l e B39zgall (Sl lowid 8l3lnay o3 Br9uall U] g9l - 05
M8 dais Jrolgio X M8 ¢ 4 Yl 4

X Cross 1 :eh2¥1 dad Jyolgog c¥luy saluo X 4 slasiuly sl>h cul lybl (0 desladl 2oy uadly paidl asiall Glhlb] § 6392all Olxiall go gblisall giasll e 8352g0)l CuSill Oloxid b3l od (1 8ygall J] g92)1 - 06
.Member: 4 x M8 55mm Boltsc 4 x M8 Washers« 4 x M8 Flange Nuts

asiiall b diuse e Bras diite &8 pealuns X 4 Cani elilly o8 (031 Ciladl e S amiall 5cl o 1alsio xSl 055 umu dlandly 5a219 d syl e Lol ._awadl 09 go dmball 5ac Je ball (1.5yall J] g92))1 - 07

1 ¢ axiall g diwwo X 126zl oyl U ol Gliale AL od Byl lyins ] o5 | x M8 Dome Bolts 4 il oely A0 gkl (2 asmiell Jaud § 839298l Sl Ol 2o asiall ygb diws e ddglall Olgion] 8l3lxeg

) ) il Jawl x

ksl § (g - mals pa)l asmiall G| Je (ygeall g2l) dsball cod golye go dsiall Gllie e 835250l Sl Oloxd blalowe o8 (0 Al mudse sadl e Asiall budly JeY asball Glie vasbe wonl (I igall J g52))1 - 08
M8 dads Juolguo X 2 ¢ dsyyo ddyy yoluwo ao M8 16 X 2 :elimdl dad Juolguog M8 X 2 dsyyo didy yeolus olasiiuly didg oyl

M8 das Juolsuo X 2 ¢ dsyye didyy poluvo oo M8 16 X 2 16z it Juslguos M8 X 2 dsyo did) b ey b ¢ dostiall § (00 . A midgall e asiall bayly asiall @i pie wonl (1890l J] g921 - 09

231 x 2 :e2Y1 ot Juolgog ¥l ol X 4 olasiuly al>b culy lybl (0 &l 2By uadly paidl asiiall Gllb] § 839zall Olxiall go Gailly medl iaeh il e 8392sall Sl Oloxid 6l3loxay o3 (1 Bygell U] g9 - 10
M8 X 4 dais Juolguo ¢ M8 CYlué 4 ¢ oo 55 (wlie ddglo yeoluo X 4 ¢ dyils

b ¥ bV alYlg alzdl Jpasd asiall hlbl § B3gzgall d8LoYl louall e 83l (i Wl § laiatd) Lebdl ai Ouglhaell dighlly gyl Je dusladl 5391 i) (aldl ey o Sypall J] gozyll - 11

Sodll al pasiums a3dld g ooy Jotl bl 2l dasto M8 x 8 dad Juslguas gal .0alls rudl uilad] 331 e 8352500l Sl ©lontd o Oldall dgls puglell dog) e 8392g0)l Adglall VI blslones o3 Byguall U] g9l - 12
M8 x 8 diis Juslguo X 8 ¢ )l d>g) X 1 ¢ puglo d>gl X 1 :eliVl g puadl o

HOTAS (25 s9ac X 1 iVl dad Juslguog oYLty M8 X 2 jealuns slasinls oaly ab bl gblisell gasdl ye Olouall go HOTAS (23l cadll e 8392500l cauSiil @loud Bl3lray _od .5)LisI HOTAS s 8ypall Ul g9l - 13
M8 x 2 dads Juolguo « M8 X 2 &Yt ¢ o 55 puolie M8 yoluws X ¢ 2

.o2alaall_ale HOTAS ¢ 2% 15 sl cadll x 1 26Vl x 2 Gty daoly (£l Lol HOTAS zlsdl ciaidll e 839290l doviall go HOTAS 1l cdaill e ddglell wolisboll 8l3lres _od 8y9all U] g9l - 14

ool M8 X 3 ysoluws « HOTAS dog) x 1 ezl dad Juolgiog ci¥lucy M8 X 3 spoluss slasily oS>L ey Lol HOTAS J 3 ladl (il § 8392 sall Gloxiill o HOTAS dogl e 39250l Coniidl Silowid Bl3lnay o3 Bysall Ul g9l - 15
M8 x 3 dads Juolpo ¢ oo M8 16X 3 &Yt ¢ ow 55

M8 X 2 yaluws plazialy oaly S Lokl 550l L2l (il e 8357 9all Glowiall go Juandl acke bl3loay ad (0 dulgll Hlb] e 835250l il go @35yl 2Bl ol e Sl Ol 8130mey o3 (1 yall ] g5l - 16
Jaud gsall Of e sby dulsall o] G99 33 bl ssasdl @6 sall g2l - 117 Glshul Jold X M8 ¢ 1x 2 dad Juelguo « M8 X 2 Yl « o 55 oliio M8 X 2 saluns ¢ §350 20l 33ae X 1 eyl das Juolguoy OVl

Aulgall 5] & Jaill olud § U-Bolt jlows Cupits o8 Byguall U] gozll - 0 17

25y > el ol Jaill Olud § o St U jlame @idg 0o 356 S9:all ] gomll - 2 17

<653 80 daliely 2sall oo olsll 5201 § Juslyall bawily ¢ ol iy o8 ¢ BS1 ST Jai) ygeall U] ol - 317

Ao § dlamMe x 2 paulies disly (£l labanl 5350l Il cadll e 839290dl wlowiall @o (53550l Wl el e ddglall cySsYl 8l3lowey o g385all 31l il o ekl g2l e x Felt Pad 1 oty 08§90l Ul g9l - 18
U B3lug X T« paliio ola 15X 2 ¢ G350 31 39ac X 1 :ehzV1 .(23-26 Sghasdl) sl seall daS Cuds (o « B39l ddle palioll elasiul

i Jyolguoy DYl ¢ o 60 yolia M8 X 3 ssoluus slasiiusly disly il Loyl 635500l S WI (a8 835250l Oloxiil] zo 3550l il dg) e 835250l Sl Glowtd 8l3noy o3 .&y35,0)l YOKE dong) s ygpall ] g5l - 119
M8 dads Juolguo X 3 ¢ oo M8 16 X 3 i ¢ oo 60 yeolus M8 X 3 ¢ dy3Syall yydell dg) X 1 zelyaVI

o Turtle Beach Jgoxa d>g) e 63929all o] Oloxid 8l3lnas s (0 .dy3Syall Opiall dog) e ddgle 5SYI &alsdl Oloviall § M6 X 2 oy I35 go byl (10119 g @6) )lasyl slasbdl Gl Jgome s Bygaall J] g92)1 - 0 19

Ol puSoll dad M6 X 2 ¢ ddglo @uoyi oo Turtle Beach « 2 X M6 20 Jgow d>g) X 1 15231 M6 Flange Nuts x 2 _elasiuwly WES ¢ dJglall yoluall

47




8 support@nextlevelracing.com

2 yoluoy 28>0 Sl gl (7 eduall dogls (6350l 11 Cadll e oSl Oloud 813wy edy AW eliiall d>g) Sy (0. 6355ll Sl Call el il dogl &o (1 .wsti)| YOKE / CLAMP PLATE e Hgall dl gozyl - 2 19\
x Clamp Platec 2 x M8 55mm Boltsc 2 x M8 Washersc 2 x M8 Flange Nuts 1 ;> .das Juslgog @Y lucy M8 x

dadr Jyolgog YLty ¢ M8 X 2 yeoluso slasuinls pely SS=L labl .6355ell Sl cadll § 839290l Ciloviall @o priliell dog) dog) e 839290l Wilbvilly LSyl Wloxid 813wy o8 33550l guilisell dog) Consli Byguall J g9zl - 3 19

) M8 dad Juolguo X M8 ¢ 2 Yl X 2 ¢ o M8 55 ysolusa X 2 ¢ guilisall dg) dg) X 1 zelsal

Lyl amiall 8ucld go Jawdl Coladl e ddglall cYaYly asiell whlb] G 8392gall wloull go WY alad s dog) JS e 8392 9a)l Sl Oilouid 8131na _ad amiall yabs diws § Goddll UM Ge Ol s> )30 Syguall U] g2l - 20
) M8 i Jslgio X M8 ¢ 2 ¥t X 4 ¢ ily oo MB 55X 2 ¢ oo M8 16 yeoluws X 2 ¢ 0Ll aly> X 1 :ezdI M8 x 2 das Juolguog ¥ty M8 X 4 ysoluso _alusiiusly ooy oS>

deludl Oyliac 0ll puSe AL od ¢ lnuall dols pad @é)) ddglall Glgaadl § Jaasl) Aol JopVl & @b o Wilke § lad amisell whlblg dulyl o Sl ddglall Slaskell 2o bpall dylall eudl] 813wy o8 Syguall Y g9zl - 21
ol dLl8 lasl 6 :elimdl

NIL :<l=V1 Flight Simulator &l duolsdl 634l 8508 eS| byguall U g9l - 22

Barrel Spacer and Flange Nut g « Washer g ¢ x M8 Bolt 1 _slascwly ely slsob gkl .l doles Jol> e 839250l Sl @loud 2o pedll dass e & ygoll dhaidl 8l3les o8 .d)lisl el das cuds Hgall U] goll - 23

M8 dais dlgao X M8 ¢ T dJlus X 1 “:';lsb..fld,o@x1 ¢ 5o M8 55 ywluo X 1 ¢ doles Jol>x 1 ¢ doles x 1 :ely=VI

Y 162V gblisall gamlly HOTAS J ayll (bl s I M8 X 2 b Jyolgio apst eldlly o3 (02 635l (anlsdl cubadll D3l s355all 2yl il s35pall Sl ol s 1 ol et =llly o8 (1 8y500dl ] o201 - 24
M8 b Jualgo x 2 el 24 bolasdl & o Lot <ol o3 M8 X 2 dads Jaslguor olasianly ol gbolizall gl e dalmall olovial] mo el 88,5 e 83929all oSl il bliloas o8 Syguall | g9l - 25

il e ddslall YY1 813w o 3550l (2l Cadll § sSiel) Sl Cladll CS) (0 .oaliedl X 2 IMS (0 (2 - acdll dasS e 839290)l 0budll o 6355l (2l Cadll e ddslall oVISaYl 813l o8 (1 8y9adl JI g9zl - 26
" ) <osliall alo 15 % 4 ¢« 1l (bl 3550 X 1 1Vl X 2 Gl disly by gyl g35all aldl ubaill § Bygzgall doxidll o 3Ssall Yol

dog) g3 X 1 telizVl dads Juolguog OYluty M6 X 2 yolue slasiul s g labul .puglall dg) e 839250l Ol g psilaall d>g) ghd e 839290l CuSil Oiloxid Bl3lonay o8 dussland] dyyluisl pslaall d>g) Byguall ] g9zl - 27
M6 x 2 dass Juolguo « M6 X 2 SVl ¢« M6 oo 16 sualuwa X 2 ¢ xiliall

¢ o M8 55 juolus X 2 ¢ uiliell d>g) d>g) X 1 :elizVl dads Juolguog c)luty « M8 X 2 ysoluno sluziiunly raly b gkl zxilaall dog) g3 e 83925l lviall 2o pilaall d>g) dg) L Sl Ol Bl3loray o8 Byguall U g5l - 28
M8 das Jrolguo X M8 ¢ 2 Yl X 2

gzl ge azly Lils ol M8 X 2 dis Juslgog Olaksg ¢ polus ol slally o8 (0 -l ghdll pe olydall dog) Juadl . gilzdl gh Ul Ol dad Juslgog CYUut ¢ yolus X 2 iy o (1 Sl psdins il €13 Byguall U] g2l - 29
s Y 1Yl amiall bl ablizell

ol (3l €3 X 1 1el2V1 .29 bghasdl § die i dads Juelgaog Wbty M8 X 2 yoluws slasiuly Lyiuolis L8Nl o8 (0 gblatall guaslly asiell S0 § 539250l Olvall go sl (g3ladl gh Ul bl o3 (1 89l JI g9l -30
M8 x 2 didy Juolguo ¢ MB X 2 VLt ¢ M8 oo 55 wlio ysolus X 2

Ol puSall dais M8 X 4 1=Vl M8 X 4 dads Jwolguo slasiiwly gol - asiiwall g3ldl bl e 835290l CuSl Oloxd go Gugledl dgld ddglall yh3YI Bl3loray o8 Byguall U g5l - 31

bl sl Lytaly £l 5 gyl sl e bl bl el el duls.l ol dulsl dysly dog) cass 1 Slnilidl Juslguos dmppall Colalols ¢ dsalddl sssbunall iy o8 dongiacll Ayl Sy dulss pgeall Jl gl - 32

) ) ) ) gt Y eyl Lo lgiast <] s 1 donilad] aslguos dsmyyell c¥lunilly

NIL 291 LgilSe § Lzt pasliall sts Cslaall gLVl e bl HOTAS J zolsdl (ally HOTAS J Js1l (ol ot S oalaall eliy a3 HOTAS il gliyl Jyass Byguall J] gsml - 33

dllally Gelidl X 1 slasiwl pely £SL labl gllaall mogall Ul dgly HOTAS J (sl Cdadll § HOTAS doiio s Gl Oloniddl] Jpolguog c¥luslly dealadl ysoluall elay o8 HOTAS <lall s9ac dygly Jaass ysall J| gozyl - 34

" ) g Y eI s gzt sl] a3 S bl Doy

adslall 3asiall Olgiadl oasiiul Lgile § Lzt panlaall wig Cgllasll glii¥l e Y1l 35,all Cadll sl .2yl 3Siall cdadly (sl 355l ciadll s I palaall elay o3 535l cadll glayl Jyass bygall J g9zl - 35
s Y eIl Lol ki

adslall 83asi0ll Olgidl pasiiul Lgile § Lt paulaall wiiy Lgllaall gVl Je Sl 3Siall cdadll sl 2yl 3Sall cdadlh sl g385ell caill el I palaall ey o8 .dadll &9y Joass 3550 ygall U g9251 - 36

b Y el Bl Galiz)

gl guoyi eko TPR ¢ 4 X M6 20 Jgono X 1 1232V TPR Jgowe § x M6 Threaded Studs 4 Couit o8 .TPR &8I k_uS)l Bgall Y| g9yl -37

e S Bale TPR 0B Jralsall o dad M6 X 2 alasiuly oal d3all Gladl ol tlge Jie 83525all dlslall doleal] za (TPR) c350)l dlasd] allsi 4350 30 LoVl 521 @ 392 5all (Sl loxi Blilonay ad Byl J] g5zl - 38
gy »€) x M6 Flange Nuts¢ 1 x TPR Rudder 2 12l V1 83La)l el

x Buttkicker Pole ¢ 2 x M8 16mm Bolts 1 :cly>V1 M8 x 2 c)lug salune olasiwl goly slS>b gkl .asioll sacld Jaul dJglall Olamdall 2o Buttkicker sgac e 839290)l CuSyll Gl 813w o8 Lasll sgec Cudls Bguall U] g9y - 39
. 2 x M8 Washers

cousle By X 1 el uslall dog) el Gusloll By miog Lol 050 .uglall _elasuiaal Y1 ey -0yl dog) G99 Lusloll Bruas @ puslall byuas unti Bygaall J] g9zl - 40

2laall d>g) bolug X 1 :elizV] uilaall dogl slaseusl GV oSey puilaell d>g) 0o el 2ol dogl elhad po pilaall dg) ol Byguall Ul g9l - 41

)ﬂ-\ﬂ)

JSeg)l iy O oSy bl sls>] & byl O G gazild &350l OlgsYI slasial sie L2+
o s e 8Ll 8308 sl oady 2o+

JESELY RSV

dsblazall bl i -

el 308 sl ¢ el § Cus 3]+

Saslunall
support@nextlevelracing.com : e 39391 U 121 JUaiVl (2 ¢ daitio @o scadl 0o wa3e Jl dalbou s 5]

48

Video Instruction: bit.ly/nirbuild

TR ERRAS

RIMEEEEF R R TR B AR AR AR TN R BRI AT MR ML &, (TR AT A5 AR, HH4E, bit ly/nlrbuild. BRERA. HE 40
XfTAhE

g5

JETEERREH T S TAR, RATEIT R R ENIER,
EKTE LREARES LA,

T ERBRTRE—E.

BRERARNENER,

<SURRRR), BERRE.

MEENFRFBEMLS, BRRRITRIFHEM  support@nextlevelracing.com

BEERRE
NEHFES 3 AT L ERERHRTRATRBNRHADTEA

Frig

01- BEEFA) FiRAR ENZEN SBIRIER ENEERNT.B) B 4x M8 it FREML 2 ERETEHERE. B 1 x BRIER. L x SRR 4 x M8 55mm Big.4x HT/EE. 4 x M8 A= ER,

02- BEERA) FEIRIR L NREE S iR AR EROBLIEATT.B) B 4/ M BItTEBETHE RIS, B4 1 x IR, 4 x M8 16mm 12,4 x M8 2,

03- BEERA) FERER ENZET SBIRIER ENRET MBEUET. B) FIELRATRES, B 2 x M8 15mm St RS EFERRER BT HER.C) BRI RIEROHA 2 x M8 55mm it MEAE 2 E/E
T B2 MEEAIER. 21N M8 55 EXIER. 2 1 M8 16 EXAZI2 4 D MS B, 2/ M8 =28,

04- BEER FHE R D RLH 5 AEEIER ERERLMT B 4 M8 BRI ABRIE FEE, B4 1 x 7.4 x M8 55mm $242.4 x M8 28,

05- BEER IR LR LT SEEIER EABILIF (58 4 x M8 4212, REMEZ 2B TRLE T, 2152 x UEHR.4 x M8 55mm 42,4 x M8 H/8. 4 x M8 ;=28 H,

06- BEERA) FHER EMZET 5 L AEBERNR LB ITCB) B4/ M8 B8 BEMAZ RREEHF IR, B 1 x B4 x M8 55mm 12,4 x M8 B, 4x M8 EZER,

07- 828 R.A) BEEREREEENED B—RF R nFHEE, 5 EREPEE £3—NEE 8) I TMAZEAERRES LN 4 NETURE, HRERRE LNESHRE SEREDNRENMT.C) A
BIENTEY 4/ M8 BRI BT H Bl N T 4iE LAV E SR8, B L X B 5RE, Lx EREDR.

08 - BEEFLA) H HERBMEF AV EMER I RAENAE. B) FEHEE ELNREA S EAERIER ENERTEME BLER) X77.C) &5, B2/ M8 ARERME= RRREREIHER. B4 2x M8
16mm 38248, 2 x M8 =88R,

09- BEERLA) AEERBMEFHEMAR R EEME. B) EaiH, B 2/ M8 HRRIRMEZEREE, B2 x M8 Lemm AFER, 2x M8 E= £,

10- BEERA) FEANE ENREES CARSEERMIR LAEANT.B) B 41 M8 Bt BEME=ZBEEHFT R B2 x I, 4 X M8 55mm 12,4 x M8 2B, 4 x M8 £=8 R,

11- BZER AR BB BN S E AR, T R R U S I, R B EMER ENTNE L TRIEAT. B %

12- BZER IR VTR LR SEANE LARETLNF. B S x M8 A2 EREE, AR R A E IR, INRENENEFIATFRF.Z4 1 NEIFR LN VTR8 N M8 EZ 2R,

13- BEER, A% HOTAS R, 5 HOTAS SMT LRYRET SR LAETL 7, 5 21 M8 1242, BB Z @R TIZIREE, 315 1 HOTAS 44,2 x M8 55mm £212, 2 x M8 (B, 2 x M8 52124,

14- BEER JF HOTAS P LRVRAURF 5 HOTAS SMT LRVIERITT. B 2 M EEHEE. B4 1 x HOTAS 34T, 2 x 15mm figdH,

15- BEEK ST HOTAS f EMRER 5 HOTAS AT ERRETLIIF A 3/ M8 4248, R BRI A Z R TIRISEE, BF 1 x HOTAS 47, 3 x M8 55mm 8242, 3 x M8 16mm B8, 3x M8 212,

16- BEERA) FROMT ENZEH SIRIER ERFL35B) SRR S 00MR LRI/ 24 M8 2ig, REMEZ B TRSE T B 1 x RO 2 X M8 55mm 12,2 x M8 H/B, 2 X M8 =8/, 1x
Barrel Spacer.17a- S Bk REMF RO HAEBIRIERE TS, HBRAIHE T,

17b- BZER T U R ABMRIER LRSE R B,

17c- 8ERR R U MR ERITHE S, ARHEIHEER TR,

17d- B2 ER BREEZBHHT, FUAIN, BEIHRSNERFBUTE X,

18- BEER 1 MEBREN R ORI HPOAR EREEHEA 5 OSMR RN T B 2 MEERH BT I MEEARHN, BRETANLTESTE (8 23-26) B L POAAF, 2x 15mm fesd, 1x
B,

19a- BEER ARG EFROTR ENZEALSHORR EAETLIF. B 3 x M8 60mm 212, £EFAZ EREEHER, B 1 x P03 x M8 60mm 42,3 x M8 16mm £E. 3 x M8 £ ZEH,

19b- BEEF AiEH TURTLE EHEEERE (I 192 445) oA) B33 2/ M6 BAEFHRIRIT A RO IEIR L R EERVRATH, B) ¥ Turtle Beach R8N EMNZEA SRIEXIT, B 2x M6 A= RBEIE B 1x Turtle
Beach ###4R. 2 x M6 20mm $25024E, 2 X M6 £ = 2R,

19¢- BERR BB/ FIRZLE A) FFRARBEROARNID. B) BB FTONFER EHRELNT.C) B 21 M8 it REREZ RRIT EHER B 1 FiR. 2 x M8 55mm 2.2 x M8 BB 2 x M8 7%
228

19d- BEEF PORRRTE TR AR ENREAEES PORE LB, 2 1 M8 %1t REME= RBHTRREE, S0 1 x B&1R. 2 x M8 55mm $242,2 x M8 BE. 2 x M8 £=8H,

20 - 8EBR FREFTUERFENIE BE R EFRER ENREL S ERER LB MERESEDNRARANTER 4D M8 @12, BB 2 M8 A2 ERMTRIRER. B 1x R2%.2X M8 16mm &
12,2 X M8 55mm $242.4 x M8 248, 2 x M8 £ Z 28,

21 - BER R e S B R A R A S B D AR AR A X157 SR TS S ARkttt S UM R A VBB, B 1. B4 -6 x FT TS,

2 - BERRL B VTS BRRERR. B4 X

13- BEER AT ERERE IR RS 53 IR FRRERLNT R 14 M8 212, £ B B AR A BB TERETE, B Lx TR I KRR ERE, 1 x M8 55mm 212, 1 x R ERA .1
X M8 BB, 1 x M8 =R,

2% -BERRA) BTFFRORREER ORISR, ARETROIME.B) EFH HOTAS AMTEIFRIER £H 2 M MS 2 BR. B4 X,

25- BERR R ENZEN SER ENBHMT ERLRESE 24 TEIEHN 2/ M8 A= RRIETERE. 2 M8 A= 88,

26 - BERFA) RO ERIRSHRIE 5 %18 %2R EREERT. B 2 MEHEE, B) b DR ZER IR DR F 0 PR ERRAIRM 5D IMR LAY B 2 MEREEF BT, B 1 x TUDAH, 4 x 15mm f
iR

27 - BERR, AENRRIRNTE, FREE FNREES SIFR ENILAF. B 20 M6 22 REMEZ 2B EE, B 1x B 2x M6 16mm 12,2 x M6 2B, 2x M6 £=28,

28- 2EER FRER ENRER SREE FREANTLER 21 M8 B8 REMZZ R TRRET S 1 BAIR.2 x M8 55mm 12,2 x M8 BB 2 x M8 A= 8],

29- BEEFTABNEA) TFEEMEL 24 M8 212 REREZ 28 MUE LR T ViR B) T HER—NIBERIERIER £ 2/ M8 128 REMEZ 2R 5 .

49




8 support@nextlevelracing.com

30- ZEERA) FENE SEBERMER LB B) GRS E 20 FEITH 24 M8 B2 REM A= BEHTREEEHER. $ 1 MEME. 271 M8 55 X2 MM 2E.2 T M8 A=A,
31-22EA REFRBESENE LNZRILNF A 41 M8 E=RBEE. BT 14X M8 E=2H,

32 -5Z@K ARBE PR D THRRARERRMMER LRER. A RRME= RS, MR REe. BRAMENAL REAEHNER A RRNE= S8 TRRER. 5 T
33- 5ZER HOTAS HRE IR AT HOTAS RIREE S| HOTAS SMRBIES, BB EMER BT SIEEMSE I, B4 X

34-SZEh, HOTAS FAZIRR, BT HOTAS 1REEE) HOTAS WATRVBIER S, RERE= BR. BEBFMEAE. RAKNDNAN 1 Mt 2BAE =R TRIEEE. M X

35- SEEA, POFBERE AR OFEEAR ORI BRSO RRARES BT ARl BRI IR S Ram A Ll e B Ko

36 - SEE R PORARERR, W R KRR OFEE AR OF D SR ORI R e T2 Sl M E R R B S R SRR e B T

37-5ZER, TPRAFARE T 41 M6 BRRED TPREEET, B4 1x TPRIEEEE, 4 x M6 20mm 1,

38- 2ZER TPR A BAEAENREILS TPRERSR LRRRRNT. B 21 M6 A= RBEE. TPR ARREERFLEISRM. 112X M6 =8, L TPR R (RREEN) o

39 - 2ZEh, BUTTKICKER %% Buttkicker Pole FEVZEA SERER T 7 BRI A 21 M8 BAHIEEIEEHEE, B 1 x Buttkicker Pole.2 x M8 16mm 5812,2 x M8 {8,
40- SEER BRERR R TROTRER IR GER R 1 - BATE AT MU BATRATTRER B0 1 1 x BAFEL,

41- 2Bk REERR NRE DR RS UBNIT. U ERRE B LORER,

g

ETREMERRH TR TAR, RATEIT AR ENIER
JEKTELRENRES R,

T ERERITHA—E.

BRERRNERAER,

U5, BERZE.

TR
MREEEH—HHF R, BRI TREFHEI: support@nextlevelracing.com

50

51




support@nextlevelracing.com




